


T et W W g G YO

Vour Parts Boes

LI R

Part Surnbers

-« Yo simplify Lthe process of Jlocsting
,che vehicle has been divided into Groups

and 3Sec .ans, The Group index at the front of the
pook . icated the groups in the order in which they

are sccated,

§

GRUJP INDEXES -Each are located at the Froat of
the main groip to give supplementiary information

relating the

FLLES VRAS
of e gre

Nustrations and the Text.

‘48 ~ These are located at the Front
rollowing the index., First refer to

the y i.siraijon covering the assembly or arrangement

in .2 Ch Tng

part is used, When the required part

it ‘oated yodwill aotice that & Key=Letler ras been
2. .i. Then by referring to the text, the key-
e . Visted in alphabeticsl order, will locate the
P umber o? the part regquired.

?:r"T‘j

Eniormatton contained in the text is

¢t .ndard englﬁeer;ag specifications. |[f there is

a. .riance lin these vehicles it wlll be indicated
o 1 Sroup iﬂdex Page.
C..v0 ic&TS = These Breakdown lists of minor as-

5. . €3, ongreen paper, follow the text in the same
o .:as listed on the Group index,

T-‘,lhf[}g
ava :le to

HAT 10N contained in this Parts Book is
all Mack Branches and Distributors so

thawherever this vehicle is located you will enjdy
the zme relliable service obteined at your ltocal

Bl «

*"*‘uzmmnuumm;!!“"“

BIICE

i e o A=At 5 A

A~

7
Az

PARTS BOOK #4248A
P CITY OF NEW YORK !
\QHASSIS #T-715FSTP 100

EFERENCE 1NDESX - send .ook nackwam’

te cete black tebs appearing i, ihe ..tie page of

; Suppl y

g€ ;roup skctiond These tabs are intre same rela-
9031t|o as $8is group index.

S, ftcatleé pept,

Mack Trucks, Inc.
Somerville, N.J,, ¥.5.4A.

L2l pecember 1965

W, - P, AN NP W .
E w oL :1;
. U
§ i M. W“'\‘
FUT . 2
o . nm-jﬁ/
r—_ﬂm‘-nm— e T et -~
2N R A LT3
: o A ~M§
CoOUL. . Z
pu— . sim—
— - ——
2LzC R "
U i’
’“:;;. s T e T
GRAUGE N
'l L B -
TUSI & R
R el 77‘,_.-~w\‘.
; € - &.., ‘T -
L - AR 4 < w,/
o — st
YR, e -
ittt it - i
T — - T
LS. L )
o by -y
i " e
..  r——- ey ——T
~
Co .. L. - 0
S v
- ittt — A‘A'\
RE.... A, . -
— A e m— — - /




MACKS DESERVE MACK PARTS

Mack parts, like NACK TRUCKS, BUSES AND FIRE APPARATUS, are
the result of over half a century's experience.

All parts are made of the best suited materials. Mack service
parts are identical with those used in building ¢he vehicle., All
parts which require case hardening and heat treatment, such as
gears, shafts, wrist pins, etc,, are particularly important. The
right steel for the purpose, the proper heat treatment, and the
"know-how", produce quality that cannot be attained in imitation
parts.

Accurate workmanship and manufacturing equipment of the
latest and most efficient type insure interchangeability and
proper fit.

If our parts could be manufactured at lower cost, and sold at
lower prices, without the sacrifice of superior Mack quality, it
would be done. ’

Substitute parts mean short life and higher costs in the long
run, Questionable quality may mean ruining an engine, transmission
or other assembly,

Our purpose is not to sell you a large volume of parts, but
to minimize the replacement of parts by gquality construction, and
to promote operating economy and reliability. These aims can only
be realized by the producer of the vehicle.

Mack parts, like NACK VEHICLES, are guaranteed. They are sold
only by factory branches and authorized dealers, and the use of
other replacement parts voids the guarantee,

We are continually revising prices soas to give our customers
the benefit of lower costs and improved manufacturing methods as
quickly as possible. Do not depend on prices in old price books.
Consult our nearest service station or dealer for current prices.

USE GENUINE MACK PARTS--DON’'T MIX BREEDS!




FIRST

SECOND

THIRD

FOURTH

FIFTH

IMPORTANT INSTRUCTIONS

Always give Chassis and FEngine Serial Numbers.

Always order parts from Mack Branches or from
authorized Mack Distributors. By doing so you
will be assured of prompt service and guaran-
teed quality,

Give full instructions for shipment., BState
whether Air, Express, Truck, Parcel Post,
Freight, etc.

Do not specify quantity by "sets". Indicate
specifically how many parts are wanted,

If part on illustration does not ceincide with
part on your Chassis, describe fully,

Prices on parts listed herein may be obtained
from any Mack Branch or Distributor.




T A IDSTFE DA R0
PARTS BOOX

TNDEX é

PLEASE USE THIS BOOK IN CONJUNCTION WITH YOUR CHASSIS RECORD OR
VELIE ReCORD CARD., ANY PART NUMBER DIFFERENCES BETWEEN THE
BOOK AND THS RECORD, THE CHASSIS RECORD WILL TAKE PRIORITY. FCR
SERVICE ON GROUPS NOT SHOWN IN THIS BOOK,KINDLY CONTACT YOUR NEAREST
MACK BRANCH OR MACK DISTRIBUTOR.

’

THE FOLLOWING ARRANGEMENT AND ASSEMBLY NUMBERS APPLY 1O YOUR VEEICLE;

TLLUSTRATION PART NUMBER DESCRIPTION GROUP SECTION DA

GROUP #1 - ENGINE

e 11GB 12055AP8  ENGINE (END 864) 1 HEON  1-460-3
485-72-102  LB5GB 5189 OIL FILTER MOUNTING ARRGT 1A 50D 1A-50-1
- 485GR 3170 " QIL FILTER MOUNTING ARRGT 14 7iA TA-TL-
1-144~187 1MD 4452 AIR CLEANER MOUNTING ARRGT 1B 908A  LE-ui- L
- 1MD 4340 AIR INTAKE PIPING ARRGT 1B 1834 LB-lowe .
- 1MD 5269 AIR INTAKE PANEL MOUNTING
_ ARRGT 1B 1794  1B-17C-:
795-72-15  795GB 563 CRANKCASE OIL FILL & OIL 4
. LEVEL INDTCATOR ARRGT 1 188 1C~16-1 :
131063 1MJ 5315P1 ALTERNATOR MOUNTING ARRGT 1D 1104 1D-110-1 :
22-° 12-1 22QL 16 ENGINE FRAME SUPPORT ARRGT  1F  3U 1F-3-7
15-17.2-68 15QL 460 ENGINE MOUNTING ARRGT 16 5284 16-52-1
15-1:12-70  15QL 463 ENGINE & TRANSMISSION
: MOUNTING ARRGT 16 654  1G-65-1
45-17:2-20  W5QL 278P1 FRONT ENGINE MOUNTING ARRGT 1H  2&&  1H-286~1
——= 62MT 82 TACHOMETER ADAPTOR MOUNTING s /€
ARRGT 15 A 1J-4-1 §
238-73-12 2380C 453 ENGINE BREATHER TUBE ARRGT 1K 294  1K-25-1 5
LTI 208~ 17MT 429P1 TACHOMETER CABLE ARRGT 1M 324 1M-32-1 B
-~ 8MJ 254P1 DIESEL ENGINE STARTING MOTOR
' MOUNTING ARRGT 1P 75A. 1Fe,i-l
1-138-2 IMH 214P3 FAN MOUNTING ARRGT : IR 1K LR=1-1
15-17220~5 15MT 35P4 OIL PRESSURE LINE MOUNTING _ :
ARRGT 1T 7D A ) p
15-1320-11 15MT 315 - TRANSMISSION OIL FILTER TUBE .
* ARRGT 1T 1ZA
101-.72~1%  10LQB 52 HYDRAULIC CONTROL VALVE &
PIPING MOUNTING ARRGT U BA
303-72-57 303GB 564 AIR COMPRESSOR &-PIPING
- MOUNTING ARRGT W 34

GROUP #2 - FUEL

1-132--183 1MB 1150 FUEL TANK MOUNTING ARRGT 2 2UBAA

1-132-216 IMB 5305 FUEL TANK MOUNTING ARRGT 2 265A
3-132-240 3MB 4333AP2 FUEL LINE ARRGT 24 158B 2A-158-1
3-132-234 3MB 522 FUEL PIPING ARRGT 24 L93A 2A-193-1

GROUP #3 - EXHAUST

50 IME 4708 MUFFLER MOUNTING ARRGT . 3 309A 3-309-1
15 1ME 5624 : EXHAUST ARRGT 3 316A 3-316-1L ...

-, W2UBA 12/3/65 ejm-jd PAGE #2 _ e
fime) CHASSIS NUMBER st always be gwen wtth PART NUMBER when ordermq ol




ILLJSTRATION

niack PARTS BOOK

PART NUMBER

INDEX (Comt)

DESCRIPTION

GROUP

SECTICN  PAGE

1-136-186
1-136-160

1-156-189
o 21-136-16
3-137-55
31-:36-~1

1-13:1-65
46-1311-3
2-1315-15
17-1: .5=-11
17-1315-12

1-1335-67

1-13:8=-77
7-1318-2

38-1315-9
38-1315-11

25-1315-7
25-1315-5
25-1315-6
30-1318-36

- 30-1518-35

ded

1MEF 5363
1MY 1223
34RU 439AP2
1ME 5370
21IMF 47P2
3MG 359
31MF 47P1

76MF 410

1MK 5220
LEMK 346
2M0 375
17MO 49P2
17M0 51

1MR 4133P1
1MR 3182
1MR 1277
1MR 4159
1MR 552
1MR 553
IMR 551
TMR 218

38M0O 235P1
38MO 480P1

38MO 483

25M0 319
25M0 418
25M0 318
30MR 357P5

30MR 491P1
30MR 274

GROUP #4 - COOLING

COOLER MOUNTING ARRGT
RADIATOR MOUNTING ARRGT
SHIELD MOUNTING ARRGT
RADTATOR ATR RECIRCULATOR
ENGINE COOLANT PIPING ARRGT
RADIATOR TIE ROD ARRGT
SHUTTER CONTROL ARRGT

MODEL & NAME PLATE MOUNTING
ARRGT .

COOLANT TANK ARRGT

GROUP #5 - ELECTRICAL

BATTERY MOUNTING ARRGT
BATTERY CABLE ARRGT
HEADLAMP MOUNTING ARRGT
DIRECTIONAL SIGNAL, STOP &
TAIL LAMP MOUNTING ARRGT
STOP & TAIL LAMP MOUNTING
ARRGT

ELECTRICAL EQUIPMENT ARRGT
ON ENGINE TUNNLL

TILT-RAY SWITCH MOUNTING
ARRGT

STARTER INTERLOCK SWITCH
MOUNTING ARRGT

SHUNT & JUNCTION BLOCK COVER
MOUNTING ARRGT

AIR HCRN & SIREN SWITCH
MOUNTING ARRGT

~ATR HORN & SIREN SWITCH

MOUNTING ARRGT

ELECTRICAL EQUIPMENT ARRGT
(TOP OF TUNNEL)

LOW ATR PRESSURE BUZZER
MOUNTING ARRGT

CLEARANCE LAMP MOUNTING ARRGT
. MARKER LAMP & VENT AIR SCOOP

ARRGT

LAMP & REFLECTOR MOUNTING
ARRGT

FLOOD LAMP MOUNTING ARRGT
SPOTLICHT MOUNTING ARRGT
WARNTNG LAMP ARRGT

REAR CHASSIS HARNESS & CLAMP
ARRGT '

CAB HARNESS & CLAMP ARRGT
HARNESS & CLAMP ARRGT
{Chassis Front End)

PAGE #2

54
58

5C
5C
5B
5E
5E
5E
5E
5E
5E -

5F
5J

65J

5J

- 5J

5J
5J

5K
5K

5K

42uBA 12/8/65 e

B5A
96L
11sC
127A
278
6H

LA
3A

107A
624
1BA
26B
28A
58A
BUA
75A
76A
774
784

82A

23
9A

10A

154

164
17A -

18A

B62E
GLA

97A

CHASSIS NUMBER must always be given with PART NUMBER when orderin_:g_;‘”

w-85-1
L-86-2
4-3116-1
4-127-1
4E-27-1 :
4(-6-2 t

--107-1
Sa-62-1
SB-16-3 :
5C=-26-1
5C-28-1

55-58~1

SE-BL4-1

5E-75-1 b

5E-82-1

SP-2-1
5J-9-1 _
¥ ;

5J-10-1

5J-15-1
5J-16-1
5J-17-1
5J-18-1

EK-62-1
5K-64-1

SK~97-1

N
-

m;jd |



FART NUMBER

éiijzﬁ%fqa

INDEX (Cont)

BESCRIPTION

PARTS BOOK

GROUP

SECTION PAGE.

ILI.CATRATION

' 30-1318-67

H7-1315-14

i-1318-71

71-1318~7

11-1.2-577
thru 591

XA
o=

1-1321-272
§~1521-7
8-132.-7

2-172-115
Gt Fo=319
75-175-1

1-173-121

38-173-56

39-173-52
39-173-55

30MR

38MR
38MR
LMo

1MR
33MR
33MR
22M0
71MR
28M0
71MR

26MR

11KB

1MT

1MU
8MU
9MU

20B
20B
75QE

1QC
38QC

3RG
38QC
39QC

39QC
39QC

527
397
457pP2
3u45P3

Liy2r1
347
417
227
327

37
328

162P1

1466

1hi

32345
31u9pP7
343AP9

3139P2
4170P1
232

5419P2
345

210P2
53
391

466
470

ejm-3jd

uougr 12/8/35
riack

GROUP #5 - ELECTRICAL (Cont)

'CABLE INSTALLATION ARRGT

AIR HORN MOUNTING ARRGT
ELECTRIC HORN MOUNTING ARRGT
FRONT DIRECTIONAL SIGNAL
MOUNTING ARRGT

DIRECTIONAL SIGNAL SWITCH
MOUNTING ARRGT

CHARGING RECEPTACLE MOUNTING
ARRGT

RECEPTACLE MOUNTING ARRGT
DOME LAMP MOUNTING ARRGT
HEADLAMP JUNCTION BLOCK
MOUNTING ARRGT {(RH)

LAMP MOUNTING ARRGT
HEADLAMP, JUNCTION BLOCK
MOUNTING & CABLE ROUTING
ARRGT

HORN BUTTON ASSY

GROUP #8 - TRANSMISSION

TRANSMISSION ASSY

SPEEDOMETER CABLE ARRGT

‘/"? AXIHIT / GROUP #9 - PROPELLER SHA’.E'TA

PROPELLER SHAFT ARRGT
PROPELLER SHAFT
PROPELLER SHAFT

GROUP #10 - CONTROLS

ENGINE STOP ARRGT
ACCELERATOR ARRGT
THROTTLE CONTROL MOUNTING
ARRGT

POWER STEERING ARRGT
PRIMING PUMP LUB OIL
MOUNTING ARRGT

PTO & HYDRAULIC PUMP
MOUNTING ARRGT

gk

5L
5L

5M
5M
5p
5P
5T
5Y
5V

5Y

SAA

8B

9D
9D

10D
10D

10D
10F

10H

10H.

VACUUM PUMP & PIPING MOUNTING -

ARRGT

LUBRICATING OIL TANK MOUNTING

ARRGT
TRANSMISSION PIPING ARRGT
WATER & AIR TANK MOUNTING
ARRGT

PAGE #3

10H

104d
16Jd

10J

107A
LhzA
478
23C
25A
S5A
2uh
54
21A
YA

22A
10A

773A
LA
8B

99B
105A

136A
103AP

174
198
21A

LBA
17A

194

CHASSIS NUMBER must always be given with PART NUMBER when ordering.

5¥-107-1
5L-43-1
5L-47-1
5M~23-1
5M~-25-1
5P~5-1
5P-2L-1
57-5-1
5Y-21 -1
5V-i-1

5Y-22-1
5AA-10-1

8-239-8

8B—217’

g-773-1
9D-4-1
9P-8-5

10D-99-1
10D-105-1

10D-136-1
10F-103-18

10H-17-1
10H-18-1
10H-21-1

10J-16-1
10J-17-1

10J-18-1




INDEX (Cont)

PARTS BOOIK

GROUP SECTION PAGE

) CHASSIS NUMBER must aiways be given with PART NUMBER when'orden‘_ng.' )

ILLUSTRATION _ PART NUMBER DESCRIPTION
GROUP #10 - CONTROLS (Cont)
. !
39-173-54 39QC 472 HYDRAULIC TANK MOUNTING ARRGT 10J 204  10J-20-1
© 3-175-325 3QE 4219P6 COMPRESSOR DISCHARGE LINE , i
ARRGT 10K  256F  10K-256-3 ;
— 3QE 4220P3 GOVERNOR MOUNTING ARRGT, AIR
BRAKE SYSTEM 10K 262C  10K-262-2
3-175-321 3QE 3133P1 AIR BRAKE ARRGT FRONT WHEEL
' LIMITING VALVE 10K 2924  10K-292-1
. _—— 3QE 4222P33 TUBING & CLAMP REQUIREMENTS 10K  293AJ 10K-293-5" =%
3-175-342 3QF 4228P1 AUXILIARY AIR BRAKE ARRGT 10K 299A  10K-299-1
3-175-456 3QE 5677 BASIC AIR BRAKE ARRGT 10K 3984  10K-398-1
3-175-U5H 3QE 5697 BASIC AIR BRAKE ARRGT 10K 402A  10K-402-1 .
30-175-128  30QE 3171P2 HAND CONTROL VALVE ARRGT 10M 99D  10M-99-1
30-175-137  30QE 252 TRACTOR PROTECTION KIT (SEMI) 10M 1284  10¥-128-1
20-175-47 22QE 3274 AIR RESERVOIR MOUNTING ARRGT 100 ~ 1ilA  10Q-141-1
- 20QE 374 AIR CHECK UNIT MOUNTING ARRGT 10T  6A 10T-6-1
GROUP #11 - REAR AXLE
11-138-111  11KH 5120AP1 AXLE CARRIER/ASSY i 12 s3gd
11-118-112  11KH 5121AP1 AXLE CARRIER ASSY 11 sug A
1-176-134 1QF 5538P2 FORWARD & REAR REAR AXLE iy
5539pP2 ARRGT , 11A  156B  11A~156-2.
1-176-90 1QF 4120P1 ., FORWARD REAR & REAR REAR i
~ 4121P1# 4y  AXLE ARRGT (DEAD) .. ?,,ff 11A  170A  11A-170-
N 9-1720-9 9QJ 1107 -+ - REAR WHEEL & DRUM ASSY¥” |  11E 39P  11E-39-2
9-1710-13 9QJ 1104 . 7~ REAR WHEEL & DRUM ASSY - . 11E 57Q  11E-57-2
C ™1 - St Rt
» ' " GROUP #12 - FRONT AXLE .
''3-175-71 - 1QH B143CP16  FRONT AXLE ARRGT 12 85K 12-85-5 .
5 1B-178-2 ' RO ' |
m—— 0 3Q 157 FRONT WHEEL & DRUM ASSY 12D B - 12D-g-4
 GROUP_#13 - SPRINGS
L 1711-94 1QK 256P1l FRONT SPRING ARRGT | 75L 13-75-4
5-1711-98 3QK 575 SEMI-TRATLER BOGIE SUSPENSION . | "
v - ARRGT e 18B 39A 0 13B-39-1
, 3-1711-97 30K 578P1 'REAR SUSPENSION ARRGT 138 40A  13B-40-1
, GROUP #14 - FRAVE
[ -1712-457 1QL 51460 FRAME ASSY Sl TWIA 1E-T7H1-1 b
b.i-1712-462 1QL 45755 FRAME ASSY 1+ 767A  14-767-1 .
— 24QL 4139 BUMPER MOUNTING ARRGT 1WA H5A LUA-45-1 b
;  60-1712-6 60QL 411P2 TORQMATIC TRANSMISSION :
_— MOUNTING ARRGT 14A 49 1BA-49-1
- 9QL 2906APY FRONT SPRING REAR BRACKET
CROSSMEMBER MOUNTING ARRGT 14K 1K 14K-1-2
PAGE iU 4oUBA 12/8/65 ejm=jd .
!




PARTS BOOK
INDEX (Cont) |

ILLUSTRATION PART NUMBER DESCRIPTION GROUP SECTION PAGE ;

GROUP #15 - CAB & SHEET METAL

“—— 12QM 555 REAR FENDER ARRGT 154  96A 15A-96-1
556
12-1713~80 12QM 557 RUNNING BOARD MOUNTING ARRGT 15A4  98A 15A-98-1
_—- 29QM 440 STEP MOUNTING ARRGT 15D  12A 15D-12-1
36-1718-119  36QR 4381P1 INSTRUMENT PANEL ASSY 18F  107A  15F-107-1
36-1718-120  36QR 4382P3 INSTRUMENT PANEL ASSY 15F  108C  15F-108-1
36-1718-121  36QR 3257P2 INSTRUMENT PANEL ASSY 15F 112B  15F-112-1
4-1719-37 4QS 362 PARTIAL CAB MOUNTING ARRGT 153 34A 15J-34-1
4-1719-39 4QS 5ul | CAB MOUNTING ARRGT (Partial) 155  35A 15J-35-1
4-1719-32,40  4QS 545P1 CAB MOUNTING ARRGT 150  36M 15J-36-4
33-1713-3 33QM 538P2 SPLASH APRON MOUNTING ARRGT 15K 6B 15K-6-2
-— 117QM 41y SPLASH SHIELD MOUNTING ARRGT 15K  9A 15K-9-1
—e- 72QS 1167 WESTERN STYLE MIRROR MOUNTING
ARRGT 15L  38H 15L-38-1
106-1719-28 106QS 529P2 SEAT MOUNTING ARRGT 154  36A 15M-36-1
— 147QS 412 SUN VISOR MOUNTING ARRGT 15N  6A 15§-6-1
— 147QS 413 . SUN VISOR MOUNTING ARRGT 15N 6B 15N-6-1 ;
32-1720-35 32QT 514 ‘ WINDSHIELD WIPER ARRGT 15P  L42A 15P-y2-1 !
32-1720-31 1QT. 461P1 WINDSHIELD MOUNTING ARRGT 15P  LuA 15P-44-1 ;
1-15--30 1RD 5243P1 ~  HEATER MOUNTING ARRGT 15R  31E 15R-31-3 ;
116-1719-9  116QS 434 - CAB ROOF TRIM PANEL MOUNTING ok
ARRGT \ 15V 9A . 15V-9-1 __;ﬁ
416 -7 4RD 55P2 CAB HEATER PIPING ARRG 15X 7B >5X-7-1 _q
S 4RD 2209 CRANKCASE ROOF VENT ARRGT 15X 16A 15X-16-1 ;
27-1821-4 27RU 411P1 ORNAMENT & EXTERIOR TRIM - ;
\ MOUNTING ARRGT 15Y 5A 5Y-5-1
8-1320-55 8MT 3149P1 GAUGE PANEL ASSY 15AC 78A 15AC-78-1 :
8-1320-75 8MT 4206 _ GAUGE ASSY & PIPING ARRGT 15AC 1024  15AC-102-1 |
8~1520-T74% 8MT 53 GAUGE & INSTRUMENT MOUNTING R
: ARRGT 15AC 104A  15AC-104-1°
——— 8MT 54 INSTRUMENT GAUGE PANEL ASSY  15AC 106A  15AC-106-1
- 8MT 57 GAUGE PANEL PIPING ARRGT 15AC 1078  15AC-107-1 |
8-1320-80 8MT 4220 INSTRUMENT & GAUGE PANEL - |
MOUNTING ARRGT 15AC 108A  15AC-108-1 |
1-1721-6 1QU 443 CAB ROOF VENT MOUNTING ARRGT 15AG 5A 15AG-5-1 g
9-1821-1 9RU 431BPL ENGINE COMPARTMENT INSULATION f
. MOUNTING ARRGT 15AF 2H  15AJ-2-2- -
9-1821-2 9RU 443 -~ MUFFLER INSULATION MOUNTING SR
- ARRGT 15A0 3A 15AJ-3~1
1-1719-183 1QS 5690 CAB~IN-WHITE (WELDED)
thru 185 ' (CA 38) 15AR 24 15AR-2-1
1-17.9-186 1QS 5694 . CAB BASIC GROOMING ARRGT 15AR  5A 15AR-5-1
3-1719-2 3QS 1249 CAB INTERIOR GROOMING ARRGT  15AR 8W ~  15AR-8-5
$-1719-1 308 4125P10 PARTIAL CAB EXTERIOR GROOMING -
& ARRGT : 15AR 98 15AR-9-7
e 3108 177 ' CAB DOOR SERVICE ASSY 15AR 10A 15AR-10-1
178 - |
5-1719-1 505 418 CAB LOWER PANEL MOUNTING ARRGT 15AR 12A 15AR-12-1
85-1713-9 85QM 448 CAB INTERMEDIATE STEP MOUNTING
_ ARRGT 15AR 13A 15AR-13-1
R 42u8A 12/8/65 ejm-jd  PAGE #5

oiaclt) CHASSIS NUMBER must always be given with PART NUMBER when ordering.




Llagl PARTS

INDEX (Cont)

TLZUSTRATION — PART NUMBER DESCRIPTION GROUP SECTION PAGE

' i

GROUP #15 - CAB & SHEET METAL (Cont)

84-1719-5 BUGS 38P1 CAB REAR WINDOW ARRGT L5AR 15A 15AR-15~1
45-1319-7 45MS 511 AUXILIARY CONTROL PANEL , -
ARRGT . 15AR 194 15AR-19-1

GROUP #16 - MISCELLANEQUS

2-1820-3 2RT 56 ‘ LUBRICATING OIL PIPING ARRGT 16E  3A 16E-3-1
2-1820-4 2RT 470 DeLAVAL PUMP LUB OIL PIPING
ARRGT 16E 44 16E-u-1
1-186-42 IRF 381P2 FIFTH WHEEL MOUNTING ARRGT 16F  76B 16F-76-1
- 34RC 312 SEAT SAFETY BELT MOUNTING :
ARRGT , 16N 1B 16N-1-1
GROUP__ #22 f
§-1320-86 8MT 4224 GAUGE ASSY & PIPING ARRGT 22 30A 22-30-1 ;
GROUP #24
T 165QS 515 SEMI-TRAILER BODY ROOF ARRGT 24 324 2u-32-1
1-1813-16 1RM 5231 SEMI-TRAILER PANEL SIDE
5232 MOUNTING ARRGT (PUMPER) 24 334 24-33-1
- " 1RM 5233 . BODY FRONT END ARRGT (SEMI-
TRAILER) . 21 34A 24-34-1 i
47-182-1 47RB 35 SICN MOUNTING ARRGT 24 37A 24-37-1 T
- 1RM 4450 SEMI-TRAILER BODY ARRGT 24 . 4OA 24-40-1
dreodnorired B 1RM 5235 BODY REAR END ARRGT 24 41A 24-41-1 ¢
——- 25RU 54 BODY RUBBER MOULDING |
55 MOUNTING ARRGT 24 51A 24-51-1
GROUP_#25
- L9QU 47 AIR FILTER SHUTTER ARRGT 25 36A 25-36-1 . i
ug : - T
21-1813-1 21RM 510 SIDE DOOR ARRGT (AT ENGINE) 25 374 25-37-1 1
21-1813-5 21RM 513 TRUCK BODY COMPARTMENT DOOR :
- 514 ARRGT 25 LOA . 25-h0-1 3
— 58RU 3134 COOLANT TANK SPOUT ACCESS o o
: DOOR MOUNTING ARRGT -~ ... 25 BIA 25-ul~l Vo n
21-1813-2 21RM 511 VALVE STATION COMPARTMENT g i
' 512 DOOR ARRGT 25 42A 25-42-1
79-182-2 79RB 59 : COMPARTMENT MOUNTING ARRGT 25 634 25-63-1
21-1813-4 21RM 473 TRACTOR COMPARTMENT DOOR : |
4 L74 MOUNTING ARRGT 25 654 25-65-1 ;
—— 17RM 5201 TRUCK BODY COMPARTMENT MOUNTING ;
ARRGT 25 82A 25-82-1 :
38~1320-1 38MT 52 " RADIO MOUNTING ARRGT 25 834 25-83-1 =
-—- 21RM 2427 FUEL GAUGE ACCESS DOOR ‘ -
MOUNTING ARRGT 25 334 25-93-1

PAGE #6 nou8A 12/8/65 ejm-j
CHASSIS NUMBER must always be given with PART NUMBER when ordering.




ATTS BOOK o

INDEX (Cont)

ILLUSTRATION  PART NUMBER DESCRIPTION GROUP SECTION PAGE :
GROUP #28 f
—— 95RS 471 PUMP MOUNTING ARRGT 28 824  28-82-1
GROUP #29 §
—_— X
— 117RS 548 PRIMING SYSTEM ARRGT 29 u5A  29-45-1 |
117-1819-23 117RS 547 PRIMING SYSTEM ARRGT 29 uBA  29-u46-1 |
— 117RS 464 PUMP DRAIN PIPING ARRGT 29 BgA  29-u48-1 ]
ALF=TBTE=T0™ 117RS 463 PUMP CIRCULATING PIPING ARRGT 29  49A  29-4g-1  °°
117-1819-22 117RS 460 PUMP CIRCULATING PIPING ARRGT 29  SO0A  29-50-1 " =
117.2839=2% 117RS 465 PRIMING SYSTEM ARRGT 29 534  29-53-1 :
117-1819-19 117RS 34l PRESSURE RELEASE PIPING ARRGT 29  S55A  29-55-1 ;
GROUP #31
. ' SPECIAL EQUIPMENT 31 254  31-25-1
GROUP #3l4 g
—- 75RS 32 SIREN MOUNTING ARRGT au o4& 3u-u-l i
GROUP #35 :
— 1RS 46 SUCTION CAP MOUNTING ARRGT 35  27A  35-27-1 3
GROUP_#44 f
85-1713-12  85QM 459 LADDER END ARRGT (FRONT) By 3A Bip-3-1 :
85-1813-1 85QM 520 END LADDER & HANDRAIL ARRGT E
- 521 (REAR) 4§ LA b1
GROUP_#45 | i
— 117QL 412 LANDING GEAR MOUNTING ARRGT 45  7A 45-7-1

4248A 12/8/65 ejm-jd PAGE #7
CHASSIS NUMBER must aiways be given with PART NUMBER when ordermg




PARTS BOOK

INDEX

GROUP #1 - ENGINE
The Pollowing Variations Apply to this Group

. KEY _ _ o
ILLUSTRATION NO PART NUMBER DESCRIPTION- B GROUP SECTION PAGE ~ 77

303-72-57 303GB 564 - AIR COMPRESSOR & PIPING
MOUNTING ARRGT 1w 3A 1W-3-1

Same as Standard Except for the Following:’:ﬁ;if

AJ  36RU 1195 HOSE ASSY, Compressor Outlet Line 1
AK  Omit o I

SPECIAL EQUIPMENT

59QE 133  COUPLING, Hose, {Air Start) 1 3
59QF 129 COUPLING, Hose 1 !
© 1RC 155 SLING, Engine 1 E
12MJ 310 BRACKET, Voltage Regulator 1 :
~ 3YRU u56 GUARD, Breather 1 3
312GB 111 COOLER, 0il {For DeLaval Pump) 1 |
!
COMPONENTS

221GB 124 25MF 311

303GB 387 2MJ 280
303GB u4104P5 8MJ 4107 .
483CB 335P2 9MJ 255 J .
485GB 4192B . 101QB 129 g :
485GB 4192D 38QC 414P3 | C
736GB 227 o 30RS 1385 ;
313GC 4151CP1 f : 95RS 218 C
315GC 370 b g ;
2MD 395 ‘ . S ‘ !

o

@ 120h 12/8/65 ejn-jd  PAGE #1-1
CHASSIS NUMBER wust always be given with PART NUMBER when ordering.




1134187
AlIR CLEANER MOUNTING ARRANGEMENT )




N

Y

L

FAN MOUNTING ARRANGEMENT

| <138 -2




ALTERNATOR MOUNTING ARRANGEMENT

(-1310-51




OIL PRESSURE LINE MOUNTING ARRANGEMENT

15-1320-5




TRANSMISSION OiL FILLER TUBE ARRANGEMENT




T




15 -1712-70
ENGINE AND TRANSMISSION MOUNTING ARRANGEMENT




AR AL AK

22-17Ti2-1t

ENGINE FRAME SUPPORT ARRANGEMENT







AB Z AC AE AG BE BF BD BP AF

AB I K @ R T+ S

F Y AB Z AC AE AG BP BN

T VvV U
[of

10i=172-14
HYDRAULIC CONTROL VALVE AND PIPING MOUNTING ARRANGEMENT ISSUE-~2




LANFANFIDONYHYY JaNL YH3IHLvIEG INIONT

238-73-12




BX BW BV ' , AB  AQ AG AD AF AE |

>
]

HZr-4®»g v g 6

WX T
>

BP AZ BA BC BE AZ

BS ST BY BUAZ BE BD BH BE
BC BD
R F—BL
8Q cG BC -
ap \ TS~gx\ BA BC [BF ce
/ CH
BN By < BA. BC |1 AZ Ax._ BA _BB___AZ
' AX BG AX
BF D BG cL AY
AX cL BC, U AV
. \ AZ AT
BD D LT = GL
i — e :
. S AW
CD/ ‘__ BG BG——""].cM €J cM : AS
(4 T I AG ! AQ
CK . / A AB
| cElenw  BF BJ BE X i AD
E o] MY | AE
AR
cF | BE Az BJ AL. ~
AP ‘
© AK
A AN~ Y
AM p AR v
W
~ g B AN ¢ CN
g - A y gp
ff!lﬁ /RF ) HLN T
oy - ¢’ D E Z cQ Q s ™R
4]
~

AIR COMPRESSOR AND PFIPING MOUNTING ARRANGEMENT




ENIWIDNVHEY ONILNNOW Y314 Ho-38n

485~ 72102







MACK TRUCK-TRACTOR PARTS BOOK GROUP SECTION:
TITLE 1 W60
_ENGINE (ENDB6L)
ILLUSTRATTONS ARF CONTATNED IN THE ENGINE SECTION.
LINE DESCRIPTION TYPE PAGE,
SEOTTON ME0A - 11GRA  1P055FL
For Engine Detsils See Mester Englne Group #86k.
1 1OWER CRANKCASE & SUMP 1B 86h-AB1-2
2 TIMING GEAR COVER 1 86L-Ac1-1
3 CAMSHAFT 1 864 .aD1-1
in FRONT SUPPORT {ENGINE) See Group 1H
5 FLYWHERL HOUSING 1 86k-AF1]
6 VALVE OPERATING MECHANISM i 86k -Ac1-1
7 CRANKCASE OTIL FITILER ‘1A 864 -AH1-1
8 FNGINE PREHEATER Not Used _
g CYLINDER & UPPER CRANKCASE 1D 864 ~pa1-3
10 CYLINDER HEAD & VALVES ih 86k -pp1-2
11 ENGINE WATER QUTLET 1 864-FC1-1
12 VALVE MECHANISM COVERS 1A 864-Epl-2
13 CRANKSHAFT & MATN BEARINGS 1 86h-ca1-1
1k PESTONS, PINS, RINGS & COWNECTING RODS 1 864 -cR1-1
15 VEBRATION DAMPER, HUB & FAN DRIVE o 86h-gpe-1
16 FLYWHEEL ) 1 86h~CFi- 1
7 WATER PUMP & DRIVE 14 864 ~DAL-2
18 TACHOMETER DRIVE i 864-EK1-1
19 OIL PUMP & OIL INLET-REAR SUMP 1A 86h-FAL-2
20 OIL. LEVEL INDICATOR 1B 864 -Fp1-1
21, 0TI PRESSURE RELIEF VALVE 1 864 ~FF1-1
a2 OIL FILTER (LUEE)} See Group 14
23 OTI, COOLER in 864 ~F11-2
oh WATER FLILTER 1 864 -FT1-1
o5 INLET MANEFOLD 1R 86k-gal-2
26 CRANKCASE BREATHER 1 86h-gE2-1
27 EXHAUST MANIFOLD 1A 864 -gF1-1
28 OIT, FILTER (FUEL) 1A 864 -gK1-2
29 FUEL INJECTION EQULPMENT 2 864 -GM2-1
30 TURBOCHARGER Not Used
31 GOVERNCR o 86h-aM2-1
32 'ATR CCOMPRESSOR i 86k -JA1-1
33 AUYTTIARY DRIVE 1E 8647014
34 HYDRAULIC STEERING PUMP Not Used
35 CASKRET SET 1 864 -5BL-1
SROTION 460B - 11GRA  1R055F2

Same as L1GBA 12055FL( Section LOOA)Except
33 AUZILIARY DRIVE 1q 86k g1~k
3k HYDRAULIC STEERING PUMP 1 B6l-JEL-1

SECTTON 460C¢ - 11gBA  12055P3

Seme a5 LI0BA 12055PL( fection 460A)Except
] CYLINDER & UPPER CRANKCASE 1r 86Lk-RA1-3

SECTTON 460D - 11GBA  12055Ph

Same a8 11GBA  12055P1( Bection 460A)Except
9 CYLINDER & UPFER CRANKCASE 1F 86l-8A1-3
33 AUXTITARY DRIVE 1" B6l-Jo1-4
3h HYDRAULLC STEERING PUMP L 864-JE1-1

SECTION 4608 - 11GBA 12055P5

Same as 110BA  12055P1 Section LGOA)Except
29 FUEL INJECUION RQUIPMENT 28 86k.-cM2-l
31 GOVERNOR 28 86k -gM2-t

10/7/6!+ . mEs-ev _ PAGE = L1-460-1

MACK CHASS!S NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING,




MACK CHASSIS NUMBER uusr ALWAYS BE GIVEN ¥iTH PART NUMBER WHEN ORDERING.

MACK TRUCK-TRACTOR PARTS BOOK GROUP 1 SECTION k6o
TITLE  ENGINE (ENDSGL) ‘
LINE DESCRLPTTON TYPE PAGE
SECTION 460F - 11GBA  12055P6
Fra5T
Same as 11GBA lEOSSPl(Section l4-6011\.}Except
33 AUXILIARY DRIVE ' M 86k -JC1-4
3k HYDRAULIC STEERING PUMP . 1A 86h-JE1-1
SECTION 460G - 11GRA 12055AP1
715,
Same as L1GEA 12055P1(Section 4 60A)Except
) . VALVE OPERATING MECHANTSM 14 a6h-Ag1-2 |
g CYLINDER & UPPER CRANKCASE 1 86l -pA1-%
10 CYLINDER HEAD & VALVES 1c 86k -BR1-2
ol WATER FILTEE{ 14 86k -FT1-2
28 OIL FILTER (FUEL) 1 864 -GK1- 3
' BRECTTON h60H - 11GBA 12055AP2
Same as llG;gA 12055P1( Sectlon 460A)Except
6 VALVE OPERATING MECHANLSM 1A 864 ~a01-2
9 CYLINDER & UPPER CRANKCASE ¢ 86h-Ba1-k
1c CILINDER HFAD & VALVES ic 864 -8B1-2
2 —FT] -
2 OIL FIL'-‘JEETE?PUEL) ié ggﬁ-giﬂ%
33 UXILTARY 1H 86k -J01-L
3k HYDRAUI.IC STEERING PIMP 1 8ah-JE1-1
SECTION 460J - 11GBA  12055AP5 .
FT158T
Same as 11GBA 12055P1{Section 460A)Except
6 VALVE OPERATING MECHANESM 1A 86h-AG1 -2
9 CYLINDER & UPPER CRANKCASE 16 864-BAL-L
1%0 CYLINDER HEAD & VALVES 1 86k -BB1-2
TE ~FT1-
?;c, §%EtL§JI:§JEc 5 %I'&UIPMENT %ﬁ Egg:gﬁié
3 GOVERNOR oA 864 -0M2-1
SECTION h60K - 11GBA  12055AP6
F715T
Same as 11GBA 12055P1{ Section 4604 )Except
I3 VALVE OPERATING MECHANISM 1A 864-AG1L-2
9 CYLINDER & UPPER CRANKCASE [¢) 864-BAl-4
10 CYLINDER HEAD & VALVES 1¢ 864-BR]-2
2L WATER FILTER 14 86k-r11-2
o8 O1L FILTER (FUEL) 1¢ 864-GK1-
33 AUXTLTARY TRIVE iH 86L-JC1 -
3 HIDRAULIC STSEEIMG PP - viom 1e0s5mp o B6h-amL-l
F7198T
Same as 11GBA 12055P1{ Section 460A)Except
6 VALVE OPERATING MECHANISM 1A 86k-AG1-2
9 CYLINDER & UPPER CRANKCASE 1G 864 -BA1-4
ic CYLINDER HEAD & VALVES 1c 864-BB1-2
16 FLYWHEEL 1A 86h-cF1-1
2hy WATER FILTER 14 864 -FTL-2
28 OIL, FILTER (FUEL) 18 86L-K1-3
33 AUXIITARY DRIVE 1H 86L~J01-4
3h HYDRAULIC STEERING PUMP 14 864-JE1-1
SECTION 460M - 11GBA  1P055AF3
F715
Same as 11GBA  12055PL(Section 460A)Except
6 VALVE OPERATING MECHAINSM 1A 86h-ag1-2
g CYLINDER & UPPER CRANKCASE b 8ph-pAL-5
10 CYLYNDER HEAD & VALVES 1 864-BR1-2
2k WATER FILTER 1A 86k -Fri-2
28 OIL FILTER {FUEL) fae 864 -GK1-3
PAGE 1 _1460-2 10/7/64. ew-mes




MACK TRUCK-TRACTOR PARTS BOOK ' GROUP -1  SECTION 460
TITLE  ENGINE (ENDG6Y) { Continued}

LINE : DESCRIPTION TYPE PAGE

SECTION LOON - 11GBA lEOEgAPB
Same 88 114G 12055F1( Section 460A JExcept

2 TIMING GEAR COVER 1A B6lk-ACY-1
5 FLYWHEEE HOUSING 2 864-AF2-1
6 VALVE OPERATING MECHANLSM 1A 86k -AG1-2
9 CYLINDER & UPPER CRANKCASE 1T 86k -BA1-5
10 CYLINDER HEAD & VALVES . 1C 86k-BR1-2
B VIBRATION DAMPER HUB & FAN DRIVE 3 86L~013-1
16 . FLYWHEEL 2 86l-~CF2-1
2k WATER FILTER 14 8h-FT1-2
28 : OIL FILTER (FUEL) 1c B6k-0K1-3
33 AUXTLIARY DRIVE 1H 86k-J01-4
3h4 HYDRAULIC STEERING PUMP 1 86k-JE1-1
SECTTON 460P - 11GBA 120
Same as LIGBA 12055P1( Section EEOA)Except
5 FLYWHERL HOUSING 3 B6k~AF3-1
6 VAIVE COPERATTNG MECHANISM 1A 86l mAG1-2
g CYLINDER & UPPER CRANKCASE 17 86k -~BAL-5
10 ~ CYLINDER HEAD & VALVES iC 864~BB1-2
16 FLYWHEEL, ) 1 864 -DF1-1
o WATER FILTER 14 86l ~FT1-2
28 OIL FILTER {FUEL) ic 864 -GK1-3
SECTION 4609, ~ 11GBA 12260PL
Someas 11GBA 1°055P1( Sectlon 460A )Except
6 VALVE OPERATIM MECHANISM . 1A 86lk-AG1-2
g CYLINDER & . CRANKCASE . 16 B6h-BAL-Y
10 CYLINP™ ¢ ¥  TALVES ' . 1 864.-BB1~2
2 war o 4% 1A 86k -FT1-2
28 OIL FUEL) ic 86L-6Kr1-3
a9 FUR _o#JECTION EQUIFMENT P2l 86k -oM2-5
31 GOVERNOR . o0 86k -aM2-5
SECTION 460R - 11GBA  19055BP1
Same ns 11GBA 12055P1( Section U6CA)Except
P75 Without Power Steering :
é VAIVE OPERATING MECHANISM 1A - 864 -AGL-2
9 CYLINDER % UPPER CRANKCASE ' 1z 86k -BAL=h
10 CYLINDER HFAD & VALVES ' ic 864 -BB1R2 -
20 OIL IEVEL INDICATOR 1D 86k -FDL-2
2l WATER FILTER 1A 86l -FTL-2
28 QXL FIETER (FUEL) 1o 864-0K1-3
SECTION 4605 - 11GBA 12055BPR-
Same @s LIGBA 1P055FL(Section LGOA)Except
F7l5 with Power Steering
4 VALVE OFERATING MECHANISM 1A 864 =AG1-2
9 : CYLINDER & UPPER CRANKCASE S (¢ 864 -BAL-k
10 - CYLINDER HEAD & VALVES i¢ 864 -BBL-2
20 OIL LEVEL INDICATOR D 864 -FD1-2
2l WATER FITTER - 1A 864 -FTL-2
28 - OIL FILTER (FUEL) : 1c 86k -GK1-3
33 . AUXITIARY DRIVE 1H 864 -JCL-4
3k IYTRAULIC STEERING PUMP 1 864 -JEL-1
SECTION 460T - 11GBA 12055BF3
Same as 11GBA 12055FL{ Section LH0A)Except
F715 with Seal Plate Cylinder Sleeves
6 VALVE OPERATING MECHANISM 1A 86h-AGL-2
9 : CYLINDER & UPPER CRANKCASE ' 1J 86)-BAL-5
10 CYLINDER HEAD & VAIVES ‘ T 864 -BR1-2
20 OIL IEVEL INDICATOR 1D 86k~FD1-2
ok WATRER FILTER 1A 86L-FT1-2
28 OIL FILTER (FUEL) . 16 86 -GK1-3

., ew-mes PAGE 1-460-3
7/1/85 MACK CHASSIS NUMBER MusT ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS aoox GROUP 1.  SECTION - igo

TTLE pNGINE (npseh) (Continvea)
! ;
LINE DESCRIPTION TYPR PACE
i _SECTION %60U - 13GBA 12055BP5 '
Same as L1GBA  12055F1{Bection L60A)Except
t  F7158T
6 VALVE OFERATING MECHANIMS 14 86L-AGL-2
g : CYLINDER & UPPER CRANKCASE 16 86l -BAL-k4
10 CYLINDER HEAD & VAIVES ic 86! ~BB1-2
20 011 LEVEL INDECATOR 1D 86k -FD1-2
24 WATER FILTER n 864 -FT1-2
28 0IL FILTER (FUEL) iC 864 -GK1-3
29 : FUEL INJECTION EQUIPMENT oA 86h-gMz-k
33 GOVERNOR 24 86k-GM2-h
1
I SECTTION 460V - 11GBA  12055BP6
Seme as 11GBA  12055P1{Section I 60A)Except
F715T with Power Steering
6 VALVE OPERATING MECHANISM ) _ 1A 86L-AGL-2
9 CYLINEER & UPFER CRANKCASE 1G 864 -pAL-l
10 CYLINDER HEAD ‘% VALVES ic 864-BB1-2
20 OIL IEVEL INDICATOR iD 86k..FD1-2
2l WATER FILTER 1A 86U -FT1-2
28 - OIL FILTER (FUEL) - 1 864-GK1-3
33 AUXILIARY DRIVE 1H 864-JC1-k
3h HYDRAULIC STEERING PUMP 1A 864 -JF1-1
'SECTION 46OW - 11GBA 12055BPT
Same.as 11GBA 12055P1(Section h60A)Except
! FT198T with Power Bteering Fuller Transmission
6 VALVE OPERATING MECHARISM 1A B6h-AGL-2
9 CYLINDER & UPPER CRANKCASE a6 864 -BAL-4
10 : CYL:JINDER HEAD & VALVES 1¢ 86h4-EB1-2
15 FLYWHEEL, i 1A 864-CcF1-1
20 OIL LEVEL INDICATOR 1D 86l -FDL.2
o WATER FILTER . 1A 86h-FT1-2
28 OIL FILTER {FUEL) ac 86h-0K1-3
33 AUXTLIARY DRIVE 1H 8al-JC1-4
3h HYDRAULIC STEERING PUMP 1A 86k -JR1L-1,
- SECTION 460X ~ 11GBA  12055BP8
Same as 11GBA 12055FP1(Section 160A)Except
F715 FSTP :
2 TIMING GFAR CQVER 1A 864-A01-1
5 PLYWHEEL HOUSING 2 B6h-AF2-1
6 VALVE OPERATING MECHANTISM _ 1A 86l -AGL-2
9 CYLINDER & UPFER CRANKCASE - 16 - 86k-BAL-b
10 CYLINDER HEAD, & VALVES 1C 864 -BR1L-2
1 ENGIHW ATER OUTLET. 1A 86Y4-BCL-2
15 VIBRATION DAMPER, HUB & FAN DRIVE 3 86k-CD3-1.
15 TFLYWHEEL o 2 864 -Ccr2-1
17 © WATER PUMP & LRIVE iB 86L.-DAl-2
20 OIL IEVEL INDICATOR 1D 86k -FD1-2
2 : WATER FILTER ; : 1A
28 OIL FILTER (FUEL) ic
33 AUXILIARY DRIVE 1H
34 HYDRAULIC STEERING PUMP : 1
' SECTION 460Y - 11GBA _12055BEQ
Seme 38 11GBA 12055F1( Section 460A)Except
F7157 Brown & Lipe 14" Clutch Plate Puller
5 FLYWHEEL HOUSING 3 B6h-AF3-1
6 : VALVE OPERATING MECHANTSM 1A 86l =AGL-2
9 CYLINDER & UPPER CRANKCASE 16 86h-BAL-l
10 CYLINDER HEAD & VALVES 1l 864 -BBL-2
16 FLYWHEEL i 10 86k-cF1-1
20 OIlL LEVEL INDICATOR iD 86k-FDL-2
2 WATER FILTER . ’ 1A 86h-FT1-2
28 OIL FILTER FUEL : Ac . 86k -GKL-3
PAGE ) 450-4 ev-mes

MACK CHASSIS NUMBER wust ALWAYS DE OIVEN WiTH PART NUMBEHW‘!N ORDPERING,




IK

MACK TRUCK-TRACTOR PARTS BOOK GROUP 86h  SECTION  Apd
TILE | oweit CRANKCASE 2 SUMP
1-72-210
KEY PART NUMBER DESCRIPTION aee |
1OWER CRANKCASE & SUMP ('ype 1)
"B MODEL (Without Drain Trough)
A okogp 598 CRANKCASE, Lower 1
" Attaching Parts:
B 57908 L6 GASKET 1
c 6AX 1143 SCREW, Front & Rear 8
D WASHER, Tock, 3/8 I.D.(36AX 3) 8
E SCREW, cap, 5/16-18 e x 7/8 SFull thd..;(Sides)(hAX 32) 22
F WASHFR, Tock, 5/16 1.D.{Sides){36AX 22) - 22
G hoay 161 PIIG, Lover Orankcase Magnetic Drain 2
Attaching Parts:
H 398X 23 WASHER, 57/64 I.D. 2
IOWFR CRANKCASE & SUMP (Type 14)
Same as Type 1, Except
"FUMODEL (Without Drain Trough)
E SCREW, cap, 5/16-18 N¢ x '7/8(Sldes-Short)}(kax 32) : 18
E SCREW, cep, 5/16-18 N¢ x 1(Full thd.){Sides-Iong)(At 011
Filter Tube (lanps }(UAX b
F WASIER, Lock, 5/16 T.D.(Short Serew){36ax 22) 18
F 3TAX 68 WASHER, (5/16 I.D.)(Torg Serew) b
8/13/65 mes-ew PAGE  ach api-1

MACK CHASSIS NUMBER MusT ALWAYS 8& GIVEN WiITH PART NUMBER WHEK ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK GROUP 86Y4 - SECTION . pp1
TITLE LOWER CRANKCASE &% SUMP (Ccontinued) .-
KEY PART NUMBER DESCRIPTION RNEOQ
I0WER CRANKCASE & SUMP (Type 1B)
-"Bame ag Type 1, Except
;I "F"MODE_L (With Drain Trough)
A 2hoaB 5117 CRANKCASE, Lower 1
E SCREM, cap, 5/16-18 NC x 7/8 (Sides-Short)(kax 32) 18
E SCREW, cap, 5/16-18 NC x 1(Full thd.)(8ides-Long}(At 01l
Filter Tube Clamps){LAX 5) b
F : WASHER, Lock, 5/16 I.D.(Short Secrew){36AX 22) 18
F 37AX 68 WASHER, ( 5/16 L.D. )(Long Screw) H
LOHER CRANKCASE & SUME . {Type 1C)
Same as Type 1, Except
F Model- Turhocharge
A 2U0EB 5131 CRANKCASE Lowep 1
E SCREW, Cap, 5/15 18 NC x 7/8.(8ides- Short)(lI—AX 32) 18
E SCREW Cap, 5/16-~18 NC x 1 (Full ‘thd. )(Sldes-Longl(At 0il
Filter Tube Clamps)(liAX 5% Y
F WASHER, Lock, 5/16 T.D. (Short Screw)(asAX 22) 18
r 37AX 68 HASHER, (5/16 I.D. )(Long Screw) [
PAGE 86k-AB1~2 8/13/65 ew-jt

MACK CHASSIS NUMBER MusT ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK . | croup B6%  sEcTION  ACL

TITLE pymiNG GEAR COVER

11-72-2i6

Key . PARY NUMBER DESCRIPTION ek,
TIMING CFAR COVER (Type 1)
€, B & I MODEL
A 33368 559 COVER, Timing Cear 1
Atteching Parte:

B sk8ap b5 « QASKET . 1

- SCREW, cap, 3/8-16 NC x 1-31/b (1"thd.)( bAX 16) 13

D SCREW, cap, 3/8-16 Nox 1-1/M (1"thd.)(hax 16) 1

E VASHFR, Tock, 3/8 I.D.(36AX 3) h
F hh6ge 1116+ SEAT, Timing Qear Cover 1
- F hh6Ge  1115% SEAL, Timing Gear Cover 1

o] 3956C 113 SCREW, (amshaft Thrust 1

. Attaching parts:

H- 21a¥ 338 NUT (5/8-18) 1

J I9AX 25 WASHER, Plain (41/64 1.D.) 1

K s5hBgp 19 GASKET, Auxiliary Housing Service 1

TIMING GEAR GOVER (Type 1A)
F Model {Front Timing)
Bame as Type 1, Except
A 33368 350 COVER, Timing Gear 1
*0ptional : N
10/6/6M mes-ew PAGE 864-ACI-1 ‘ /
. !

MACK CHASS5S NUMBER MusT ALWAYS BE 6IVEN wiTH PART NUMBER wiisN onornie.




MACK TRUCK-TRACTOR PARYS BOOK GROUP g ~ SECTION N

I-72-0

KEY | . PART NUMBER DESCRIPTION ano'.
CAMSHAFT (Type 1)
B % F podel
A hshoo B169 CAMSHAFT 1
B 6686 315 GFAR, Camshaft 1
. Attaching Partst
c 3LAX 563 PIN, Camshaft (ear Locating 1
b

D 3AX 535 ScREW, 3/8 x 7/6"L.

3/22/63 — s PAGE 86l AD1-1



(K

MACK TRUCK-TRACTOR PARTS BOOK

GROUP 864 SECTION  Awp
TITLE  pLYWHEEL HOUSING
11-72-274
KEY PART NUMBER N
DESCRIPTION REQ.
FILYWIEEL HOUSING {Type 2)
Wibration Demper Timing)

A 634GC 5183 HOUSING, Flywheel 1

Attaching Parts:
B hegae 19 SCREW 55 8 x 1-11/16"L.) 6
c kagge 1310 SCREW (Long) 2
)] 7116C 1334 WASHER ‘ 8
E 31AX 119 * DOWEL, 5/8 x 1-7/16"L.{5td.) )
E 1830¢ 15hP1s  * DOWEL {1/64 Oversize 2
E 1830¢ 15hkP72 DOWEL {1/32 Oversize ]
E 1836C 15hpép  * DOWEL (1/16 Oversize 2
T LkeGe 210 SEAL Flywheel Housing Crankshaft 1
G 335GB 116 covER, Flywheel Housing Top & Bottom 2

. Attaching Parts:
31 59068 1233 GASKET 2
J 68X 11k6 SCREW 6
K 378X k7L WASHER, Plain 6
L 332GB  1hh COVER, Flyvheel Houslng Front Inspection 1

Attaching Parts:
M 590GH . 1232 GASKET 1
N 6AX  11k6 SCREW 2
P FAX k71 WASHER, Plain 2
Q. 30GB 235 ADAPTER, Starting Motor 1

*0ptional
10/20/64 ev-mes PAGE  86h-AF2-1

MACK CHASSIS NUMBER MusT ALWAYS BE GIVEN %iTH PART NUMBER wHENM ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK

GROUP  g¢), SECTION

. Agl
TITLE  yATYE OPERATING MECTANISM
11-72-140
"KEY PART NUMBER DESCRIPTION ;éod.
VALVE OPERATING MECHANISM (Type 1)
T, B & F Model (With 5/8" Cylinder Studs}

14 3sac 11 RING, Valve Rocker Arm Retaining 8

B “ 354X 1359 WASHER, Valve Rocker Arm 8

¢ -hligpA 1160 ARM ASSEMBLY, Velve Rocker (Exhaust 2,4,5,& T)

{Inl&tl,3,6 & 8) 8
Includes:
1D 19268 115 BUSHING, Valve Rocker Arm 8
1B hijec 113 SCREW, Valve Rocker Arm Adjusting 16
i Attaching Parts:

F 21AX 750 NUT, Valve Rocker Arm Screw 16
1G 369GCA 1153 ROD ASSEMBLY, Valve Lifter Push RT3
{0 S 7eacA 1135B LIFTER ASSEMBLY, Valve 16
{7 1h6an 191 BRACKET, Yalve Rocker Arm Shaft (Cylinder 1, 3, 6 & 8) oo
! Attaching Parts:
1K kax  3ho SCREW, T/16 % 14 NC x 3-1/4"L, Y

L Whoms 1159 ARM ASSEMBLY, Valve Rocker (Exheust 1,3,6 & 8)(Inlet 2,L,5 & 7) 8

. Includes:
M 19268 115 BUSHING, Velve Rocker Arm 8
H 5796C 12k SPRING, Velve Rocker Arm k

2/13/64 mep-ew

PAGE  goh-aGle]

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK GROUP " Bglh = SECTION AGL
TITLE  VALVE OPERATING MECHANISM {continued)

KEY PART KUMBER DESCRIPTION ,{‘E"di

VALVE OPERATING MECHANISM (Type 1)(Cont.)
P 146GR - 190 PRACKET, Valve Rocker Arm Shaft {Cylinder 2,k,5 &7) h
Attaching Parte:
Q hax 340 SCREW (7/16 x 14 NC x 3-1/4"1.) "
R hi6ce 18 SCREW, Valve Rocker Arm Bet h
8 Whéae 13084 SEAL, 011, Valve Rocker Arm Bracket h
T OTAX 105 RING, Valve Rocker Arm Shaft End Plug Retainer 8
U 250G¢ 132 PLUG, Valve Rocker Arm Shaft End 16
v hhege 192 SFEAL, Valve Rocker Arm Shaft End Plug 8
W he6ao 269 SHATY, Valve Rocker Arm h
VALVE OPERATING MECHANISM { Type 1A)
: Same as Type 1, Except
B, € & T Model (With 11/16" r‘ylinder stuaa)

A 57oGC 127 . RETAINER, Valve Rocker Arm a
B Oomit

J W6GE 1106 PRACKET, Valve Rocker Arm Shaft (Cylinder 1,3,6 & 8) I
P 1668 1105 BRACKET, Vilve Rocker Arm Shaft (Cylinder 2, 4, 5 & 7) h
8 hiGge 1934 SEAL,. Valve Rocker Arm Bracket 0il Y
W habge 2694 SHAFT, Valve Rocker Arm i

it
PAGE 864-pG1-2 2/13/6! 1B B-ev

MACK CHASSIS NUMBER wusT ALwAYS B2 GIVEN wiTH PART NUMBER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK GROUP g¢ SECTION AHL
T™.E  -RANKCASE OIL FILLER

- [1-72-242

-

KEY PART NUMBER : . DESCRIFTION REY.
CRANKCASE QIL FILIER (Type 1)
"B Model
A LriaE 275 FILLER, COMPLETE, Crankcase 0Oil 1
Attaching Parts: !
B - 590GB 1207 GASKET 1 !
c SCREW, cap, 5/16-18 N¢ x 1-1/4 (7/8"thd.)(kAX 130) 2
D WASHER, Lock, 5/16 I.D.(36AX 22) 2
ol 822GE 118 (AP, Crankease 0il Filler 1
7
Thru |} Not Used
K
CRANKCASE OIL FILIER {Type 1A)
Same as Type 1, Except
“F" Model .
A
Thru |} Omit
14 .
iy 3326B 139 COVER, Crankcase 0il Filler Flange Hole (At Fan Bracket) 1
Atteching Parts:
G 590G 1207 GASKET 1
kil SCREW, cap, 5/16-18 NC x 7/8 (Full thd.)}(4AX 32) a
T WASHER, Lock, 5/16 I.D.(36AX 22) 2
K FILLER COMPLETE, Crankecase 01l
{See Group 1¢)
3/27/63 mes-ew . PAGE  8GL-am1-1

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING.



IK

MACK TRUCK-TRACTOR PARTS BOOK GROUP gz,  SECTION
CYLINDER & UPFER CRANKCASE

TITLE

RAL

[1=72=10I

KEY PART NUMBER DESCRIPTION LS.
CYLINDER & UPFER CRANKCASE (Type. 1) ,
B Model (WithHutiress acrews, pouble Interference Bearing Cap)
239GRA 1530 BLOCK ASSEMBLY, Engine Short 1
. Includes:
(Cylinder Service Assembly, Crankshaft & Main Bearings,

Connecting Rod & Bearing Assemblles, Plstons, Pins, &

Rings, Camshaft, Timing Gears, (Except Injection Pump

Drive & Driven{& Valve Lifter Assembly .
A 239¢eA kbRl CYLINDER & UPPER CRANK ASSEMBLY 1

Includes:

B 596B  1101P1 BUSHING, Camshaft (Front)(Standard) 1
c 59GB 1109PL BUSHING, Camshaft (Intermediate)(Standard) 2
D’ 59GB 1109F1 BUSHING, Camshaft {Center)(Standerd) 1
B 5968 1109”1 BUSIING, Camshaft (Rear)(Stendard) 1
T . CAP ASSEMBLY, Main Bearing {Front) 1

Includes:
a 186GB 159 BUSHING, Oil Pump Drive Idler Gear 2

#Not Sold Separately.
pace  O6h-BAL-1

8 /2 /65 mes~ew

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER ¥HEH ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP 864 SECTION BAL
KEY PART NUMBER DESCRIPTION RNEod.
CYLINDER & UPPER CRANKCASE (Type 1){Cont.) _
H # CAP ASSEMBLY, Main Bearing (Intermedidte) 2
' Includes: :
J 236c 118 TNSERT, Main Bearing Cap Bubttress Screw ki
K CAP ASSEMBLY, Mein Bearing (Center) 1
Includes: .
L 236c 118 INSERT, Main Besring Cap Buttress Screw 2
M # CAP, Main Bearing (Rear) 1
Attaching Parts: B
N hogsae 157 SOREW 10
P TLIGC 166 WASHER 10
Q hogsge 158 SCREW, Cylinder & Upper Crankcase Buttress (Long) 2
R hogae 159 SCREW, Cylinder & Upper Cronkease Buttress (Short) i
3 314X 255 PIN, Cylinder Main Bearing Cap Thrust Washer Locating '
(1/% % 37/64"L.) 5
T 5 09GC 2354 SLEEVE, Cylinder 8
U Lytag 15k "o RING, Seal Cylimder Sleeve 2k
v 2yiee 17 PLIK, Cylinder Camshaft Hole (Rear) 1
W hhoge 1100 SEAL, Cylinder Camshaft Hole 0il (Rear) 1
b4 262G¢ 158 PING, Cylinder Main 01l Gallery (Rear 1
Attaching Parts: ‘ .
¥ 39AX 23 WASHER (57/64% I.D.% i
7 PLUG, 8q. hd, iron 1/8 NPT Cylinder Main 011 Gallery
{Top & Rear)(634X 3) 2
AA 31ax 268 PLUG, Cylinder Head & Gasket Locating 8
AB 26600 11 PLUG, ©%1 Tevel Indicator Hole 1
Attaching Parts:
AC 3TAX 1k wasHER (h1/64 1.D.) 1
AD PIUG, hex. c¢/s iron 1/k NPT, By-Pass Oil Filter Return Hole
(Rignt}(63AX 335) 1
AR PLIR, sq. c¢fs dron 1/2 NPT Cylinder Water Pammage Core Hole
(63ax 51) b
AF 702G6¢ 152 WASHER, Cylinder Camshaft Thrust 1
Attaching Parts: :
AG holge 122 SCREW, Cylinder Camshaft Thrust Vasher 4
AN 25960 133 PLUG, Main Bearing Cap Oil Passage (Front) 1
AT 33268 138 COVER, Main Bearing Cap Bubttress Screw Hole 1
Attaching Parts:
AK 590GB 1151 GASKEY 2
AL SCREW, cap, 5/16-18 NC x 3/% (Full thd.)(4AX 99) 2
A WASHER, Lock, 5/16 I.D.{364X 22) )
AN 614X 54 COCK, Drain, Cylinder Water {Ileft Side) 1
AP ELBOW, Street, 90°, Dronze 3/8 NPT Cylinder Water Drain ,
Fitting {63AX 61) . 1
AQ 61AX 54 FITTING, Cylinder Water Drein (Right Side) 1
AR gh3ax 6 HOSE, Cylinder, Water Drain Fitting 1
A8 83ax 111 CLAMP, Cylinder Weter Drain Fitting Hose I
AT ToAX kb PLUY, Cylinder Main 011 Gallery {Front 1
AU 8ax 176 SCREW, Cylinder Bore Weep Hole : 8
Attaching Parts: :
AV 56AX 40T WASHER 8
CYLINDER & UPPER CRANKCASE (Type 14)
Same a& Type 1, Except - :
B Model{With Plugged Buktress Screw Holes, Double Interference
Bearing caps)
A 239GEA  4152pP1 CYLINDER & UPPER CRANKCASE ASSEMBLY hi
Q ToAX L6 PLUG, Cylinder & Upper Crankease Bubtress 2
R TOAX 46 PIUG, Cylinder & Upper Crankcase Buttress 3
R ToAx M7 PIUG, Cylinder & Upper Crankcase Buttress (L.H,Front Only) 1
#iot gold Separately.
PAGE  ggli-pa1-2 ' 8/2/65 ew-jt -

MACK CHASSIS NUMBER musT aLWAYS 8€ GiveN wiTH PART NUMBER WHEN ORDERING.

i Lt .




WMACK TRUCK-TRACTOR PARTS BOOK GROUP 86k SECTION FAl

TITLE  vLINDER & UPPER CRANKCASE (Continued)
KEY PART NUMBER DESCRIFPTION nes
CYLINDER & UPPER CRANKCASE {Type 1H)
Same as Type 1, Except
B & ¢ Model{Without Buttress Screw Holes, Single Interference
Bearing Caps & 11/16 Studs)
- 239GBA 1563, BLOCK ASSEMBLY, Engine Short 2
3 230GBA 416TAPL CYLINDER & UPPER CRANK ASSEMBLY 1
J omit
L Omit
[N Oomit
2 Oomit
3 LAY 567 PIN, Cylinder Main Besring Cap Thrust Washer Iocating z
T- 50530 1Tp2 SHIM, Cylinder Sleeve Shoulder E .002) AR
Tel 505GC 17P3 SHIM, Cylinder Sleeve Shouldexr 003) AR
T-1 50560 L7Ph SHIM, Cylinder Sleeve Shoulder (.004) LR
T-1 5058¢ 178 SHIM, Cylinder Slewve Shoulder (. 008) AR
mal 505a¢  17PLO SHIM, Cylinder Sleeve Shoulder (.010) AR
=1 505GC L{Pl2 SEIM, Cylinder Sleeve Shoulder .012) AR
el 505G¢  L7elk SHIM, Cylinder Sleeve Shoulder (.01h) AR
AB 266Gc 11 PLUG, 011 Level Indicator Hole (Front) 1
AR 798K kT WELCH PIUG, Oil Tevel Indicator Hole {Rear) 1
A
Thry 3 Omit
M
g 630% 15 CylinderWater Drain { 1
;’-;\P 63AX %Ig FITTIT*IG Cylinder Water Drain I?R H.} 1]
45 8%%% CYLINDER % UPPER CRANKCASE {Type 1J)
Bame as Type 1, Except
F Model (Without Buttress Screw Holes, Single Interference
Bearing Caps, 11/16 stud & seal Plate Cylinder Sleeves )
- 239GRBA 1563 BLOCK ASSEMBLY, Engine Short 1
A 239GBA  h167P2 CYLINDER & UPPER CRANK ASSEMBLY b
iy Oomit :
b Omit
G omit
F Omit
£ 318X 567 PIN, Cylinder Main Bearing Cap Thrust Washer Locating 2
o 509G¢ 270 SLEEVE, Cylinder 8
Tul 505GC  17P2 SHTM, Cylinder Sleeve Shoulder (.002) AR
Twl 505GC  17P3 SHIM, Cylinder Sleeve Shoulder (.003) AR
T-1 505GC  17Ph SHIM, Cylinder Sleeve Shoulder E.ooh) AR
7-1 505G¢  17P8 SHIM, Cylinder Sleeve Shoulder {.008) AR
T-1 505GC  17P10 SHIM, Cylinder Sleeve Shoulder {.010) AR
T-1 505GC L17Fl2 SHIM, Cylinder Sleeve Shoulder (.012) AR
T-1 505GC  17Pak SHIM, CylinderSleeve Shoulder (,01k4) AR
AB 266GC 11 PLUG, 011 Level Tndicator Hole (Front ‘& Rear) 2
ig ) 3TAL 1k WASHER (h2/6h £.D.) 2
Thru| } Omit
o)
AP 63AX 153 EIBOW, Cylinder Water Drain (R.H.) 1
AP B3AX 813 FITTING, Cylinder Water Drain (R.H.) 1
AR Omit
AS Omit

572065 ew-it

PAGE  ggh-pal-5

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN ¥ITH PART NUMBER wWiEN oRDERING.




K

MACK TRUCK-TRACTOR PARTS BOCK GROUP ggh  SECTION w3
TITLE  CYLINDER HEAD & VALVES
[1-72-120
KEY PART NUMBER DESCRIPTION RNEod.
CYLINDER HEAD & VALVES (Type 1)
B Model
A T32GRA 2666 HEAD ASSEMBLY, Cylinder I
Includes:
B Ti4eB 1323 GUIDE, Fxhaust Valve B
¢ TihaB 1323 GUIDE, Inlet valve 8
D 1360 2211P1 * INSERT, Exhaust Valve Seat (Standerd) 8
D 1360 2211P15 * INSERT, Exhaust Valve Seat (.015 Oversize) 8
D 13GC 2211p31 # INSERT, Exhaust Valve Seat (.031 Oversize) 8
D 13GC 2211ph7 + INSERT, Exhaust Valve Seat (.047 Oversize) 8
D 1360 2211p62 + INSERT, Exhaust Valve Seat 5.062 Oversize) 8
D 13ce  1238P1 * INSERT, Exhaust Valve Seat (Standard) 8
D 136¢c 1238p15 * INSERT, Exhaust valve Seat (.U15 Oversize) a8
D 136¢  1238p31 * INSERT, Exhaust Valve Seat }.031 Oversize) 8
D 136C  1238ph7 * INSERT, Exheust Valve Seat (.OW7 Oversize) 8
D 13G¢  1238p62 * INSERT, Exhaust Valve Seat (.C62 Oversize) 8
E 136C 2213P1 * INSERT, Inlet Valve Seat (Standard) 8
E 136¢ 2213P15 * INSERT, Inlet Valve Seat (.01l5 Oversize) B8
E 136¢ 2213P31 * INSERT, Inlet Valve Seat (,031 Overasize) 8
E 13Gc 2R213PLT # INSERT, Inlet Valve Seat (.OLT Oversizeg 8
E 13GC 2213p62 * TNSERT, Inlet Valve Seat %.062 Oversize - 8
E 13GC 1239P15 * INSERT, Inlet Valve Seat (.015 Oversize) 8
#0Optional
meg-ew PAGE  86L4.BR1-1




MACK TRUCK-TRACTOR PARTS BOOK GROUFP 8ah SECTION

TITLE
CYLINDER HEAD & VAIVES . { Continued)
KEY PART NUMBER - DESCRIPTION RNE%.
CYLINDER HEAD & VALVES (Type 1)(Cont.)
E 1360 1239P31 * INSERT, Tnlet valve Seat (.031 Oversize 8
E 1360 1239PhT * INSERT, Inlet Valve Seat (.O47 Oversize 8
E 13GC  1239P62 * INSERT, Inlet Valve Sest (.062 Oversize) 8
F hoax 155 PLIK, Cylinder Heed Core Hole {Ends) 8
Attaching Parts:
G hbaec 175 SEAL, "O" Ring 8
H 2726GCA 19 PLUG COMPLETE, (Temp. Indicating)Cylinder Core Hole {Top) b
" hoax 158 PLIG, Cylinder Head Core Hole (Sides) 8
Attaching Parts:
J Lhoae 17k SEAL, "O" Ring 12
K 1260 113P1 INSERYT, InjJection Nozzle Holder ) 8
Atteching Parts: _
L 553GB 321k GASKET L
M 610GC 177 STUD Eshort) - : 32
N 6106c 178 STUD (Long) 8
P 21A% 753 | NUT . ko
Q "3BAX 1362 WASHER . Lo
R 688gc 2260 ' VALVE, Exhaust . 8
8 690GC 2143 VATVE, Inlet - 8
T 575GC 172 SPRING, Valve EInnerg ) 16
U 5T56C 173 SENTNG, Valve (Outer) 16
v shcc 111 KEY, Valve Spring Washer 32
W 7e2gc 158 WASHER, Exhaust Valve Spring (Roto-Coil) 8
X T22GCc 152 WASHER, Fxhaust Valve Spring (Upper) 8
Y Ti16¢ 151 WASHER, Inlet Valve Spring Centering (Lower) 8
A 72260 150 WASHER, Inlet Velve Spring (Upper) 8
AL lighge. 119 SHIEID, Inlet Valve Guide 8
AR Wibae 193 SEAL, Inlet valve Quide Shield 8
AC 1TAX 90 ‘STUD, Exhaust Menifold 8
AD 616Gc 116 STUD, Injection Nozzle Holder : 16
CYLINDER HEAD & VALVES (Type 1A)
Same ag Type 1, Rxcept
F Model (With Stud Nut For 0il Filler Brace & Praco-Lubrite
Cylinder Stud Nuts)
K 126C 113r1 # INSERT, Injection Nozzle Bolder (Std.) a.
K 12Gc 113P16 # INSERT, In)ection Nozzle Holder (,016 Oversize 8
K lage 113peh * INSERT, Injection Nozzle Holder E.OEI} Oversize; B8
P lk2oe 152 NUT, (5/8-18 NF x 23/32 thick) Eve
b hegc 153 RUT (5/8-18 NF x 2" thick) 3
Q TLG¢  1100Ph WASHER _ 40
CYLINDER HEAD & VALVES (Type 1B)
Same aB Type 1, BXcept :
B & C Model (With Praeo-Iubrite Cylinder Stud Nuts
K 120 113P1 + INSERT, Injection Nozzle Holder (gtd.) 8
K 1260 113pP16 # INSERT, Injection Nozzle Holder 5.016 Oversize) 8
K Iz2oc 113p2h # TNSERT, Injection Nozzle Holder (.024 Gversize) 8
P h2ec 152 NUT (5/8-18 NF x 23/32 thick) ho
q Tligc 1100p4 WASHER (5/8 I.D.} 40
CYLINDER HEAD & VALVES (Type l¢)
Same as Type 1, Except
F Model (With Praco-Tubrite Cylinder Stud Nuts, Stud
Nut For 0il Filler Brace & 11/16" Studs)
A 7326BA 2672 HEAD ASSEMBLY, Cylinder L
X 126 113P1 # INSFRT, Injection Nozzle Holder (sStd.) 8
K 1260 113P16 % INSERT, Injection Nozzle Holder (.0l6 Qversize 8
K l2gc 113p2k * INSERT, Injection Nozzle Holder (.024 Oversize; 8
#0Optional
PAGRE  g5L.pR1-2 © 2/12/64 ewemes

MACK CHASSIS NUMBER MUsT ALWAYS a2 civie mvH PART NUMBER wwen oroERiNG,




TRUCK-TRACTOR PARTS BOOK GROUP BB4 sgcTioN BRI

TITLE  CYLINDER HEAD & VALVES (Continued)
Quantity used is | unless otherwise specified in brackets ( ).
KEY PART NUMBER DESCRIPTION KEY PART NUMBER DESCRIPTION

CYLINDER HEAD & VALVES (Type 1C) {Cont.)

L 553GB 32148 GASKET {4)

M- 810CC 1124 STUD, (Short-Innder)}{16)

H 610GC 1126 STUD, (Short-Cut Stainless
’ Steel)(16)

N 51060 1114 STUR, (Long)(8)

P 1426C 155 NUT, 11/16-16 NC (37)

F 1426C 154 NUT', 11/16-185 NC (3)

Q 711GC 1100P5 WASHER, 11/16 ID (40)

AB 446GC 1934  SEAL, Inl. Vlv Gd Shield (8)

AC B16GC 141 STUD, Exh Man (8)

CYLINDER HEAD & VALVES (Type 1D)

Same as Type 1, Except

B & C Model {With Praco-Lubrite Cyl Stud Nuts
& 1i/16" Studs)

A 73206B 2672  HEAD ASSY, Cyl (it}
K 123C 113p1% INSERT, Nozzle Holder (Std.)
{8)
K 12GC 113P16% INSERT, Nozzle Holder (.016
Oversize ){(8)
K 12GC 113P2u% INSERT, Nozzle HOlder (.024
Oversize (8)
L 553G 32148 GASKET(4)
M 610GC 1124 STUD, (Short-Inner)(16)
M 6106C 1126 STUD, (Short-Cut Stainless
Steel)(16)
N 610GC 1114 STUD, (Long )(8)
P 142GC 155 NUT, 11/16-16
Q 711GC 1100P5 WASHER, 11/16 ID (u4p)
AB LUBEC 193A SEAL, Inl Vlv Gd Shield (8)
AC B16GC 141 STUD, Exh Man (8)
CYLTNDER HEAD & VALVES (Type 1E)
Same as Type 1, Except
F Hodel- Turbocharge
A 732GB 2672 HEAD ASSY, Cyl {4)
K 126C 113p1% INSERT, Nozzle Holder (S5td)(8)
K 126C 113P16% INSERT, MNozzle Holder {.016
Oversize )(8)
K 126C 113P24% INSERT, Nozzle Holder (.02
Oversize )(8}
L 553CB 32148 GASKET(4)
M 610GC 1121 STUD{Short }{(16)
M 610GC 1126 STUD{Short-Stainless Steel)
{16)
N 610GC 1114 STUD{Long }{8)
P 1426C 155 NUT, 11/16-16 NF (36)
P 142GC 154 NUT, 11/16-16 HF (2)
Q 7116C 1100P5 WASHER, 11/16 ID (%0)
Y 722GC 158 WASHER, Inl Viv Sprg (8)
Z 7226C 152 WASHER, Inl Vlv Sprg (8)
AR U9uEC 16D SHIELD, Inl Viv Gd (8)
AB YUEGC 1934 SEAL, Inl Viv Gd Shield (8)
AC 616GC 142 STUD, Exh Man {8)
-
% Optional
10/12/65 ew-it _ PAGE gg1_331-3
CHASSIS NUMBER must always be given with PART NUMBER when ordering.




x

MACK TRUCK-TRACTOR PARTS BOOK

GrRouP 51 sECTION

TITLE  ENGINE WATER OUTLET

1-72-148

(2]

MACK CHASSIS RUMBER wusY ALWAYS 82 civenw wiTH PART NUHB_'ER WHEN ORDRRING.

. - i
KEY PART NUMBER _DESCRIPTIOH AEa. j
5 ENGINE WATER OUTLET-(Type ;) l
C,B & T ModeT{lledT Exchanger. Water Connection ng Ii{fgig ter ;
A 43968 2h9 ELBOW, Water Oublet By-rass (R.if.) " JR
Attaching parts: .
B! S6AX 391 GASKET 1
p 6AX 1177 SCREW, cap, (5/16-18 NG x 2-1/2) i
D WASHER, Lock, 5/16 I.D.(36AX 22) a
E 160AX k82 HOSE, Water Outlet By-Pass Elbow {R.H.) 1
F: 83ax hso CLAMP, Water Outlet By-Pass Elbow Hose (R.H.) 2
g biyrao 104 SEAL, Thermostat (R.H.) 1
H. k39a 248 FITTING, Weter Qutlet (R.H.) 1
. Attaching Parts: :
J. 56AX 391 GASKET TR
X PLUG, Sa. ©/s iron 3/h NPT Water Outlet Fitting (63AX 27) o
L . 6570C  134p2 THERMOSTAT {170°){R.H.) T
M o 10760 koo MANTIFOID, Water OQutlet sRight Bank } 1
N 10760 496 MANIFOLD, Water Outlet (Left Bank) 1
‘ : Attaching Parts: ‘
P 56AX 387 GASKET l |
q 6AX 115k SCREW 8 |
R 3ITAX 1 WASHER, Plain (21/64 1.D.) a
5 PLUG, Sq. ¢/s iron 1/2 NPT Water Outlet Manifold (Side) I
! _ (63ax 51) oo
T PLG, Sq. ¢/s iron 3/4 NPT, Water Outlet Manifold {Rear) !
. (638 27) >
U . k396 250 ELBCW, Water Outlet By-Pass {I.H.) 1 :
: Attaching Parts: |
v 56AX 391 GASKET ) - 1
W 6AX 11T SCREW, capf 5/16-18 N¢ x 2-1/3 oo
X WASHER, Lock, 5/16 I.D.{(36AX 22) 2
Y . 160AX 482 HOSE, Water Outlet By-Fass Elbow (L.H.) 1 !
Z © B3ax bs2 CLAMP, Water OutletBy-Pass Elbow Hose {L.H.) 2
Ap PLUG, hex. ¢/s iron 3/8 NPT, Water Outlet By-Pass Elbow
' f (63ax 112) :
AB: D blrgo 164 SEAL, Thermoatat (L.H.) 1
0/15/63" jes-
10/15/63"  pes ew PAGE 8611-BCL1




KWACK TRUCK-TRACTOR PARTS BOOK GROUP .\ SECTIdN ol

TITLE ENGINE WATER OUTLET { continued)

KEY PART NUMBER DESCRIPTION RNEDQ'

ENGINE WATER OUTLET (Type 1)}(Cont.)
AC 43968 248 FITTING, Water Outlet (L.H.) ' 1
Attaching Parts: .

AD 56A% 391 GASKRET ' _ 1

AE é57cc 13k - - THERMOSTAT (170°)(L.H.) T 1
HNGINE WATER OUTLET (Type 14)
Same ag Type 1, Except
B Model{Heat Exchanger Water Conmection on L.H.Water
. Manifold}

u Y3068 249 ELBOW, Water Outlet By-Pase (L.H.) 1
| %

£ |

{ ]

i i

|

i i

] = i
page OOM-BCl-2 _ . 10/15/63 mes-ew

MACK CHASSIS NUMBER MUST ALWAYS 88 GIVEN MTH PART NUMBER whEH ORDERING,




KEY

-3

= el S sl MmO,

oo mE

WO Y

/l%dr. TRUCK-TRACTOR PARTS BOOK
TITLE VALYE MLCHANSIM COVERS'

Quontity used is 1 unless otherwise specified in brackets { ).

KEY PART HUMBER

PART NUMBER DESCRIPTION

VALVE MECHANISM COVERS (Type 1)

C & B Yodel
337GB 351P1 COVER COMP, Cyl Hd (4)
Att Parts:
554GB 27 GASKET (4)
y21GC 137 SCREW, Overboard Bthr
BAX 58 SCREW, 3/8-16 NC (8)
374X 7 WASHER, 25/64 ID (8)
358GB 355B COVER,V1lv Lifter (Ctr)
Att Parts:
6031GB 33A GASKET
421GB 124 SCREW, Spacer (2)
1AX 33 SCREW, 3/8-24 NF (2)
37AX 7 WASHER, 25/64 ID (2)
358GB 233 COVER, Viv Lifter (Rr)
Att Parts:
601GB 210 GASKET
4A¥ 1 SCREW, 3/8-16 NC (7)
yAX 3 SCREW, 3/8-13 HC
37AX 438 WASHER, (25/64 ID)(8)

VALVE MECHAKISM COVERS (Type 1A)

Same as Type 1, Except
F Model

358GB 161 COVER, Vlv Lifter {Rr)

VALVE MECHANISM COVERS (Type 1B)

F Model- Turbochavge

358GB 396 COVER COMP, Viv Lifter (Rr)
Inciudes:
681GC 120 TUBE, Turbocharger (il Drain
530GB 241 GASKET
UAX 41 SCREW, 3/8-18 NC (7)
HAX 41 SCREW, 3/8-16 NC
3BAX 3 WASHER, 3/8 ID (8)

10/19/65 ew-jt

PAGE  ggu-BD1-1

GROUF HEH SECT;ON BLS

1$5VE

H-72-109

2

DESCRIPTION

CHASﬂSNUMBEerwtaMmysbegwmlwﬂhPARTNUMBElewnonkﬁng




MACK TRUCK-TRACTOR PARTS BOOK

TITLE

CRANKSHAFT MAIN BEARINGS

GROUP ggl SECTION ppy

I=-72-108

p

CRANKSHAFT & MAIN BEARINGS

KEY PART NUMBER DESCRIPTION REG.
CRANKSHAFT MAIN BEARINGS - TYPE 1
B & I Model

A hs6ge 1127 CRANKSHAFT & BEARTNG KIT 1

Consists of:

CRANKSHAFT, Std. Size Main & Rod Bearings &
{F) 53260 110 RING, Crankshaft Flange Wear 1
B 670G 226 GEAR, Crankshaft 1

Attaching Parts:
C hoax 620 KEY 1
D 6haEA  11317P1 BEARING PATR, Crankshaft Main (Standard) 5
D 6haBA  11317P2 BEARING PAIR, Crankshaft Main (.002 Undersize) 5
P 64aBA  11317P1C BEARING PATR, Crankshalt Main (.010 Undersize) 5
D 6hgra  11317P20 BEARING PAIR, Crankshaft Main (.020 Undersize) 5
D 6hGRA  11317P30 BEARING PATR, Crankshaft Main (.030 Undersize) 5
D 6hGBA 11317PhO BEARING PAIR, Crankehaft Main (.ObO Undersize) 5
D 6hGBA  11317P50 BEARTKC PATR, Crankshaft Main {.050 Undersize) 5
D 6hGRA  11317P6O BEARING PATR, Crankshaft Main {.C60 Undersize) 5
D 21588 hepr BEARTNG KIT, Crankshaft Main (Standard) 1
D 21588 46p2 BEARING KIT, Crankshaft Main (.010 Oversime) 1
D 21588 46p3 BEARTNG KIT, Crankshaft Main (.C20 Oversize) 1
E 7ihGoA  172PL WASHER PATR, Crankshaft Thrust (Standard Thin) 2
B Tlhgea 172p2 WASHER PATR, Crankshaft Thrust (Standard Thick) -2
E TlhGeA 172P12 WASHER PAIR, Crankshaft Thrust (.012 Oversize) 2
F 532G¢ 110 RING, Crankshaft Flange Wear 1
G 31Ax 559 DOWEL, Crankshaft to Flywheel k]

3/8/63 mes-ew

PAGE 86)-I-HCA:L"'1
MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING.




x

MACK TRUCK-TRACTOR PARTS BOOK GROUP gg),  SECTION 11
TTLE pranow, PINS, RINGS & CONNECTING RODS
t~72=110
C

KEY PART NUMBER DESCRIPTION Mo,

PISTONS, PTNS, RINGS & CONNECTING RODS (Type 1)

C. B & T Model
A 2hogea 15081 PISTON KIT (Standard) 8
. Fach Includes:
B 182¢0  1339F3 PIN, Wrist {Standard) 1
e 9TAX 207 RETATNER, Wrist Pin 2
11/h/6k 1©E~eW PAGE  gAl_rp1-1

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER WHEN ORDERING.




THLE

WACK TRUCK-TRACTOR PARTS BOOK GROUP k' SECTION

6 C.oomlL
PISTON, PINS, RINGS & CONNECTING RODS . ' { continued )

KEY

PART MUMBER

DESCRIPTION

NO.

. REQ,
PISTONS, PINS, RINGS & CONNECTING RODS (Type 1){Cont.)
A ShOGCA  1508P10 PISTON KIT E 010 Oversize 8
A 2hogea  1508P20 PISTON KIT (.020 Oversize 8
A 240GCA  1508P30 PTSTON KIT {.030 Oversize) 8
. Fach Includes:
B 1820¢  1339P3 PIN, Wrist (Standard) 1
c 9TAX 207 RETAINER ,Wrist Pin 2
(B) 182¢c  1339p1 " PIN, Wrist 0002 Oversize) 8
(B) 182GC 133985 PIN,Weist (.005 Oversize): 8
D 353GC. 157hEL RING SET, kndividual Piston (Standard) 3
D 353GC ISTHFIC RING SET, Individuvael Piston (010 Oversize) 1
D 3536c 1pPRP20 RING SET, Individual Piston {.020 Oversize) 1
D 3530 1547P30 RING SET, Individual Plston {.030 Oversize) 1
D 3536C 157571 RING SET, Piston (Standsid) 1
D 353GC PI0 RING SET Piston (,01p Oversize) 1
n 45360 gléy £20 Pigton Ee G20 0V°rs1zgf3€ - 1-
i 3 £ M%é%&ﬂc%m 435 Ovﬁt,é arings){8.130 1bs.) lg
Includes:
F 1876 130 BUSHING, Connecting Rod 8
G 396G¢  127PL SCREW, Connecting Rod 16
H 6208 1339P1 BEARTNG PATR, Connecting Rod {Std.) 8
H 6268 1339P2 BEARTNG PATR, Connecting Rod {.002 Undersize) 8
H 6268 1339P10 BEARTNG PATR, Connecting Rod ~010 Undersize) 8
H 6208 1339P20 BEARING PATR, Connecting Rod (.020 Undersize) 8
H 6208 1339930 BRARTNG PAIR gomnecting Rod (.030 Undersize) 8
H 6208 1339140 BEARTNG PATR, Connecting Rod {.OlO Undersize) 8
bl 6268 1339950 BEARTNG PAIR Connecting Rod {.050 Undersize) 8
H 62Gr 1339760 BEARTNG PAIR, Connecting Rod (.060 Undersize) 8

n//eh
PAGE  ggl._(R1.p meg=ew

'MACK CHASSIS NUMBER MUST ALWAYS BE GiYEN WITH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK _ GROUP 864 SECTION  ¢D3
TITLE  yIRRATEON DAMPER, HUB & FAN DRIVE

T E i1-72-272

KEY . PART NUMBER DESCRIPTION RNE%.
VIBRATION DAMPER, HUB & FAN DRIVE {Type 3)
(Vibration Demper Timing)
A 88up 164 BELT SET, Fan Drive 1
B 302G6C 3122 PULLEY, Fan Driven : ) 1
Attaching Parte: .
¢ SCREW (See Group 1)
D WASHER (See Group 1)
E 9TAX 209 RETAINER, Fan Driven Pulley Shaft & Unit Bearing 1
F Y7l6C 114 BEARING, Fan Driven Pulley Bhaft & Unit : 1
G 56AX 32k BFAL, Fan Driven Bulley Shaft & Unit Bearing "0" Ring 1
H 8higB 212 HOUSING, Fan Drive ) 1
J PLUS, 8q. c/s iron 1/2 NPT, Fan Drive Housing {63AX .51) 1
K 302GC 2211 PULLEY, Fan Driving 1
Attaching Parts:
L hoax 515 KEY 1
M 38X 1367 SCREW, Fdn Driving Pulley 1
i TLIGC 170 WASHER, Fan Driving Pulley 1
X7 :
3/12/65 ey-ntes FAGE L. B64apDn3a1

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK GROUP 864 SECTION D3
TITLE  yTERATTON DAMPER, HUB & FAN DRIVE (Continued )
KEY PART NUMBER DESCRIPTION A%
VIBRATION DAMPER, HUB & FAN DRIVE (Type 3){Cont.)

P 16A% 813 STUD, Fan Drive Housing Adjusting 1
Attaching Parts:

Q 21AX 313 NUT, 3/8.24 1

R 3TAX T WABHER, Plain (.3966 I.D.) 1

3 134GR 47 BRACKET,Fan Drive 1
Attaching Parts:

T 590GE 238 GASKET 1

U SCREW, cap, 5/16-18 NO x 1 (7{8"thd.)(f+AX 5) 2

v SCREW, cap, 5/16-18 NC x 2-1/% (7/8"thd.)(hAX 109) 1

W SCREW, cap, 5/16-18 NC x k& (7/8"tha.)(kaX 287) 2

X WASHER, Lock, 5/16 I.D.(364X 22) 6

Y lese 1110 SEAY, COIL, Fan Drive Bracket 1

Z 27068 186 SUFFORT, Fan Drive Housing & Bracket Adjustment 1
Attaching Parts:

AA SCREW, cap, 3/8-16 NC x 1-1/4 (1"thd.){(4AX 16) 2

AB WASHER, Lock, 3/8 IL.D.(36AX 3) 2

AC 2536¢ 1274 CIAMP,Fan Drive Housing & Bracket L 1
Attaching Parts: )

AD SCREW, cap, 7/16~1% NC x 1-1/2 (1-1/8"thd.)(kAX 140) b

AR WASHER, Yock, 7/16 I.D.(364%X &) L

AF hokaB 3136 DAMPER, Vibration , 1
Attaching Parts:

A 6AX 817 SCREW 6

AH TLIGE 134 WASHER, Plain 6

AT 78808 274 HUB, Vibration Damper 1
Attaching Parts:

AK hoax 54T KEY (1/% x 3/8"L.) 1

AL 436GC 19 SCREW, Vibration Damper Hub to Crankshaft 1

AM T10GC 135 WASHER, Vibration Damper Hub to Crankshaft 1

AN T9EGE 270 TNDICATOR, Mming 1
Attaching Parts:

AP FAX 1162 SCREW (Top) 1

AQ 3TAX &8 WASHER, Flain 1

AR 354X 66T BPACER : 1

Ag SCREW, cap, 5/16-18 NCx 1 (7/8"thd.)(Bottom)(4AX 5) 1

PAGE  Bgl.CD3-2 8/16755  ew-mes

MACK CHASSIS NUMBER MUST ALWAYS BZ GIVEN WiITH PART NUMBER WHEN ORDERING.




K

MACK TRUCK-TRACTOR PARTS BOOK

TITLE FLYWHEEL

GROUP 864 SECTION ¢ra

1-72-275

10/20/64 ew-mes

MACK CHASSIS NUMBER MusT ALWAYS B¢ GIvEN MITH PART NUMBER WHEK GRDERING,

86k-cre-1

KEY PART NUMBER DESCRIPTION RNEDd_
FLYWHEEL (Type 2)

{Vibration Damper Timing With Torque Converter)

A 320GBA 1107 FLANGE ASSEMBLY, Torque Converter Drive 1
Includes:

B 31AX 558 PIN, Locating 1
Attaching Parts:

¢ kigac 19 * SCREW 6

D T11GC 133A WASHER -6

E 1840 ke FLEXTBIE DISC, Torque Converter 1
Attaching Parts:

F 3AX 1367 SCREW 1z

G 18HD 43 ’ FLEXTBIE DISC, Flywheel 4

H. 682HB 25 PLATE, Flyvheel Flexible Disc 1
Attaching Parte:

J 3AX 1366 SCREW 12

PAGE




MACK TRUCK-TRACTOR PARTS BOOK
WATER PUMP

TITLE

Gl e 6PN

86k

pal

t-72-230

KEY

PART NUMBER

DESCRIPTION

NO

REQ.

HEH-OOoW

S Hnd OSHEE HERSY Hmo

TTIGB W7h

64X 870

316GCA 1151

hheac 159
bsge 1102
ho3ge 384

56AX 390

160A% 482
83Ax 452

VATER PUMP (Type' 1)

"B Model {Belt Drive Fan)

HOUSING;, Water Pump
Attaching Partis: ’
SCREW, cap, 3/8-16 NC x 3-1/2 (1"thd.)to Cylinder (LAx 250)
SCREW, cap, 3/8-16 e x 1-1/2 (1"thd.)(Front)(kax 3)
WASHER, Lock, 3/8 I.D.(Frant)(36Ax 3)
OCREW, Water Pump Housing to Timing Gear Cover
SCREW, cap, 3/8-16 HC x 1-1/4 (1"thd,)Timing Gear Cover
to Housing (hAX 16)
WASHER, ILock, 3/8 I.D,{36AX 3)
PUMP ASSEMBLY, Water
(For Components, see back of Group)
SEAL, Water Pump Housing to Cover
SEAL, Water Pump (over {Imner)
FITTING, Water Pump By-Pass Tube
Attaching pParts:
CASKRET
SCREW, eap, 3/8-16 NC x 1-1/4 (1"tha.)(hax 16)
WASHER, Lock, 3/8 I.D.(36aX 3) g
PLUG, 89. c/s iron 1" NPT Water Pump By~Pass Fitting Pipe
(63ax 846) ,

'HOSE, Water Pump By-Pass Fitting to Fan Bracket

CIAMP, Water Pump By-Pass Fitting to Fan Bracket Hose

TUBE, Water Pump By-Pass {Part of Fan Drive Eracket)
(See Group 86k-Section CDR)

HOSE, Neoprene 2 I.D. x 2-1/2", 15/64-9/32 wall, 3 Ply,
Water Pump Housing to Cylinder Water Inlet Tube
(160ax 391)

HFHE MR paaa

R e

(VIS

. meg-ow

MACK rHASSIS NUMBEH e T 2 WAL B0 Gitre 0 BT NEIMBER: wiee s -

FAGE 864 ~A1.0




MACK TRUCK-TRACTOR PARTS BOOK GROUP gsy SECTION pAj
TITLE WATER PUMP _ {Continued)

KEBY PART NUMBER ’ DESCRIPTION

WATER PUMP (Type 1)(cont.)

B83ax Ls3 CIAMP, Water Pump Housing to Cylinder Water Inlet Tube Hose
2270c 378 TUBE COMPTETE, Cylinder Water Inlet

Attaching Parts: _
56AX 17k

GASKET
BCREW, cap, 3/8-16 RC x 1 (Ful‘l. tha, }(At Fitting){hAX 1)
WASHER, Iock, 3/8 I.D.(36AX 3 ?
BCREIR:', eap,h:i/ﬁ-lﬁ NG x 2-1/1& 1"6hd.) to Gear Cover
12 T

. AX
WASHER, Lock, 3/8 I1.D.(36Ax 3)
6AX B4T . SCREM, Iock, to Cylinder
- 61Ax 54 VALVE, Cylinder Water Inlet.Tube Fitting Drain

ggg gNﬂN = <

WATER PUMP (Type 1A)
IB & F Model (Direct Drive Fan)

245 TUBE, mter Pwnp Ry-Pasg

wAm PUMP (Type 1B)
geme a8 Type 1, Except
B Model (Belt Drive Fan & Plugged By-Pass Fitting)

} 4 Lkozgm 1112 FITTING, Water Pump By-Puss Tube

i PO HD

pace  864-pa2-2 10/15/63 mes-ev
MACK GlASSIs NUMBER MusT ALWAYS 82 aiver wTH PART NUMBER wHEN ORDERING,



MACK TRUCK-TRACTOR PARTS BOOK

GROUPgg), SECTION

EK1
TITLE TACHOMETER DRIVE
% 11-72-105
KEY PART NUMBER DESCRIFTION Jﬁk
TACHOMETER DRIVE (Type 1)
B & F Model

A 76968 110 HOUSIN:, Tachometer Drive 1

Attaching Parts:
B 31AX 561 PIN 1
¢ 46560 110 SHAFT, Techometer Drive 1
D 358% 1358 VASHER, Tachometer Drive Shaft 1
B QTAX 59 RING, Tachometer Drive Shaft Retaining 1
F hhboe 192 SEAL, "O" RING, Tachometer Drive Housing 1
G 273683 110 (LAMP, Tachometer Drive 1

Attaching Parts: -
H SCREW, cap, 5/16-18 N¢ x 1 (7/6™thd.)(kax 5) 1
J WASHER, Lock, 5/16 I.D.{36AX 22) 1

3/22/63 mes-ew

PAGE  86LEK1-1

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN ¥WITH PART NUMBER WHEN ORDERING.




GROUP gz, SECTION

£y

MACK TRUCK-TRACTOR PARTS BOOK
TITLE 611, pIMP & OIL INIET
i1-72-116
‘ ’ NO,
KEY PART NUMBER DESCRIPTION REG.
OIL PUMP & OXI. INLET (Type 1)
B Model{Front gump-lnaccessible Safety Valve)

A L8700 16 SHAFT, 011 Pump Drive Idler Gear 1
: Attaching Parts:

"B k3sge 16 SCREW 1

‘o COTTER PIN, stl. 3/32 x 1 (29AX 3) 1

D 314X 554 PIN, ROLIL, 01l Pump Drive Idler Gear Shaft 1

‘R 6TICR 114 GEAR, 011 Pump Drive Tdler 1

i F g7Ax 208 RING, Ol1 Pump Drilve Idler Ge&r Retu.ining 1

-G 21160 363 TUEE COMPLETE, 011 Pump Inlet (Scavenge) 1
Attaching Parts:

H 590GB 1181 GASKET, At Flange 1
J 68X 11k6 SCREM, AL Flange 2

K 83ax 517 CIAMP, 0il Pump Tnlet Tube Bracket(Scavenge) 1

) Attaching Parts:

'L SCREW, cap, 3/8-24 NF x 1 (Full thd, )(lAX 35) b

- M 21AX 313 NUT 1

‘N 17763 18 ERACKET, 01} Pump Inlet Tube (Scavenge) 1
Attaching Parts:

P 6AX 1157 SCREW 1
Q 315GCA 365 PUMP ASSEMBLY, 011 1
: ; (For Components, see back of Group)

: : Attaching Parts:
‘R ; 6AX 1190 SCREW, 011 Pump Housing to Cylinder Block 2
TR-1]° 711GC 134 WASHER, Lock ; 2

8/16/65 ew-t

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN wiTH PART NUMBER WNEN GRDERING.

p‘ég . 86'4--FA-1-.1




MACK TRUCK-TRACTOR PARTS BOOK GROUP 864 SECTION Ay

TITLE OLL PUMP & OLL INLET

(Continued)

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN wiTh PART NUMBER WHEN ORDERING,

: NO.
KEY PART NUMBER DESCRIPTION REQ.
" OIL PUMP & OIT, INLET (Type 1)(Cont.)
5 21000 228 TURE COMPLETE, 011 Pump Outlet 1
Attaching Parts:
T 56A% 385 GASKET 1
U 6AX 1151 ‘SCREW 2
OTL PUMP & OIL INIET (Type 1A)
Same as Type 1, Except
¢, B & F Model (Front Sump-Accessible Safety Valve
) 315GCA 393 PUMP ASSEMBLY, 01l . 1
For Components, see back of Group) !
g 2106C 243 TUBE, Lomplete, 0il Pump OUtlet : 1
T 530CB  12u8 GASKET, (At Cylinder Block) ..\ 1
T 56AX 417 GASKET, {(at 0il Pump Housing)} oL
u BAX 1151 - SCREW ‘ 'y
PAGE 864-FAL-2 ' 8/16/65 ew-it




MACK TRUCK-TRACTOR PARTS BOOK .

TITLE

GROUP 064

1K

*#(See Group 1C)

OIL LEVEL INDICATOR
(1-72-17
/ :
T
&
NO,
.KEY PART NUMBER DESCRIFTION REQ.
OTL TEVEL INDICATOR {Type 1} '
C & B Model
A 79568 2164P1 INDICATOR COMPLETE, Oi1 level 1
'B 71568  315PL GULDE, 011 Level Tndicator : T 1
c 32GB 134 ADAPTER (5/8-18 WF)0il level Indicator Guide 1
D 63AX 1466 Nur, 01l Tevel Indicator Guide Adepter L1
'K 528 2 SLEEVE, 0il ILevel Indicator Gulde Adapter 1
F 25GB 1111 CLAMP, 011 level Indicator Guide 1
011, IEVEL INDICATOR {Type ]A)
Some a8 Type 1, Except
: F Model (Rear Sump)
A TG5GR 2179 INDTCATOR COMPLETE, 011 level 1
B ——— * QUIDE, Cil Level Indicator
c 32GE 1o ADAPTER (5/8-18 Nr)01i1 level Indicator Guide 1
F — * | CrAMP, 011 Ievel Tndicator Guide
OIL LEVEL INDLCATOR (Type 113)
Same as Type 1, Except
F Model {Front Sump)
A T95GB  2177P2 INDICATCR COMPLIETE, Oil Level 1
B —-— GUIDE, 0il Ievel Indicator
¢ 38GB 155 ADAPTER, (1/2-13 NC)O11 Level Indicator Guide 1
b 638X 355 NUT, 0il level Indicator Guide Adapter S 1
B 52AX 5 SLEEVE, Cil Level Indicator Guide Adapter 1
‘F J + | CLAMP, 011 Level Indicator Guide 1

3/12/65 ew-mes DUPLICATE
MACK CHASSIS NUMBER MuST ALWAYS BE GIVEN WITH PART NUMBER wien onDERING,

PAGE §Gl4-Fp1-1




WACK TRUCK-TRACTOR PARTS BOOK

GROUP 864

SECTION FD1
TITLE OIL LEVEL INDICATOR (Continued)
KEY PART NUMBER DESCRIPTION '~ 'NEOQ.
OIL IEVEL INDICATOR (Type 1C)
0" Model
Same as Type 1, Exc;ept
A 795GB 218k INDICATOR COMPLETE, 0il Tevel 1.
B Ti5GB 239 GUIDE, 011 Level Indicator 1
i -—— * CIAMP, 0il Level Indicator Guide
OIL LEVEL INDICATOR (Type 1D)
Same as Type 1, Extept s
F Model {Front Sump, Bottle Stopper Design)
A 795GB  219GP2 INDLCATOR COMPLETE, 0il Level 1
B e * GUIDE, 0il level Indicator 1
¢ 3268 155 ADAPTER, (1/2-13 NC) 0il Level Indicator Guide 1
i) 63AX 355 NUT, 011 Level Indicator Guide Adapter. 1
E 52AX 5 SIEEVE, 01l Level Indicator Guide Adapter 1
F —— * OIAMP, 0il Level Indicator Gulde 1
: OIL IEVEL INDICATOR {Type 1E)
Bame as Type 1, Except.
C Model
A T950B  2164P2 INDICATOR COMPIETE, Oil Level 1
B 7T15GB 315P2 GUIDE, 0il Level Indicator 1
»
L]
{#See Group 1C)
12/65
PAGE  B5L-FD1-2 3/22/65 <. ev-mes

MACK CHASSIS NUMBER' MUST ALWAYS BE GIVEN Wit PART NUMBER wiEs onounie,




MACK TRUCK-TRACTOR PARTS BOOK GROUP g, SECTION
QI1, PRESSURE RELIEF VALVE

TITLE

FF1

H-72-18

1K

76668 27

NO,
KEY PART NUMBER DESCRIPTION AL,
OTL PRESSURE RELIEF VALVE (Type 1)
B & F Model (Front Oil Bump)
A T66GB 216 HOUSING COMPLETE, 011 Pressurée Relief valve (Front 01l Pump) 1
- Attachlng parts: .
B 6A% 1151 SCREW, Tlock 2
¢ kheao 196 SEAT, Oil Pressure Relief Valve Housing to Cylinder 1
1D 20600 121 PLUNGER, Oil Pressure Relief Valve 1
E 572GC 110 SPRING, 01l Pressure Rellef valve 1 -
F .71ige 152 WASHER, 011 Pressure Relief Velve Spring 1
G 97AX 108 RETAINER, 01l Pressure Relief Valve Spring Washer 1
OIL PRESSURE RELIEF VALVE (Type 1A)
Sewe as Type 1, Except
F Model (Rear 01l Sump)
A HOUSING, 04l Pressure Relief Valve (Rear Oil Sump) 1

3/25/63 mes-ew

PAGE  86h-FFl-l

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK

TITLE

OIL COOLER

GROUP gg, SECTION

F11

[1-72-241

KeYy

PART NUMBER

DEASCRIPTION

NO,
REQ.

-

MedEdadEn O 2 DZHR4SGE QEECOaW

1h3GB

3TAX

L9308
54903

B3ax
312GB
23760

56AY

6A%

S6AX,

6AX

16

193

11h4

673
3272
132
357
62

357
62

OIL COOLER (Type 1)
F Model (Front 01l Filter Mount)
HRACKET, 0il Cooler {Front)(At Cylinder)
Attad ing Parts: :
SCREW, cap, 5/16-18 NC x 1-1/h {7/8"thd.)At Cooler(hax 130)
WASHER, Tock, 5/16 I.D.(36AX 22)
WASHER, Spacer, .359% I.D.
SCREW, cap, 3/8~16 NC x T/8 (Full thd.) At Cylindexr(lhax 58)
WASHER, Iock, 3/8 I.D.(36AX 3) :
FITTING, 01l Cooler Water Inlet
Attaching Parts:
GASKET
SCREW, cap, 5/16-18 NC x 2.51—1/8"1-,11(1. (bax 271)
SCREW, cap, 5/16-18 NC x 1 (7/8"thd.)(sAX 5) ~
WASHER, Lock, 5/16 I.D.(36AX 22)
PIUG, hex. c/s iron 3/8 NPT, Oil Cooler Water Inlet Fitting
Pipe (63AX 112)
HOSE, Weopreme 2" I.D. x 2-1/2"L. 15/64-9/32 wall 3 ply,
011 Cooler Water Inlet (160AX 391)
CLAMP, 011 Cooler Water Inlet
COOIER, 011 o
TUBE COMPLETE, 01l Cooler 0il Outlet
Attaching Parts:
GASKET (At Cooler) )
SCREW, cap, 3/8-16 NC x 1 (Full thd.)At Cooler (kAX 1)
SCREW, 3/8 x 1-3/4 (At Cooler)
WASHER, Iock, 3/8 Y.D.(36AX 3)
GASKET,. (At Cylinder)
SCREW, cap, 3/8-16 NC x 1 (Full thd.)At Cylinder (4AX 1)
SCREW, 3/8 x 1-3/4 (At Cylinder) ,
WASHER, Lock, 3/8 I.D.{36AX 3)

Fone o on [ od

=

o bt 0

S S S N

6/18/65 mes~ew

PAGE  ggl_pri-1

MACK CHASSIS NUMBER wmusT ALWAYS 82 oivEr iTH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK - GROUP SECTION : -
' 86l

TITLE FIl
OIL COOLER { Continued)
KEY PART NUMBER _ DESCRIPTION RNEOd
0IL COOLER (Type 1){Cont.)
AA Not Used
'AB 49?(;]3 1130 ELBOW, Cylinder & Upper Crankcase 0il Qutlet 1
Attaching Parts:
Ag 56AX 357 GASKET 1
AD SCREW, cap, 3/8-16 W¢ x 1 (Full thd.)(kaX 1) 2
AR WASHER, Lock, 3/8 I.D.{364X 3) 2
AF ELBOW, street 90°, iron 1 NPT Cylinder Upper Crankcase 011
Qutlet (A‘b O:Ll Filter Inlet Hose)(63AX  527) 1
AG 634X 2017 CONNECTCR, Cylinder & Upper Crankcase Oil Outlet:Elbow 1
AH Not TUsed e ‘ .
AT YoTop 245 ELBOW, 01l -Cooler Oil Tnlet (At cooler) 1
Attaching Parts:
AX s6ax 357 GASKET 1
AL 6AX  1lkp SCREW, (3/8-16 NG x 1) 2
AM WASHER, Lock, 3/8 I.D.{36AX 3) 2
AN EEBOW, Street, 90o, iron 1 NPT, 011 Cooler Oil Inlet (At 011 -
Filter)Outlet Hose (63AX 527) 1
AP 638X 201f CONNECTOR, 0il Cooler (il Inlet Flbow 1
AQ 1436E 318 BRACKET, 0il Ceoler (Rear)(At Cylinder) 1
' Attaching Parts:
AR shoen  11ha GASKET (To Gooler) 1
AS SCREW, cap, 5/16-18 NC x 1 (7/8"thd. )At cooler (kAX 5) 6
AT WASHER, Lock, 5/16 I.D.{36AX 22) 6
AU 56AX  1Th GASKET, {To Cylinder) 1
AV SOREW, cap, 3/8-16 NC x 1 (Full thd.) At Cylinder (me 1) 2
AW WASHER, Iock, 3/8 I.D.(36ax 3) : 2
AX 6IAX 5k COCK, Draln, 0il Cooler Bracket Water 1
OTL COOLER {Type LA)
Same as Type 1, Except .
B & F Model (Chassis Rear Engine Oil Filter Mount )
AA 23fac her TUBE COMPLETE, Cylinder & Upper (rankcase 0il Outlet i
AB Omit .
AR Omit
AG Omit
AH 231ac Ueold TUBE COMPLETE, Oil Cooler 0il Inlet i
AT Omit
AN Omit
AP omit
OTT, COOLER (Type 1B}
Sanie as Type 1, Except
-AF 63AX 2057 ELROW, Cylinder Upper Crankease 011 Outlet (At 01l Filter
Inlet Hose) 1
AG Onit ’
AT 237GCA 1AL ELBOW ASSEMBLY, 0il Cooler 0il Znlet (At Cooler) 1
AN Omit :
AP Omit ‘
OIL COOLER {Type 1C)
Same as Type 1, HExcept
BA15 Model, R.H.Drive
R Omit .
AA 237G¢ 31 TUBE COMPLETE, Cylinder & Upper C(rankcase 01l Outlet 1
AF 634X 2057 ELBCW, Cylinder & Upper Crankecase 01l Outlet {At 011 Filter :
Inlet Hose) 1
AG Omit
AH 2376C 430 TUBE COMPLETE, 0il Cooler 0il Inlet 1
A Omit .
AN Omit
‘AP Omit .
AX-1 253GC 1328 BRACKET, Oil Cooler Tubes 1

. ew-mes

PAGE  ggl-FLL-2 6/18/65

MACK CHASSIS NUMBER MusT ALWAYS BE GIVEN WitH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP  gin  SECTION
WATER FILTER

TITLE

Frl

11-72-284

AC
AG
Sy
S
oy
/ ’
@ % d
/
i
onny — ‘J
Key PART HUMBER DESCRIPTION L4,
WATER FILTER {Type 1)
T Turbocharger,C, B & F Model
A 25MF 311 WATER FILTER 1
(For Components,See Back of Group)
Attaching Parts:
B SCREW,Cap 5/16-18 NC x 1-1/4 (7/8" thd.){4AX 130) 2
C 37AX 68 WASHER, Plain 2
D SCREW, Cap, 5/16-24 NF x 1 (7/8"thd.}(1AX 114} 2
E NUT, Hex. 5/16-2u4 NF (204X 2) 2
3 WASHER, Lock, 5/16 I.D. (3BAX 22) 2
G 37AX 68 WASHER, Plain 2
H 253GC 378 BRACKET, Water Filter Mounting (Upper) 1
Attaching Parts:
J SCREW, Cap, 3/8-16 NC x 3/% (Full thd.)(At Inlet Manifold)
(BAX  17) 1
K 37AX 366 WASHER, Plain 1

8/18/65 ew-jt

paGE  B64-FT1-1

MACK CHASSIS NUMBER wusT ALWAYS BE GIVEN WiTH PART NUMBER whHEN ORDERING.




@ TRUCK-TRACTOR PARTS BOOK

GROUP oy SECTION  ppgy

TITLE  WATER PILTLR (Continued)
NQ,
KEY PART NUMBER DESCRIPTION REQ.
WATLR FILTER (Type 1)(Cont.}
L 7006GC 214 VALVE, Water Pilter Shut-0ff (At OUtlet) 1
M G3AX 1683 CONNECTGR ,Water Filter Shut-0ff Valve 1
N 36RUA 310P18 HOSE ASSY., Water Filter Qutlet to By-Pass Elbow 1
Use Units as follows:
P HOSE, Medium HIgh Pressure 5/16 I.D. x 21/32 0.D. x 16-1/2"
L. {899AXA) 1
Q 63AX 1718 END, Hese 2
R 63AX 1683 CONNECTOR,Water Filter Outlet Hose (At By-Pass Fitting) 1
S 83AX 261 CLAMP, Water Filter Inltet Hose (At Cylinder top Cover) 1
T 63AX 180 PLUG, Water Filter - 1
U Not Used . ELBOW, Water Filter Inlet (At Filter) 1
Y 700CQC 214 VALVE ,Water Filter Shut-Off (At Filter) 1
o] 53AX 1683 CONNECTOR, Water Filter Inlet (At Shut-0ff Valve) 1
X 36RUA 310P22 HOSE ASSY., Water Pump Housing toWater Filter Inlet 1
Use Units as follows:
¥ HOSE, Medium HIgh Pressure 5/16 I.D. x 21/32 O D, x 20-1/2"
L. (B89%AXA) 1
Z 63AX 1719 END, Hose P4
AA 63AX 1214 ELBOW, Water Filter Inlet Hose (At Water Pump) 1
AB }
thry ) Not Used
AG }
WATER FILTER {(Type 14}
F Model Frame Mounted Secondary Fuel Filter
P Turbocharger
Same as T{pe 1, Except
AD 63AX 370 ELBOW, Water filter Inlet 1
AG 36RUA  310P1% HOSE ASSY., Water Pump Housing to Water Filter Inlet 1
AH HOSE, Medium High Pressure, 5/16 I.D. x 21/32 0.0, 2 17- l/%”
L. {B8994XA) 1
AK 253GC 1321 CLAMP, Water Filter Tnlet Hose (At Auxiliary Housing) 1
WATER FILTER (Type 1B}
U 615ST Model- Water Pilter HOse Sight Glass
Same as Type 1, Except
# )
thrd ) Omit
R )
AB 92RU 1256 CONNECTOR, Filter To By-Pass Hose (At Filter) 1
AC 83AX Uusl CLAMP, Filter to By-Pass Hose i
AD 160AX 492PG HOSE, Filter By-Pass (Upper) 1
AL 160AX  492P10 HOSE, Filter By Pass {lower) 1
AF 6RB 160 SIGHT-Glass, Filter to By-Pass HOse 1
AG 92RU 1256 CONNECTOR, Filter to By-Pass HOse (at Water Pump) 1
WATER FILTER (Type 1€)
F 71587, UBL5ST- Frame Mounted Secondary Fuel Filter,
Water Filter HOse Sight Glass
M }
thrmy ) Omit
R )
U 63aX 370 ELBOW, Water Filter Inlet 1
Y 36RUA 310P13 HOSE ASSY., Water Pump HOusing to Water Filter Inlet 1
Y HOSE, Médlum HIgh Pressure, 5/16 I.D. x 21/32 0.D. x 17-1/2"
. (BYSAXA) 1
(5) 2536C 1321 CLAMP , Water Filter Inlet Hose (At Aux1llary HOusing) 1
AB g2RU 1256 CONNECTOR, Filter To By-Pass HOse (At Filter) 1
AC 83aX 451 CLAMP, Filter to By-Pass HOse 4
A | 180A% 4R HBE; Fitker By Pass (PBRer) 1
AF 6RB 160 SIGHT—GLASS Filter To By Pass Hose 1
AG 92RU 1256 CONNECTOR, Filter to By-Pass Hose (At Water Pump) 6

PAGE 864-FT1-2

MACK CHASSIS NUMBER mUST ALways BE GIVEN WITH PART NUMBER- wHEN ORDERING,

8/18/65 ew-jt




MACK TRUCK-TRACTOR PARTS BOOK GROUP gz, SECTION g
INLET MANIFOLD L _

TITLE

i1-72-162

KEY PART KUMBER DESCRIPTION e
INLET MANIFOLD (Type 1)
B Model (Without Bosses)
A 105604 1109 MANIFOLD ASSEMBLY, Inlet {L.H. Bank) 1
Includes:
B 236¢ 115 INSERT, Inlet Manifold 2
c 10560A 1108 MANIFOLD ASSEMBLY, Inlet (R.H. Ba.nk) 1
Includes:
D ELBOW, 3/4 NPT Male x 3/4 I.D.Hose (63AX 1299) 1
E. 236c 115 INSERT, Inlet Manifold 2
Attaching Parts:
T 573GB 148 GASKET 8
¢ SUREW, cap, 7/16-1% NC x 3 (1-1/8"thc1 Y(hax 113) 12
o8 37AX 256 WASHER, Pl in (15/32 I.D.) 12
J: 2391, 130 EYE, Englne IiTting 2
Attaching Parts:
K 6AY 1168 SCREW 3/8<16 NC b
L 2316C 27 TUBE COMPLETE, Inlet Manifold Crossover (At L.H.Manifold) 1
M 2316¢ 27 i TUBE COMPLETE, Inlet Manifold Crossover (At R.H.Manifold) 1
Attaching Parts:
N, SCREW, cap, 3/8-16 NG x 7/8 {Full tha.){4ax 58) Y
P 37Ax 438 WASHER, Plain (25/64% I.D.) b
Q hhoge 118 SEAL, Inlet Manifold Crossover Te 2
R HOSE, Neoprene 2 T.D. x 2-1/2 L. 15/64-9/32 wall, 3 ply,
Inlet Menifold Crossover Tube (160AX 391) 1
S 838X 453 CLAMP, Inlet Manifold (rossover Tibe Hose 2

3/25/63 mes-ew

 PAGE ga) Al

MACK CHASSIS NUMBER MUST ALWAYS BE GivEN WiTH PART NUMBER -‘WHEN ORDERING,




MACK TRUCK-TRACTOR PARYS BUOK GROUP boh  SECTION

GAdL

TITLE INLET MANIFOLD {Continued)
KEY PART NUMBER DESCRIPTION n"zoci
TNLET MANTFOLD (Type 1A)
Seme as Type T, ‘Bxeept :
F Model (Top Bosses, without Water Conditioner Bosses)
A 105GCA 1112 MANTIFOLD ASBEMBLY, Inlet (L.H. Bank) 1
: Includes:
B 236¢ 115 INSERT, Inlet Man:lfold 6
: | INIET MANIFOLD (Type 113)
Same as Type. 1, Except :
_F Model {Top Bosses, with Water conditiomr Bonu)
A  1056CA 1115 MANIFOLD ASSEMBLY, Inlet (L.H.Pank) 1
N Includes:
B ©.236¢ 115 INSERT, Inlet Manifold i 3/8-16) 6
B 2360 TNSERT, Inlet Manifold (5/16-18) 2

PAGE  gci_gal-2 . 3/85/63 mes-ev -

MACK CHASSIS NUMBER. MUST ALWAYS BE sivan Wt PART NUMBER WHEN ORDERING.




x

MACK TRUCK-TRACTOR PARTS BOOK

TITLE aFl
CRANKCASE BHEATHER
[1-72-240
KEY PART NUMBRR DEACRIPTION NES.
CRANKCASE BREATHFR (Type 1)
ca B & F Model (Without Dustproof ing)
A k38as 19 FITTING, Overboard Breather (Front Right) 1
Attaching Parte:
B 568X 3Bk GASKET 1
¢ BAX 1158 SCREW 1
D 37AX  5h3 WABHER, Plain } 1
E 238ac 134 TUBE, Overboard Breather (Right) 1
7 Lhege 184 SEAL, Overboard Breather Tube "0" Ring b
a 438gp 112 FITIING, Overboard Breather {Rear Right) 1
Attaching Parts:
H 5€AX 384 GABKET 1
J 6AX 1158 SCREW i
K 37AX 5h3 WABHER, Plain 1
L h38gp 218 FITTING, Overboard Breather {Front Teft) 1
Atteching Parts:
M 56AX 384 GASKET 1
N 6AX 1158 SCREW 1
P 37AX  5k3 WASHFR, Plain 1
Q 238ac 134 TUBE, Overboard Breather (Left) 1
R h38ge 112 FITTING, Overboard Breather (Rear Left) 1
Attaching Parts:
8 56AX 384 GABKET 1
T 6AX 1158 SCREW 1
u 37ax 543 WASHER, Plain 1
v 32gB 146 ADAPTER, Crankcese Breather (ap 1
W 22168 124 CAP, Crankcase Breather 1
(For Components, see back of Group)
Attachirg Parts:
X 56AX 265 GASKET 1
Y Not Used
. PAGE
7/2g/65 meg=ew

864 ~GE1~1
HACK CHASSIS NUMBER mMUST ALWAYS BE GiVEN WTH PART NUMBER wHEN ORDERING,




1
MACK TRUCK-TRACTOR PARTS BOOK GROUP ggi SECTION s
THTLE  CRANKCASE BREATHER { continued)
NOD,
KEY PART NUMBER . PESCRIPTION REQ
CRANKCASE BREATHER {Type 1){Cont.)
z L8768 1k CARTRIDGE, Engine Breather b
AA 364GE 12 COVER, Engine Breather Cartridge (Ianer) b
Atiaching Parts:
AB 6A¥ 1151 SCREW {Nylok) i
AC lh2ge 132 NUT b
AD T1GC 187 WASHER, Cup b
CRANKCASE BREATHER (Type 1A)
-~ Same as Type 1, Except
B Model {wWith Dustproofing)
v Catdt
W Omit
X Omit .
hg 32GB 151 ADAPTER COMPLETE, Crankease Breather Hose 1
CRANKCASE BREATHER (Type 1B)
Same as Type 1, Except
R & U Model {Front Breathers)
A ¥380B 112 FITTING, Overboard Breather (Front Right) 1
G 413808 19 FITTING, Overbozfd Bresther ERe&r Right 1
L 438g8 132 FETTING, Overboard Breather (Front Left 1
R 38G8 19 FLITTING, Overboard Breather (Rear Left) 1
CRANKCASE BREATHER{Type 1C)
Same as Type 1, Except
F Model Turbocharge
v )
thrp ) Omit

PAGE ook gE1-2

MACK CHASSIS NUMBER Muav ALWAYS 2€ iven WiTH PART NUMBER wiEN ORDERING,

7/729/65 ew-jt




MACK TRUCK-TRACTOR PARTS BOOK GROUP gg),  SECTION

GF1
TITLE EXHAUST MANTIFOLD
t1-72439
] MO,
KEY PART NUMBER DESCRIFTION REOQ.
EXHAUST MANTIFOLD (Type 1)
B Model (Without Lowered Flange For Frame (learance)
A 10hkae 355 MANIFOLD, Exheust (L.H.Front) 1
B 1ohGe 4237 MANIFOLD, Exhaust {L.H.Rear) 1
C 1okae  h237 MANIFOLD, Exhaust (R.H.Front
3] 10hGC 355 MANIFOLD, Exheust {R.H. Rear 1
" Attaching. Perts:
E 573GB 145 GASKET b
F 238X 395 NUT, Exhaust Manifold Stud 8
G 3ITAX 256 WASHER, Plain {15/32 I.D.) 8
EYHAUST MANTFOLD {Type 1A)
Same &8 Type 1, Except
F Model .
A 10kge 358 MANIFOLD, Exhaust (L.H. Front) ;- 1
B 10hge boke MANIFOLD, Exhaust {L.H.Reer) 1
c 10%GC 13;558 MANIFOLD, Exhaust {R.H.Front) 1
o + (R.H.
b ods P | R R G g
@ [T6e » el usT MANIFOLD (Type 1B)
Same ag Type 1, Except
¢ & B Model (With Lowered Flange for Frame Clearance)
B 1ohGe  bes3 MANTFOLD, Exhaust (L.H.Rear) 1
c 10hge  L2s3 MANIFOLD, Exhaust (R.H.Front) . 1
£ 158, NUT, Exhaust Manifeld Stud g
WASHER, Special
x
11 /3 /&, S PAGE

~(Fl-1
MACK CHASS!S NUMBER ausT ALWAYS BE GIVEN WITH PART NUMBER wWeEn ORCERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP ; ), SFCTION oKL
FUET OTT, FTLRN

TITLE

V=721

FSSUE

06
H

KEY PART NUMBER DESCRIPTION ‘ REG.
FUEL OTL FILTER {Type 1}
B & F Model (Without Purging Valve en Filter}
A h83ce 335P2 FILTER, ¥uel Gil (Secondary) 1
{For Components, see back of Group)
B 13608 149 PRACKET, Fuel Cil Fllter 1
Attaching Parts:
¢ SCREW, cap, 5/16-24 NF x 7/8 (Full tha.){1AxX 19) 3
D PIAX 532 NUT, 5/16-2k 3
E 37TAX 5hkh WASHER, FPlain _ 3
F SCREW, cap, 5/16-18 no x 3/4 (Full thd.)(Tower R.H.Side)
(bax 99) 3
¢ WASHER, Lock, 5/16 I.D. {36AX 22) 1
H 3TAX  5hk WASHER, FPlain 1
T SCREW, cap, 5/16-18 N¢ x 3/% (Full thd.)(Bottom of Bracket)
(4ax 99) 1
K WASHER, Lock, 5/16 I.D.(36AX 22) 1
L 25GB 1112 BRACE, Tuel 011 Filter Bracket 1
Attaching Parts:
M SCREW, cap, 5/16-18 nC x 3/4% (Full thd.)(hax 99) 1
N WASHER, Lock, 5/16 I.D.(36AX 22) 2
- 36RUA  3132p28 HOSE ASSEMBLY, Fuel Filter Qutlet (To Injectlon Pump) ]
' Use Units as follows:
P HOSE, medium high pressure 5/16 I.D. x 3/8 0.D. x 26-1/2"L.
{913axa) 1
Q 63Ax 3089 END, Hose (Female) 2
R 634X 305 ELBOW, 90°, Fuel Filter Outlet Hose (At Filter) 1
s FLBOW, Pipe, 90 iron 1 T, Fuel Filter Qutlet Hose
- IBRUA  3132P33 HOSE Aé&ﬁbigﬁ?ef‘j&§3%§lt;er9 nlet (To Transfer Pump) .
Use tnits as follows:
T HOSE, medium high pressure 5/16 I.D. x 3/8 0.D. x 31-1/2"L.
{913axA}) i i
u 63a% 3089 END, Hose }
v 63Ax 1046 | mLROW, h5°3 Fuel 011 Fllter Inlet Hose Agsembly (Al Transfer
Pump : 1
A4 W 63AX 305 ELBOW, 90°%, Fuel 011 Filter Inlet Hose Aseembly (At Filter) 1
— _
[
6/1/64 pes-cu PAGE g6k _gK1-1

MACK CHASSIS NUMBER ausT ALWAYS BE GIVEN WITH PART NUMBER wHeN oRDERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP 86k SECTION fx1

TITLE  FUEL OIL FILTER { Continued)
{
KEY PART HUMBER DESCRIPTION RNEOd.
FURL OIL FILTER (Type 1)(Cont.)
- 36RUA  346P26 HOSE ASSEMBLY, Fuel 011 Fllter Vent (7o Fuel Qverflow and
Return Filtting) 1
Use Units as follows:
X HOSE, Low pressure 1/4 I.D. x 15/32 0.D. x 25-1/4"L,
{890a¥A) 1
Y 634X 3023 END, Hose 2
7 63AX 330 ELBOW, 903, Fuel 0il Filter Vent Hose Asseubly (At Filter) 1
AA 634X 330 ELEBOW, 90, Fuel 0il Filter Vent Hose Assembly (At Overflow
and Return Fitting) 1
AB 83a% 655 CIAMP, 0il Filter OQutlet Hose Assembly (At Auxiliary Drive
Housing) il
AC 83AX 655 CLAMP, 0il Filter Inlet Hose Assembly (At Auxilisry Drive
Housing) 1 -
FUEL, OIL FILTER {Type 1A)
Same as Type 1, Except
C, B & F Model {With Purging Valve on Filter)
- 36RUA 3132p32 HOSE ASSEMBLY, Fuel Filter Outlet to Injection Pump 1
Use Units as follows: '
P HOSE, medium high pressure 5/16 I.D. x 3/8 0.D. x 30-1/2"L,
(913A%A) 1
G 634X 3089 END, Hose (Female) 2
- 36RUA  3132P36 HOSE ASSEMBLY, Fuel Filter fnlet (From Transfer Pump) 1
Use Units as follows:
P HOSE, medtum high pressure 5/16 I.D. x 3/8 0.D. x 34~1/2"L.
(9134%4) 1
U 634% 3089 END, Hose {Female) 2
v 63AX 305 ELBOW, Fuel 01l Filter Inlet Hose (At Transfer Pump) 1 {
- 36RUA  346Ph1 HOSE ASSEMBLY, Fuel 011 Filter Vent (To Fuel Overflow & }
Return Fitting) . 1
Use Units as follows:
X HOSE, low pressure 1/ I.D. x 15/32 0.D. x 40-1/4"L.
(8o0AxA) 1
Y 634X 3023 END, Hose : 2
7 61AX 108 VALVE, Vent Hose Shut-Off 1
AA omit '
FUEL OIL FILTER (Type 1B)
Same as Type 1, Except
B & F Model (With Purging Valve on Filter, Mounted on
L.H. Front of Engine)
B 13668 2ho BRACKET, Fuel 0il Filter 1
B 37AX 366 WASHER, Plain 3
F SCREW, Cap, T/16-14 NC x 1-3/4 (1-1/8" tha.) (Lower R.H.
, side) (LAX 269) 1
G WASHER, Lock, T/16 L.D. (36AX &) 1
H 37AX 366 WASHER, Plain 2
J SCREW, Cap, T/16-14 NC x 1-3/4 (1-1/8" thd.) (Bottom of
Bracket) (4AX 269) 1
K WASHER, Lock, 7/16 I.D. (364X &) 1
L 2536C 1308 BRACE, Fuel Oil Filter Bracket 1
M SCR?E, Cap, 5/16-18 NC x 3/4 (Full thd.) (At Cylinder Head)
: AX 99 1
M SCREW, Cap, 5/16-24 NF x 1-1/8 (7/8" thd.) (1AX 5} 1
N WASHER, Lock, 5/16 I.D. (36AX 2) : 1
- 36RUA  3132P38 HOSE ASSEMELY, Fuel Filter Inlet {(To Transfer Pump) 1
T HOSE, medium high pressure, 5/16 I.D, x 3/8 0.D. x 36-1/2"
L. {9134%A) 1
- 36RUA  346P35 HOSE ASSEMBLY, Fuel 0il Filter Vent (To Fuel Overflow and
Return Fitting) 1 {
X HOSE, Low Pressure, /% I.D. x 15/32 0.D. x 34-1/4" L.
{8g0axA) 1
PAGE gl K12 6/1/64 ew-ee

HMACK CHASSIS NUMBER uusT ALWAYS 82 GIvEN with PART NUMBER WHEN OROERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP 8464 SECTION

GK2

TITLE FUEL OXL FILTER (Continued)
KEY PART NUMBER DESCRIPTION RNI:%.
FUEL OIL FILTER (Type 1B) (Cont.)
y/ 61A% 108 VALVE, Vent Hoge Shut-off i
AA Omit
AB T8MR 12 CLAMP, Band, 0il Filter Outlet Hose Assembly 1
AC 834X 661 CLAMP, 0il Filter Iniet Hose Assembly (At Filter Bracket) 1
FUEL OIL FILTER (Type 1C)
Same as Type 1, Bxcept
"F" Model (With Purging Valve on Filter, Mounted on
L.H. Frame Rail)
B ) '
Thrh ) Omit
N .
- 36RUA  3132P4g HOSE ASSEMELY, Fuel Filter Outlet to Injection Pump 1
P HOSE, Medium high pressure, 5/16 I.D. x 3/8 0.D, x 47-1/2" L.
(913AXA) 1
Q 63A%  3CR9 END, Hose (Female) o
R Omit
5 63A% 310 ELBOW, (90°), Puel Filter Outlet Hose (At Filter) 1
- 36RUA 3132746 EOSE ASSIMELY, Fuel Filter Inlet {From Transfer Pump) 1
T HOSE, Medium high pressure, 5/16 I.D. x 3/8 0.D. x hh-1/2" T.
(9134x4) 1
u 63A% 3089 END, Hose (Femele) 2
v 638Y 1046 ELROW, Fuel 01l Filter Inlet Hose (At Transfer Pump) 1
W 63AX 1046 BIBOW, Fuel 01l Filter Inlet Hose (At Filter) 1
- 36RUA  3h6P56 HOSE ASSEMBLY, Fuel G1l Filter Vent (To Fuel Overflow & Return
Fitting3 1
X HOSE, Tow Pressure, 1/h I.D. x 15/32 C.D. x 58-1/4" L.
{B50AXA) : 1
A 6144 108 VALVE, Vent Hose Shut-~Off 1
AA Omit
AB T8MR 12 CIAMP, Band, 0il Filter Hose b
AC Omit

6/1/64 ew-ee

PAGE B86L4L-0K1-3

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK : GROUR 864 SECTION GM2
TITLE  FUEL INJECTION EQULPMENT ‘

CcD 11-72-232

2/19/63 mes-ew PAGE O6L-GM2-1
MACK CHASSIS NUMBER MuST ALWAYS BE GIVEN WITH PART NUMBER whxw crromee,




MACK TRUCK-TRACTOR PARTS BOOK groUP 86k SECTION  GM2
TITLE  FUEL INJECTION EQULFMENT : S ¢t (Continued)

11-72-23|

page Obh-am2-2 2/19/63 mes-ew
MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER wisw oopwunes,




MACK TRUCK-TRACTOR PARTS BOOK GROUP 864  SECTION gyo

TITLE FUEL INJECTION EQUTPMENT { Cortdnued )
KEY PART NUMBER DESCRIPTION RNEod
FUEL INJECTION BQUIPMENT (Type 2)
C, B & F MODEL{WLTHOUT EMERGENCY SHUT-OFF VALVE, WITH
REROUTED TUBING, 230C R.P.M.INJECTION
. PUMP WITH 100% RACK SETTING)
Key Letters Indicated on Illustration #11-72-231.
A 313c6c 4151CFL PUMP, Fuel Injection i
(For Components, see back of Group)
Attaching Parts:
B Wu6ge 11k1A SEAL 1
c GAX 1148 SCREW, cap, (3/8-16)(With Cotterhole) 1
c 6ax 870 SCREW, cap (3/8-16) 3
D 3TAx L38 WASHER, Plain 13/32 I.D. I
E * PUMP, Transfer 1
Attaching Parts:
F * SCREW 3
G *® SCREW 1
H #* WASHER L
J 634X 1046 FIROW, 45°, Transfer Pump Fuel Inlet Fitting 1
K * PUMP, Injection Pump Priming 1
L 697aC 113 VALVE, Injection Pump Overflow o 1
M 63a% 308 CONNECTOR, Injection Pump Fuel Drain Hose {At Overflow valve) 1
N 63AX 372 ELBOW, 90°, Injection Pump Governor Housing Oil Drain Hose
(At Fnjection Pump Rear (over) 1
P 36RUA  311P8 HOSE ASSEMBLY, Injection Pump Governor Housing 0il Drain 1
Use Unilts ag follows: ’
Q HOSE, medium high pressure 13/32 0.D. x 3/k 0.D. x 6-5/16"
o) P 3/ 3/ 5/16"1 N
R 63aX 1720 END, Hose 2
8 634X 372 ELBOW, 90°, Injection Pump Governor Housing 0il Drain Hose
{At Governor Housing) 1
T 634x 1686 FITTING, Ingection Purp Fuel Inlet (At Emergency Fuel. Shut-0ff
Valve - 1
U BUSHING, Pipe Reducing Iron, 1/% NPT x 1/8 NPT, Injection Pump
Fuel Inlet Fitting (63Ax 1221) 1
v hoax 96 PLIK, Reducer Bushing (Injection Pump Fuel Inlet Fitting) 1
W 634X 330 ELBOW, 90°, Imjection Pump Iube 01l Hose (At Pump) 1
X 36RUA  38P11 HOSE ASSEMBLY, Injection Pump Lube Oil b
Use Units as follows:
Y HOSE, medium high pressure 3/16 I.D. x 1/2 0.D. x 9-11/15"L.
B89TAXA) / / 9-11/ 1
2 63a% 1717 END, Hose 1
AA TEE, SAE, Flared type 1/4 0.D.Tube x 1/4 0.D.Tubing x 1/8-27
Male NPT, Injection Pump Lube 01l Hose (At Block)
(638X 532) 1
AR 138¢B 135 BRACKET, Injection Pump Fuel Shut-Off Cable 1
Attaching Parts: '
AC SCREW, cep, 1/4-20 NC x 1/2 (Full thd.){¥AX 6) 2
AD WASHER, Leck, 1/4 I.D.(364X 31) 2
AR 3AX 1543 SCREW, (1/1+-28 NF x 1/2)shut-Cff Cable (lamping 1
AR Not Used
Key lLetters Indicated on Tllustration #11-72-232, ;
oA 203GCA 1135 TUBE ASSEMBLY, Nozzle Fuel Inlet (#1 Cylinder) * 1
CB 203¢CA 1136 TURE ASSEMBLY, Nozzle Fuel Inlet g linder% 1 1
oo 203GCcA 113 TUBE ASSEMBLY, Nozzle Fuel Inlet (#3 Cylinder 1
CD 203cea 113 TURE ASSEMBLY, Nozzle Fuel Inlet é#ﬁ Cylinder) 1
" CE 203GCA 1139 TURE ASSEMELY, Nozzle Fuel Inlet (#5 cylmderg 1
CF 203cca  11ko TUBE ASSEMBLY, Nozzle Fuel Inlet (#6 Cylinder 1
(] 203aCA 11kl TUBE ASSEMBLY, Nozzle Fuel Inlet (#7 Cylinder) 1
CH 203GCA 1142 TUBE ASSEMBLY, Nozzle Fuel Imlet (#8 Cylinder) 1
44) 25360 1138 CLAMP, Rozzle Fuel Inlet Tube I
Attaching Parts:
oK SCREW, cap, 1/4-28 NF x 1-1/4 (3/4"thd.)(1AX 147) L
CL 21a% W LOCKNUT {1/4-28) L
#Part of Fuel Injection Pump(Not Serviced geparately)
4/13/65 nes-ew PaGE  B6h-oME=3.

MACK CHASSIS NUMBER ausT ALWAYS BE GIVER wiTH PART NUMBER WHEN ORDERING.




GROUP pgy,  SECTION

MACK TRUCK-TRACTOR PARTS BOOK aMe
TITLE  FUEL INJECTION EQUIPMENT (continued)
HO.
KEY PART HUMBER DESCRIPTION REQ.
FUEL INJECTION EQUIPMENT ('Type 2)(Cont.)
o] kige 16 INSULATOR, Nozzle Fuel Inlet Tube Clamp Rubber b
CN 2536C 1268 CLAMP, Nozzle Fuel Inlet & Drain Tube (To Bracket) 2
Attaching Parts:
CP SCREW, cap, 1/Lb-20 HC x 1 (3/L"thd.){kax =22) Iy
cq WASHER, Iock, 1/% I.D.(36AX 1) &
CR hige 114 INSULATOR, Nozzle Fuel Inlet & Drain Tube Clamp to
Rracket N
cs 308¢B 15 CONNECTOR, Nozzle Holder Puel Drain Tube (At Cylinder #1,%,5,8) L
cT NUT, SAE, Compresslon Type Long, Brass l/h 0.D.Tubing, Nozzle
Holder Fuel Drain Tube to Comnector (63AX - 363) 8
cuU 528% T SLEEVE, Nozzle Holder Fuel Draln Tube to Connector Nut 8
v 207ac 141 TUBE, Nozzle Holder Fuel Drain (Between #1 & 2, ete) 4
cw 308G 14 CONNECTOR, Nozzle Holder Fuel Drain Tube (At Cylinder #2,3,6,7) A
% WUF, SAE, Compression Type Lomg, Brass 1/4 0.D.Tubing, Nozzle .
Holder Puel Drain Tube to Connector (63AX 363) y
CY SeAx T SLEEVE, Nozzle Holder Fuel DIrain Tube to Connector Nut L
o7 2070c 164 TUBE, Nozzle Holder Fuel Drain (Short)(Between 2.& 3, 5 & 6) 2
DA 20700 164 TUBE, Nozzle Holder Fuel Drain {Long)(Between 2 & 3, 5 & 6) 2’
DB lh2eg 113 NUT, Nozzle Holder Fuel Irain Tube (At Overflow & Return
Fitting) . 4
e 513¢¢ 19 SLEEVE, Kozzle Holder Fuel Drain Tube Nut (At Overflow &
Return Fitting) 4
§31)) hotap 167 TEE, Nozzle Holder Fuel Drain Tube (Between 2 & 3, 5 & 6} 2
DE 1kege 113 NUT, Nozzle Holder Fuel Drain Tube to Tee b
oF 5136Cc 19 SIEEVE, Nozzle Holder Fuel Drain Tube to Tee Nut 4
DG ao7Gc 243 TUEE, Nozzle HolderFuel Drain (To Overflow & Return Fitting) 2
DH T36GB 227 Pl HOLDER NOZZIE 8
(For Components, see back of Group) ’
Abttaching Parts: ’ N
DJ 590GB 1143 GASKET (Outer) 8
K NUT, hex. 3/8-24 NP (204X 3) 16
DL, 11hGec 21P3 NOZZIE (Hole-Type) 8
4 ho7aB  11kg ELBOW, Nozzle Holder Fuel Drain Tube (R.H.Side) 1
DN 1k2ge 113 NUT, Kozzle Holder Fusl Dwain Tube (R.H. to L.H.Slde) 2
DP 513G¢ 19 . SLEEVE, Nozzle Holder Fuel Drain Twbe (R.H. to L.H.Side) 2
D] 20760 157 TUBE, Nozzle Holder Fuel Drain (R.H. to L.H.8ide) 1
DR hoTGR 167 ~ TEE, Nozzle Holder Fuel Drain Tube §L.H.Side) 1
Dg thege 133 NUT, Nozzle Holder Fuel Drain Tube (At Overflow Valve) 1
DT 5136¢ 19 SLEEVE, Nozzle Holder Fuel Draln Tube (At Overflow Valve) 1
DU 207GC 156 TUEE, Nozzle Holder Fuel Drain (At Overflow Valve) 1
v, 63AX 1206 ELBOW, Nozzle Holder Fuel Drain (At Overflow Valve) 1
FURL, INJECTION FQUITMENT (Type 24)
Same &8 Type 2,Except :
F MODEL (WITHOUT EMERGENCY SHUT-OFF VALVE, WITH REROUTED
. TUBING, 2100 R.P.M.INJECTION FMP
: RACK. SETTING ) 5 WITH 1006
A 3l36c  ¥1510P11 PUMP, Fuel Injection - 1
(For Components, see back of Group)
FUEL INJECTION EQUIPMENT (Type 2B)
Same as Type 2, Except
B Model (Without Fmergeney Shut-Off Valve, with Rerouted
Tubing, 2300 R.P.M. Injection Pump with 85% Rack
Setting For 7,500 F4. Altitude Operation)
NO PART NIMBER CHANGES.

PAGE  86lh.@e-k . 4/ 3_'3/ 65 mes=ew |

MACK CHASS!S NUMBER uuST ALWAYS 82 GIVEN wTH PART NUMBER wHEN ORDERING,

NS

i




IK

MACK TRUCK-TRACTOR PARTS BOOK

orRour 6%  sEcTion. JA-

TITLE ATR COMPRESSOR
11-72-217
N
P
ey PART NUMBER DESCRIPTION REG
AIR COMPRESSOR {Type 1)
¢, B & F MODEL i
A 30368 h1okes COMPRESSOR, Air 1
(For components, see back of Grolp)
Attaching Parts: )
B 59068 1179 GASKET (To Auxiliary Drive Housing) 1
c 6AX  11hk SCREW 3
D 35AX 1361 WASHER, Plain 3
B 66908 214 GEAR, Air Compreesot Driven 1
Attaching Parts:
F 83ec 11 WASHER, Driven Gear Nut , 1
G 630X 121k ELBOW, Alr Compressor Water Outlet Hose (At Compressor) 1
- 36RUA  310Pl0 FOSE ASSEMBLY, Alr Compressor Water Outlet 1
Use Unlts as followa:
H HOSE, Medium High Pressure 5/16 I.D. x 21/32 x 8-9/16" L.
(899AXA) 1
J 634X 1719 END, Hoee 2
K 634X 1214 ELEOW, Alr Compressor Weter Outlet Hose (At Water Outlet ]
Fitting) 1

7/30/65 ep-ijt

pace  B6h-Jal-1

MACK CHASSIS NUMBER MusT ALWAYS BE o1vEX MTH PART NUMBER wEN ORBERING,




MACK TRUCK-TRACTOR PARTS BOOK | GROUP ggl, SECTION o

TITLE  AIR COMPRESSOR : (Continued)
|
KEY PART NUMBER DESCRIPTION, Rba.
ATR COMPRESSOR (Type 1"){cont.)
63Ax 1214 ELEOW, Air Compressor Water Inlet Hose (At Compressor) 1
- 36RUA  310P13 HOSE ASSEMBLY, Alr Compressor Water Inlet 1
] Use Units as follows:
M HOSE, Medium HIgh Pressure 5/16 I.D. x 21/32 x 11/96" L.
(-899AXA) 1
ix 634X 1719 END, Hose 2
lp 63X 3289 ELBOW, Alr Compressor Water Inlet Hoese (At Cylinder Water
Qutlet Tube) 1
Q 634% 330 EIBOW, Alr Compressor Oil Inlet 1
1= 36RUA  38P1Y4 HOSE ASSEMELY, Air Compressor Iube Q11 Inlet 1
Use Units as follows:
R HOSE, Medium High Pressure3/16I.D, x 1/20.D, x 12-11/16 " L,
. (897AXA) 1
| 8 63a% 1717 END, Hose 2
T hzeap 212 EIBOW, Alr Compressor Air Inlet 1
Attaching Parts:
u 590GE 1146 GASKET : . 2
v SCREW, cap, 5/16-18 NC x 7/8 (Full thd.)(kax '32) 2
W 37AX 1 WASHER, Plain (.3281 I.D.) 2
X 25MB 19 STRATINER PIATE, Alr Compressor Inlet 1
Y 1604 hsope HOSE, Air Compressor Air Inlet Tube 2
oA 2236¢c 18 TUBE, Alr Compresscr Air Inlet 1
AA 83ax 627 CIAMP, Alr Compressor Air Inlet Tube Hose b
[
{
g
/
PAGE B6h.gaT-p : . - 7/30/65 ew-jt _

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER WHEN ORDERING, ,




MACK TRUCK-TRACTOR PARTS BODK
AUXILIARY % WATER PWMP DRIVE

TITLE

GROUP 864 S$ECTION- Jci

H-72-212

MACK CHASSIS NUMBER MusY ALWAYS OE GIVEN WiTH PART NUMBER WHEN ORDERING.

KEY PART NUMBER DESCRIPTION i RNEDd_
AUXTLTARY & WATER PUMP DRIVE {Type 1)
B MODEL (BELT DRIVE FAN)
A T566BA 26 HOUSING ASSEMBLY, Awtiliary Drive 1
Inciudes: :
B # CAP, Auxiliary Drive Shaft Bearing (Front) 1
c # CAP, Auxiliary Drive thaft Bearing (Rear) i
Attaching Parts:
D hogae 154 SCREW, 3/8-16 Ho x 2.938 L. k
E Tligc 155 WASHER, .391 I.D. . b
F 31AX 553 PIN, Auxiliary Drive gShaft Thrust Washer 2
G hoax 96 PLUG Auxiliary Drive Housing 011 Hole 2
H 1860B 156 BUSHING, Auxiliary Drive Idler Shaft (Rear) 1
J 186a8 157 BUSHING, Auxiliary Drive Idler shaft (Fromt) 1
K TOAX 43 PLUG, Auxiliary Drive Housing 1
Attaching Parte;
L 6AY 11h2 SCREW, Housing to:.Cylinder 1
#Not Sold Separately.
7/14/65 ew-jt PAGE O6h-gci-1




MACK TRUCK-TRACTOR PARTS BOOK

GROUP 864

SECTION e

TITLE  AUXTLYARY % WATER PUMP DRIVE {continued)
. NO.
KEY PART NUMBER DESCRIPTION REQ.
AUXTITARY & WATER PUMP DRIVE {Type 1)
M SCREW, cap, 3/8-16 NC x 1-1/k (1"thd.)hax 16) 8
It WASHER, Lock, 3/8 I.D.(36AX 3) 8
P To20C 159 WASHER, Auxiliery Drive Idler Shaft Thrust 1
Attaching Parta:
Q 1304X 1318 SCREW 3
R Yesae 110 SHAFT, Auxiliary Drive Idler 1
3 6TTURA 117 GEAR ASSEMBLY, Auxiliary Brive Idler 1
Includes:
T 68508 116 GEAR, Tachometer Driving 1
Attaching Parts:
u 3AX 1671 SCREW, Idler Gear to Shaft 3
v hheoe 1109 SEAT, Auxiliary Drive Housing to Cylinder 04l Hole 1
W 336CB 131 COVER, Auxiliary: Drive Housing Timing Hole 1
Attaching Parts:
X 59068 1177 GASKET 1
Y 6AX 02 SCREW, 1/% x 5/8 1
z SCREW, cap, 1/4-20 NC x 5/8 (Full thd,)(kaX 36) 1
AA WASHER, Lock, 1/4 T.D.(364X 1) 2
AB hhoge 1128 SEAL, Auxilisry Drive Housing Timing Hole Cover Screw 1
AC 335GB 22 COVER, Auxiliary Drive Housing 1
Attaching Parts:
AD 500G 1251 GASKET 1
AR SCREW, cap, 7/16~1k NC x 1 (Full thd.}(kAX 27) 3
AT ‘ . WASHER, Lock, 7/16 I.D.(36aX L) 3
CAG 4r3c0 3104 SHAFT, Auxiliary Drive 1
AH hrice 112 EXTENSION, Auxiliary Drive Seft 1
‘ Attaching Parts:
AJ 6AX 345 SCREW, - (3/8 x3/% ) h
AK Not Used WASHER, Plain 4
AL 6hora  11324P1 BEARING PAIR, Auxiliary Drive Shaft (Std.) 1
AL 6hGRA  11324p2 _BEARING PAIR, Auxtliery Drive Shaft (.002 Undersize) 1
AL ELUGBA  11324P5 BEARTNG PAIR, - puxiliary Drive Shaft (.005 Underﬂize} 1
AL 6hGRA  1132U4P10 BEARTNG PAIR, - muxilisry Drive Shaft (.010 Undersize 1
AL 6hapa  11324P20 BEARTNG EAIR, . Auxiliary Drive shaft (.020 Undersizeg 1
)
ﬁl\% Ggggé J%gg%PBO %ESAR f} Jooei LAy ﬁuﬁ%&iﬁgﬁ;&gﬁrﬁu%a ']Jghhi. 30 Undersize %
%ﬁ - %8%88 % %;{;%0 gﬁ%ﬁ ﬁ:g‘ ] -ﬁg %igg Shg.ft 'I'hruugt .Olggversize) b
AN 3096C 123 PULLEY, Generator Driving 1
Attaching Parts;
AP SCREW,cap, 5/16-24% NF x 1/2 (Full thd.}(1AX 364) 3
AQ 354ax 1027 WASHER ?5"/16 Tl ) 3
AR 786GR 15k HUB, Cenerator Drive Pulley 1
Attaching Parts;
As hoax 395 KEY 1
AT L7360 11 SHAFT, Generator Drilve 1
Attaching Parta:
AU 21AX 755 NUT, lock (Rear) 1
AV 218X 755 NUT, rock (Front) : 1
AW Not Used PIATE, Generstor Drive Shaft Nut Lock 1
fax lheoe 1113 = SRAL, Generator Prive Shaft 1
AX khege me  x SEAL, Generator Drive Shaft 1
AY 325GC 120 RETAINER, Generstor Drive Shaft Ball Besring 1
A7 heax 62 BEARING, Cenerator Drive Shaft Ball (Front) 1
BA 550GC  13h SPACER, Generator Drive Shaft Ball Beering 1
BB 36608 21 COVER, Generator Drive Housing 1
' Atteching Parts;
BC 5900B 1197 GASKET 1
BD SCREW, cep, 5/16-18 NC x T/8 (Full thd.)(4AX 32) 3
BE 3TAX 543 WASHER, Plain 3
BF bhooe 1110 SEAL, Generator Drive Housing Cover (Inmner) 1
BG 776GB 22 HOUSING, Generator Drive 1
Attach Parts:
BH 6AX 901 SCREW, 3/8-16 No 3
’ #0Optional
PAGE Bsh-g01 -2 7/14/65 ew-ijt

MACK CHASSIS‘NUMBER MUST ALWAYS BE GIVEN WiITH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS 800K

GROUP " ggl, ~ SECTION °

gel

TITLE  AIWTLTARY & WATER PUMP DRIVE , " (continued)
KEY ] * PART NUMBER DESCRIPTION '{‘EOQ
AUXTLIARY & R4 PIMP DRIVE (Type 1)(Cont.)
BJ hoax 38 BEARING, Generator Drive shaft Ball (Resr) 1
BK 689GR 16 GEAR, Gensrator Drive Shaft : 1
Attachling Parts:
BL koax 396 KEY 1
B 69168 218 GEAR, Water Pump ‘ 1
BN 325¢c 120 RETATIRER, Water Pump Drilve Bearing {Front) 1
BP Leax  hsk BEARING, Water Pump Drive Housing Ball (Front) ‘1
BQ T70GB 216 HOUSING, Water Pump Dirve 1
Attaching Parts: ‘
BR 64X 901 SCREW, Lock .- '3
BS hhbge 1118 SEAL,, Water Pump Drive Housing 1
BT 550GC 133 SPACER, Water Pump Drive Bearing 1
BU LTIV T3 - BEARING, Water Pump Drive Housing Ball (Rear) 11
BV holge 123 SCREW, Lock, Water Pump Drive Bes.r:l.ng 1
AUXILIARY&‘E-ZA’I’ER PUMP -DRIVE (Type 1A} :
Same a8 Type 1, Txcept ‘
¥ MODEL (DIRECT DRIVE FAN, WITH LOCK PLATE FOR ENGINE
PBARBING.) ‘ R !
AH k7igB 2k EXTENSION, Auxiliary Drive shaft 1
: Attaching Parts: ’
AJ 38X 1671 SCREW, cap, 3/8 x 15/16 b
AK Tilge 179 WASHER, Plain . h
AP 3AX 1360 ‘SCREW, Hexagon, ILock 5/16 x 1 TP '3
y.1a) 358X 1379 WASHER 3
Ay NUT, nex. 3/k-16 NF (20A% 46) 1
AW 87ac 128 PLATE, Nut Lock 1|
AW-1 537aC 124 SPACER, Nut Lock Plate 1
AUXILIARY & WATER PUMP DRIVE {Type 1:B)
Bame as Type 1, Except :
" ¥ MODEL (DIRECT DRIVE FAN, WITH LOCK FLATE FOR ENGINE
BARKING, WITH IARGE ALTERFATOR DRIVE PULLEY)
AN 300G¢ 216k PULLEY, Oenerator Driving 1
Attaching Parts:
AP IAX 1360 SCREW, Hexagon, Lock 5/16 x 1 '3
AQ 358X 1379 WASHER '3
AV NUT, hex. 3/16 NF (20X 46) ; 1
AW 87ac 128 PIATE, Nut Lock ! 1
Aw-1 53760 124 SPACER, Nut Lock Plate 1
AUXTLIARY & WATER PUMP DRIVE (Type 1C)
* Bame as Type 1, Excepl.
B MODEL (BELT DRIVE FAN, WITH LARGE ALTERNATOR DRIVE
PULLEY) i '
AN 309G¢ 216k PULLEY, Generator Driving 1
AUXILIARY & WA‘I‘ER PUMP DRIVE (Type 1D) -
 pame as Type L, Except
F MODEL (DIRECT DRIVE FAN, WITH HYDRAULIC STEERING PUMP)
¥ Modél-Tinbosharge '
AC Y
thru| ) omit
AF | )

10/12/65 mes~ew

PAGE 86k-J01-3

MACK CHASSIS NUMBER MUST ALWAYS BE atvEN WiTH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP8gy .  SECTION Jcl
TITLE  AUXILIARY & WATER PUMP DRTVE (Continued)
KEY PART NUMBER _ DESCRIPTION L RS,
~ AUXILIARY & WATER PUMP DRIVE (Type 1E)
o : Same as Type 1, Except .
B&T MODEL (DIRECT DRIVE FAN, IOCK PLATE FOR ENGINE BA‘RRING
INCREASED GENERA’I‘OR PULLEY CIEARANCE)
. F Model- Turbocharge
AG 4153GC 2723 SHAFT, Auxiliary Drive 1
AH krig 2k EXTENSION, Auxiliary Drive Sha.f‘t 1
AJ 34X 1671 SCREW, (3/8 x 15/16) i
AX 71i6C 179 SPACER 4
AN 309G¢ 2175 PULLEY, Generator Driving 1
AP 34X 1360 SCREW, (5/16-2h N x 1) 3
AQ 35AX 1379 WASHER ' 3
AV NUT, hex. 3/%-16 NF (204X 46) 1
AW 876c 128 PLATE, Genera.tor Drive Shaft Nut Lock 1
AUXTLIARY & WATER PUMP DRIVE ( 'I‘y:pe 1F) '
Same as Type 1, Except
C B MODEL (BELT DRIVE FAN, INCREASED GENERATOR PULLEY
- CIEARANCE)
AG 453GC 223 SHAFT, -Auxiliary Drive 1
AN 30000 2175 PULIEY, Generator Driving 1
Ap SCREW, cap, 5/16-2% NP x 3/4 (Full thd.)(1aX 110} 3.
AQ - WASHER, Lock, 5/16 I.D.{36AX 22) - 3
AUXTLTARY & WATER PUMP DRIVE (Type 1G)
Same as Type 1, Except® ;
¢gB MODEL (BELT DRIVE FAN, INCREASED GENERATOR PULLEY
CLEARANCE, WIT_H HYDRAULIC STEERING PUMP): -
AG ) 453GC 223 SHAFT, Auxiliary Drive ' 1
AC
Thru| ) Omit
AF )
AN 3093¢ 2175 PULLEY, Generator Driving 1
AP : © . GOREW, cap, 5/16-2t §F x 3/% (Full thd.){1AX 110) 3
AQ WASHER, Tock, 5/16 I.D.(36AX 22) '3
AUXTLIARY & WATER PUMP DRIVE (Type 1H)
Seme ag Type 1, Except
B & F MODEL (DIRECT DRIVE FAN, IOCK PLATE FOR ENGINE BARRING,
INCREASED GENERATOR PULLEY CLEARANCE, WITH
HYPRAULIC STEERING PUMP)
AG H536C 223 SHAFT, Auxiliary Drive 1
AC "
Thru Omit
AF
AH h7igr 24 EX‘I'E.NSION, Auxiliary Drive Shaft 1
AT 3AX 1671 SCREW, (3/8 x 15/16) 4
AK 71160 179 SPACER 4
AN 3096C 2175 FULLEY, Generator Driving 1
AP 3AX 1360 SCREW, (5/16-24 NF x 1) 3
AQ 358X 1379 WASHER - 3
AV NUT, hex. 3/l+-f16 NF (204X 46) 1
AW 876c 128 FLATE, Generator Drive ghaft Nut Lock 1
PAGE  86h-Jel-k 10/12/65 ew-t

MACK CHASS5I5 NUMBER MuST ALWAYS BE SIVER WiTH PART NUMBER WHEN ORDERING.




1K

MACK TRUCK-T

. TITLE HYDRAUL

RACTOR PART
ic 8

TEERING

$
P

s 86k
L%JOPOK GROUP

SECTION  JEL

H-72-224

KEY PART KUMBER DESCRIPTION RNEod.
HYDRAULIC STEERING PUMP (Type 1)
B,C, ¥ Model :
A 38Qc  L1kap3 PUMP, Hydraulic Steering 1
: (For Components, see back of Group)
Attaching Parte:
B 68X 360 SCREW 2
¢ 37X 7 VASHER 2
i 59008 1206 GASKET 1
E 32GB 35 ADAPTER, Hydrauliec Steering Pump 1
Attaching Parts:
F 6AX  11bh4 SCREW 3
G 35A% 1361 WASHER 3
H 59068 1179 GASKET 1
J 681an 24 DRIVEN GEAR, Hydreulic Steering Pump 1
: Attaching Parts:
K 21AX 769 NUT 1
L 354X 1380 WASHER 1
M 63AX 3262 ELBOW, Hydraulic Steering Pump 1.
| N 63AX 3263 FITTING, Hydraulic Steering Pump Straight 1
P 56AX 379 SEAL, Hydraulic Steering Pump Streight Fitting 1
HYDRAULIC STFERING PUMP (‘ype 14)
Bame as Type 1, Except
: B815, B6158X, FT15T, FY19ST
A 38Qc hibape PUMP, Hydraulic Steering L
' (For Components, see back of Group)

4/19/65 neg~ew

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBE‘R WHEN ORDERING.

PAGE B6h4-JE1-1




@TRUCK-TRACTOR PARTS BOOK GROUP 86k SECTION JE1

TITLE' jyDRAULIC 'STEERING PUMP . {Continued) -
- 1 ‘ NG,
KEY PART NUMBER ) ) DESCRIPTION REQ.
' HYDRAULIC STEERING PUMP (Type 1B) '
R-U 615 Model
Same as Type 1, Except
38qc  418P7 PUMP, Hydraulic Steering ‘ i
{For Components, see back of Group}
8h~JEi-2  h/19/65 ew-res

: PAGE
MACK CHASSIS NUMBER #UsT ALWAYS BE GIVEN ¥ITH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP gl ~ SECTION - any
TITLE  gaskmr SmT _

II\I'{I)I_'J PART NUMBER - DESCRIPTION T RNEOd.
GASKET SET (Type 1)
¢, B & ¥ MODEI,
1 1265 1684 ENGINE GASKET SET (W:Lthout Cyllndel Head & Valve Grinding :
Caskets) . 1
L : Consists of:
2 59008 11h6 . GASKET, Compressor Air Inlet Elbow )
3 5906B 1179 .} , GASKET, Compressor o Aux. Drive Housing 1
b Lbhege 1109 . SFAY, Aux. Drive Housing te tylinder 011 Hole 1
5 50063 1177 ’ GASKET, Aux. Dr ive Housing Timing Hole Cover 1
6 ahege 1118 7 HEAT, Water Pump Drive Housing Sl
7 Weng 1112 S#AL, Generator Drive chaft (Opt. with B4foc  1113) 1
8 50008 1197 GASKET, Gencerator Drive Housing Cover 1
9 I hiGae 1111 GEAL, Generator Drive Housing Cover {Inner) 1
ic 590G 1179 GASKRT, Aux., Drive Housing Cover 1
11| LEAX 2065 . GASKET, Crankcase Breather Cap 1
12 hhooe 1100 SEAL, Cylinder Camshaft Pore Plug 1
13 Not Used . )
ik | 39AX 23 CASKET, Cyl. Main 011 Gallery Plug Rear 1
15 564X hOT WASHER, Cyl. Dore Weep Hole Secrew 8
16 590G 1206 GASKET, Hydraulic Steering Pump 1
17 56AX 379 GEAL, Hydraulic Steering Pump Straight Fitting , 1
81 hWhibag 1114 SEAL, Injection Pump to Aux. Drive Housing 1
19 1. 57968 L6 GASKET, Crankcasc 1
20 QAY 23 WASHER, Crankcese Drain Pluwg 2
2% . s5hoge  11ha GASKET, 011 Cooler Water Inlet Fitting 1 .
22 s5hoge  11hA GASKIT, 01l Cooler Bracket to Cooler {Rear) 1 :
23 56AX  17h GASKET, 011 Cooler Bracket to Cylinder (Rear) 1 !
2l 564X 285 GABKET, 0il Cooler 0il Inlet Tube Flitting 1 i
25 1 56AX 285 GASKET, 011 Cooler 0il Outlet Tube 2 i
26 S6AX 285 GASKET, Cylinder Block 01l Outlet Elbow 1 |
27 1. Q0GR 1207 GASKET, 011 Filler 1 ;
28 hhege 184 SEAI, 01l Pump Discharge Tube 1 i
29 500GE 1198 GASKET, 011 Pump Housing & Sereen Shield 1
30 590GE 1199 GASKET, 01l Pump Houslng Cover & Screen Shield 1 i
31 590GB 1181 GABKET, 0il Pump Inlet Tube Flange {Scavenge) 1 |
32 56A% 305 GASKET, 011 Pump Outlet Tube Flange 1 i
33 Wisoe 196 SEAL, 01l Pressure Reldef Valve Hsg. to Cyl. 1 i
3h 58 W15 GASKET, Timing Gear Cover 1
3h hy6oe 192 RING, "0", Tachometer Drive Housing 1
36 59068 238 GASKET, Fan Drive Bracket 1
3T . Yoo 159 SRAL, Water Pump Housing to Cover 1
38 Whege 1102 GFAT, Woter Pump Cover (Tmner) 1
39 S5O6AX L7h GASKET, Cylinder Water Inlet Tube Fitting 1
ho 56AX 390 GASKET, Cylinder Water By-Pass Fittlng 1
b1 Wisee 1121 SEAL, Hydraulic Steering Pump to Adapter 1
 he S6AX 32k SEAL, Fan Drive Pulley Shaft & Unit Bearing . 1
h3 12688 167 A VALVE GRINDING SET (Includes Cylinder Head Gasket) 1
Consists of; i
by 56AX 38k GASKET, Overboard Bremther Fitting I
b5 1o oo a8k SFEAL, Overboard Breather Tube "O" Ring i
ke bhege 175 SEAY, Cyl. Head Core Hele Plug (Ends) 8
b7 khege L7k SEAT, Cyl. Head Core Hole Plug éSide & Top) 12
A8 bh6ge 193 SHAYL, Inlet Valve (uide Shield 8
b 553GB 321k GASKET, Cylinder Hesd L
1 50 55468 27 GASKET, Cylinder Head Cover L
511 573gm 145 GASKET, Exhaust Menifold i
52 57368 148 GASKET, Inlet Manifold to Cylinder Head 8
53] hhoge 118 : SEAT, Inlet Manifold Crossover Tube Seal )
St 500GE 1127 GASKET, Injection Nozzle Holder 8
$ 92 590G 1143 GASKRT, Injection Nozzle Holder (Outer) 8
56 | © hhpec 16k SEAL, Thermostat o
5T | 564% 391 GASKEY, Veter Qutlet Fitting o
58 | 601GB 33 GASKET, Center Valve jifter Cover 1
29 601GE 210 GASKET, Rear Valve Llfter Cover 1
7/23/63 mes~ew oace  00H-SHL-L
MACK CHASSIS NUMBER MusT ALWAYS BE GIVEN wITH PART NUMBER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK GROUP 864 ' SECTION

SBL
TITLE  GASKET BET {Continued)
E(I)NE f PART NUMBER DESCRIPTION RNé)d.‘
GABKET SET (Type 1)(Cont.)
¢, B & T MODEL
60 khéoe 192 : SEAT,, Rocker’ Arm Shaft End Plug - 8
61 Lhége 138A SEAT, Rocker Arm Bracket 0il b
62 s6ax 387 GASKET, Water Outlet Manifold to Cylinder Head Y
63 56AX 391 GASKET, Water Outlet By-Pass Elbow 2
g'r* . 59008 1107 . GABKET, Alr (leaner Hose Elbow to Inlet Manifold 2
5 hhége 184 ‘ SEAL, Overboard Breather Fitting to Tube "O" Ring 2

pace  S64-5B1-2 7/23/63  mes-ew

MACK CHASSIS NUMBER MusT ALWAYS 8E GIYEN wiTH PART NUMBER WwHEN @RDERING,




MACK TRUCK-TRACTOR PARTS BOOK GROUP 34  SECTION sg

TITLE

Tllustration #h85-Ta-102.

CIL FILTER MOUNTING ARRANGEMENT

KEY PART NUMBER DESCRIPTION ;ggl
SECTTON 50A - 485GBA 5191F1
A 36RUA 331P68 HOSE ASSEMBLY, Filter Return Line 1
Use Units as follows:
B HOSE, medium high pressure 7/8 I.D. x 1-1/4 0.D. x
66-1/4"1,, (903A%A) 1
c G3AX 2027 END, Hose 2
D 36RUA 331P58 HOSE ASSEMBLY, Filter Pressure ILine 1
Use Units as follows:
E HOSE, medium high pressure 7/8 I.D. x 1-1/% 0.D. %
56-1/b"L. (9034%A) i
F 63X 2227 END, Hose 2
G 36RUA  310P50 HOSE ASSEMBLY, Fllter By-Pass Line 1
Use Units a8 follows:
H HOSE, medium high pressure 5/16 I.D. x 11/16 0.D. x
48-5/8"L, (8994%A) 1
J 63AX 1719 FND, Hose 2
¥ B3ax 51 CIAMP, Filter Inlet & Outlet Hose L
K-1 TR 11268 BRACKET, Hose Line Clamp {At 0il Pan) 1
Attaching Parts: .
k-2 SCREW, cap, 5/16-24 NF x 7/8 (Full thd.)(1AX 19) 1
K-3 NUT, Std. hex. 5/16-2k NF (20AX 2) 1
K-l WASHER, Lock, 5/16 I.D.(36AX 22) 1
L 83AY 261 {IAMP, Filter By-Pass Line 1
Attaching Parts:
M SCREW, 8D, 5/16-2% NP x 1-1/k (7/6"thd.)(1aX 36) 1’
N NUT, hex. 5/16-24 NP (204X 2 1
P WASHER, Lock, 5/16 I.D.(364X 22) 1
Q - TE2RY 11120 BRACKET, By Pass Clamp 1
R lhoge 386 BRACKET, 01l Fllter Mounting o
Attachling Parts: .
8 SCREW, cap, 9/16-18 NF x 1-1/2 (1-3/8"thd.}(1AXx 100) k
T NUT, hex. 9/16-18 NF (204X L
U WASHER, Lock, 9/16 I.D.(364% 6) L
v 485¢8  higen } FILTER, 0il 1
(For Components, see back of (roup) .
R Attaching Parts: .
W SCREW, cep, 3/8-2k ¥F x 7/8 (Full thd.)(1AX 33) h
X NUF, hex. 3/8-2h Nr (20AX 3) L
T WASHER, Lock, 3/8 I.D.(364% 3) b
A 37A% b2 WASHER, Flat 4
AA 638X 305 ELBOW, 011 By-Pass Line , 2
AB 63AX 2057 EIROW, Pressure & Retwrn Line (At Filter) 2
SECTION 50B - 485GBA 5191p2
Same ap FJO5GBA  5101P1{ Bection HOA)Except
g .
thru omit
U v
SECTION 50¢ - L485G0BA 5191P3
Same as 485GBA 5191P1(Section 50A)Except
A 36RUA  331PAO HOSE ASSEMBLY, Filter Return Iine 1
SECTION 50D -~ 485GRA 5189
Seme- as FO5GRA  G101P1{cection HOA)Except
A 36RUA 331 Eho HOSE ASSEMBLY, Filter Return Iine 1
B HOSE, wmedium high pressure 7/8 I.D. x 1-1/% 0.D. x
46-1/4"L, (9034%A) 1
D I6RUA 331 Fho HOSE ASSEMBLY, Filter Pressure Line 1
B HOSE, medium high pressure 7/8 I.D. x 1-1/4% 0.D. x
46-1/L"L, (9034XA) 1

1/18/65 mes-rs

PAGE 1A4-50-1

MACK CHASSIS NUMBER MUST ALWAYS 8E GiVeN WITH PART NU&BER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS BUOGR GROUP 14 SECTION 50

TITLE OFL FELOOER MOUSTING ARRANG Y RENT {Continued}
KEY PARYT NUMBER PESCRIPTION ' oty
LA 5189 {comt.)
o 3R 310PGR HOPBE ASOEMBLY, ¥ilter Ry-Poss Tirs 1
it HOS®, medium high pressure 5/16 I.D. x 11/16 0.D. x
50-5/8",, (899A%a) : 1
BECTION S0R - h85qRA 3159
fame ss WESETEATHTGIFT Bt on B0 Jnreept
A 36RUA - 331760 HOSE ASSEMBLY, Fllter Retwrn Line ' S 1
‘ _ i se Tiniis as Pollows: L ’
B HOSK, wedium high prasswre 7/8 I.D. z 1-1/% O.'D. PO
) 58.1/2" 1. (SO0A¥A) e 1
o 63Ay  R2EY D, Hose - 2
d 3BRUA  310PL5 HOSE ASSEMELY, Filter By-Pess Line 1
. Use Units as Follows: S ’ b
i) HOGK, mediun high pressvre 5/16 I.D. x 13/16 0.D. % -
h3-5/8"L, (B99AKA) ~ - . 1
o 634 L1119 miD, Hose : R o
5 BURM, onp, 9/16-18 WP x 1.1/2 (3/8"thd. (24X 100) 2
T NUT, hes. 2/16-18 mp (200¥ 6) ’ o
U WASHER, Lock, $/16 1.D.(36AX &) ‘ 2
SECTLON S0P -~ 485084 186
Same =s WESGRR SIO1R{Section 50A)Bxeept .-
A ORI 11907 HOBE ASGEMBLY, Filter Reburn Line {Tefion)
i) Oait S - e
C Qmit ' N EE
D ORUA 13908 HOSE ASSEMELY, Fiiter Pressure Line (Teflon) = - -
E RS ; e
T G 3 . . : e s e
i WRUA 2552 | ROSE ASSEMBLY, P 1ter By Pass Llne (Tefdon) - -~ 7 . |1
Cued % o : : T Tl
S A Qouit : . .
AR 534X 20hk 4 ELBOW, 90° 041 By\ Paes Line o LT 2
SECYTON 506 - 485GRA 5212
fame as WOSODA 530100 fecidon 508 )Excapb
A I6RITA . 310P50 HOSE ASSEMBLY, Filter Retwn Lips .. - . =707
B o HOgH, medium high pressure 5/1¢ ™77
o : B85 /81T, (Rane L
C TR A9 4. NG, wose 2
D CRERUY - 310050 HOSE ASSEMBIY,Filter Pressure Line 1
E HOSE medium high pressure 5/16 I.D.x 11/16 0.D. x
48-5/8"L, (B99AXA) 1
F 634X 1719 END, Eose , 2
o
Thr i Omit
Kl
)
Thi Omit
uol)
v L85GB  3116F2 FILTER, O1l 1
(For Componente, see back of Groupg
AB 63A% 18ho ELBOW, Pressure & Return Line (At Filter 2

PAGE 15 50.0 ~ 1/18/65 ep-mes
MACK CHASSI5 NUMBER HusT ALWAYS BE Givan miTH PART NUMBER WHEN ORDENT,




TRUCK-TRACTOR PARTS BOOK GROUP 1A SECTION
TITLE OIL FILTER MOUNTING ARRANGEMENT

i

T LING NO.
NO, PART NUMBER DESCRIPTION REQ.
SECTION 71A - 4B5GBA 3170
1 T3RU 11960 BRACKET, 01l Filter Mounting 1
Attaching Parts:
2 SCREW, cap, 1/2-20 NFx 1-1/% {Full thd.)(1AX L2) i
3 218X 475 NUT (1/2-20 NF) b
b L8568 4192D FILTER, 0il 1
(For Components, see back of Group)
Attaching Parts:
5 SCREW, cap, 3/8-2h NFx 1 {7ull thd.)}{1AX 35) &
6 NUT, hex. 3/8-24 NF (20AX 3) 8
7 WASHER, Iock, 3/8 I.D.(364X 3) B
8 37AX h72 WASHER, Plain B

6/16/65 ejm-mes

PAGE p_7).1

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN wiTH PART NUMBER WHEN ORDERING.




| Mg owE 1

= oo o

mU‘dwb‘J’
L

KEY
[—134 —168

TRUCK-TRACTOR PARTS BOOK

TITLE AIR INTAKE PIPTNG ARRANGEMENT

83AX
G6RU
5MD
83AX
160AX

5MD

590GB
4AX
36AX
37AX

B65RU
5MD

Quontity used is 1 unless otherwise specified in brackets ( ).

PART NUMBER DESCRIPTION KEY

SECTION 169A - 1MDA k340

CLEANER, Air (8ee Group 1B)
(Air Cleaner Mtg Avrgt)

u55 CLAMP, Air Cln O'let Hose (2)
22AP73 HOSE, Air Cin 0'let
3164 TITTING, Inl Man Tee
Lu55 CLAWP, inl Tee Hose (%)
281 HOSE, # ID Inl Tee to Man Inl
: Elb (2)
3157 ELBOW, Inl Man (2)
Attaching Parts:
1107 GASKET (2)
128 SCREW, 5/16-18 NC = 1-1/2 (8}
22 WASHER, 5/16 ID {(8)
53 WASHER, Flat (8)
SECTION 169B - 1MDA HLOOPL
Tor R Model W/EKDD8GL ,ENDSGY ,ENDBEUA
Same as Section 169A Except
22APUS HOSE, Air Cln 0'let

L3bA FITTING, Inl Man Tee

SECTION 169C - 1MDA L4O0P2
For R Model W/ENDD86&4 ,END86Y ,ENDBSUA
Same as Section 169A Except

B3AX u58 CLAMP, Air Cln O'let Hose
83AX U455 CLAMP, Air Cln 0'let Hose
5MD 2450 HOSE, Alr Cln O'let
66RU 2773 HOSE, Air Cln 0'let
66RU 27P5 HOSE, Air Cln 0'let
SECTION 169D - 1MDA 1108
Same as Section 163%A Except
BERU 22AFP38 HOSE, Air Clmn O'let
5MD 3147 FITTING, Air Cln 0'let Hose
9/23/65 tws-]jd PAGE 1B-169-1

PART HUMBER

GROUF 1B SECTION 169

DESCRIPTION

CHASSIS NUMBER must always be given with PART NUMBER when ordering.




MACK TRUCK-TRACTOR PARTS BOOK : croup 1B

TITLE

ATR INTAKE PANEL MOUNTING ARRANGEMENT

secTion 170

LIKE PART NUMBER DESCRIPTION RN°-
NO EQ.
BECTION 170A ~ 1MDA 5269
1 35RB 429 PANEL, Alr Intake End 1
2 537 k99 PANEL, Alr Intake Side R.H. 1
3 530y 4100 PANEL, Air Intake Side L.H, 1
I TRU 2988 GUSSET, Alr Intake Corner Closure )
5 IRU 2800 AKNGI®, Retainer End Penel Mounting 1
12/30/6%  ejm-mes PAGE 1B-170-1

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER wHEN ORDERING.




@TRUCK-TRACTOR PARTS BOOK

TITLE AIR CLDANER MOUNTING ARRANGLMENT

ILLUSTRATION #1-13u-187,

GROUP 1B SECTION - v,

KEY

PART NUMBER

DESCRIPTION

NO,
REQ.

Dmmg [@ == 2

RGO

cawnH O o= =

o E

AB
AC

AD
AE
AT

2MD
5MD
48RU

48RU

6MD

oMD

GMD

7MD

2MD

2112A
1185AP1
2163

2179

38

318

253

453

395

SECTION 208A - 1MDA 4u52

CAP,AirCleaner Intake Tube
TUBE, Air (Cleaner Intake
CLAMP, Air Intake Tube
Attaching Parts:
SCREW, Cap 3/8-24 NF x 2 (1"thd.)(1AX 34)
NUT, Hex. 3/8-20 NF {(20AX 3)
WASHER, Lock 3/8 I.D. (36AX 3)
CLAMP,Air Intake Support Bracket
Attaching Parts:
SCREW, Cap, 3/8-24 NF x 7/8 (Full thd.)>{1lAX 33)
NUT, Hex. 3/8-24 NI (20AX 3)
WASHER, Lock, 3/8 I.D. (3BAX 3}
BRACKET COMPLETE,Air Intake Tube Clamp Support
Attaching Parts:
SCREW, Cap, 3/8-24% NI x 3 (1"thd.)(1AX 27)
NUT, Hex. 3/8-2L NF (20AX 3)
WASHER, Lock, 3/8 T.D, (3BAX 3)
SUPPORT COMPLETE,Air Intake & Muffler
Attaching Parts:
SCREW, Cap, 3/8-24 NP x 1 (Full thd.}(1aX 35)
NUT, Hex. 3/8-24 NI (20AX 3)
WASHER, Lock,3/8 I.D. (3BAX 3)
BRACKET ,Air Intake & Muffler Mounting
Attaching Parts:
SCREW, Cap, 1/2-20 NF x 1-1/4 {(Full thd.)(1AX Uu2)
NUT, Hex., 1/2-20 NF (204X 3) :
WASHER, Lock 1/2 I.D. (36AX 5)
BRACKET, Air Cleaner Mounting
Attaching Parts:
SCREW, Cap, 1/2-20 NF % 1-1/% (Full thd,)(1AX 142)
NUT, Hex. 1/2-20 NT (20AX 5)
WASHER, Lock, 1/2 I.D. (384X &)
CLEANER, 0il Bath Air
(For Components, See Back of Group)
Attaching Parts:
SCREW, Cap,3/8-24 NF x 1 (Full thd.)(1aX 35)
NUT, Hex. 3/8-24 NI (204X 3)
WASHER, Lock.3/8 I.D. (36AX 3)

MY e

HEEF O HREREPE OBNON RS EE O ONAOO M E s

£ E

8/26/65 em-Jt

PAGE  1B-208-1

MACK CHASSIS NUMBER MusT ALWAYS BE GIVEN WITH PART NUMBER WHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP 1C SECTION 1%
TTLE * RANKCASE OTL FILL & OTT, TEVEL INDICATOR ARRANGEMENT

Iliustration #795-72-15,

KEY PART NUMBER DESCRIPTION RNEOd.
SECTION 16A - T95GBA 551
A 235¢c b TUBE, Crankcase (il Filler Completle 1
Includes:
B 3268 13 ADAPTER, Filler Cap 1
c 55A% 18 FLANGE, 0il Filler Twbe 1
Attaching Paris: ' :
D SCREW, cap, 3/8-16 NC x 1-1/2 (1"thd.)(kAx 3) 1
E WASHER, Lock, 3/8 I.D.(36A% 3) 1
F 164X 575 STUD, Crankesse 0il Filler Tube to Engine Vulve Cover 1
G NUT, hex. 3/8-2k NF (204X 3) 1
H WASHFR, Lock, 3/8 I.D.(36AX 3) 1
J 56AX T GASKET, 011 Filler Tube At Engine Valve Gear 1
K 20OGR 21 CAP COMPLETE, 0il Filler Tube 1
L 715G Leb GUIDE, 0il ILevel Indicator 1
- — 0TI LEVEL TNDICATOR -
{See Engine Group 1)
- - ADAPTER, 011 Tevel Indicatar Guide 1
{See Englne Group 1)
M 638% 1h66 NUY, Compression, 0il Ievel Indicator Tube 1
hid 5PAY 2 SIEEVE, 011 ILevel Indicator Tube ° ’ 1
P T3RU  3381F1 BRACE, 01l Filler Tube (Long) 1
Q 73RU  3381p2 BRACE, 011 Filler Tube (Short) 1
) Attaching Parts:
R SCREW, cap, 9/16-18 §F x 3/% (Full tha.)(1ax 417) 2
g WASHER, Iock, 9/16 I.D.(364% 7) 2
T B NUT, Special 2]
{Gee Engine Group 1) _
] - WASHER 2]
(See Engine Group 1)
v | SCREW, cap, 1/H-28 WF x 1 (3/h"thd.){14X 126) 1
W NUT, hex. 1/4-28 NF (20AX 1) 1
X WASHER, Iock, 1/4 I.D.(364X 1) 1
Y 37ax b7l WASHER, Flat : . 1
7 83ax 6ho CTAMP, Oil level Indicetor ‘Pube to 01l Filler Tube 1
“Attaching Paris: o
AA | BCREW, cap, 1/4-28 §¢ x 7/8 (3/4"thd.){1ax 32) -1
AR NUT, hex. i/4-28 NF (20AX 1) 1
AC WAGHER, Lock, 1/4 T.D.(36AX 1) 1
AD 378X k72 WASHER, Flat - 1
SECTION 168 ~ 795GRA 553
Game a8 [95GBA GLL| cecuion 10A)Except
L TI5GB Lo6 GUIDE, il Ievel Indicator 1
SECTTON 16¢ - 795GBA 563
Same as T95GBA  551(Section 16A)Except’
A 2356¢ 412 TURE COMPIETE, Crenkecase 011 Filler 1
L T15G6B 43k GUIDE, 01l level Indicator 1
M 63AX 355 NUT, Compression Qil fevel Guide to Engine 1
N 528 5 SIEEVE, 011 Ievel Guide A% Engine 1
P T3RU 21615 FRACE, 01l Filler Tube (Long) 1
Q 73RU 21614 BRACE, 0.1 Filler Tube (Short) 1
R SCREW, cap, 3/8-16 NC x 3/ (Full thd.)short Brace(lsX 17) 1
R SCREW, Long Brace (See Engine Group 1)
T Oomit
3 omi® SCREW, cap, 1/4-28 uF x; 4 gFu.'LZL tha.)(1ax  37h) 1
pA 83ax 562 CLAMP, O11 Tevel guide to 01l Filler Tube k)
AA SCREW, cap, 1/4-28 §F x 5/8 (Full thd,)(1AX 8) 1
10/13/6k cp~mes PASE 10 16.1

MACK CHASSIS NUMBER MUST ALWAYS 8E GiVEM WiTH PART NUMBER WHEN ORDERING.




WACK TRUCK:TRACTOR PARTS BOOK GROUP 1C  SECTION 16

TITLE CRANKCASE OIL FILL & COIL IEVEL INDICATOR ARRANGEMENT . (Continued)

KEY PART NUMBER DESCRIPTION RNE%.

SECTTON 16D -~ 795GBA 560
(For FT15 with CA-38 Cah)
Same as T95GBA 551(Section 16A)}Except
L 71568 h32 GUIDE, Oil Tevel Indicator 1
M 634X 355 NUT, Compression, 011 Level Indicator Tube 1
N 528K 5 SLEEVE 011 ILevel Indicator Tube 1
v SCREW cap, 1/4-~28 NF x 1 (3/h"thd. ){1AX 126) 2
W NUT, hex. 1/4~28 NF (204X 1) 2
X WASHER Lock, 1/% I.D.(36AX 1) 2
Y 37AX  b71 WASHER Flat 2
Y-l 3TA%X 256 WASHER,Flat 2
Z 838X 562 CLAMP, Oil Ievel Indlcator Tube to O1L Flller Tube 1
A, 83AX 2k7 CLAMP, 0il Level Imdlcator 1
_ Attaching Parts:

AD<2 SCREW, cap, 3/8-16 NC x 5/8(Full thd.){hax 3k) 1

AD-3 WASHER, Lock, 3/8 I.D.(364X 3) 1

page 1016-2 10/13/64 ah-mes




TITLE

TRUCK-TRACTOR PARTS BODK

ALTERNATOR MOUNTING ARRANGEMENT

Quantity used is 1 unlass otherwise specified in brackets ( }.

KEY PART NUMBER
I-1310-5|

B8GB
4MJ

v iy

1A%
36AX

AKX
36AX
37AX
37AX
23MT

TRpoTmo o
—

6AX
364X
9MJ
2MJ
308GC

HE RN S

130AX
36AX
23MJ

o O

w

HAX
364X
v 23MJ

[l |

W 4AX
W2 6AX

3sup13
274

42
5
150
3
b2
138
236

62

3

255

280P1

335

801

218
58

241

58
1056

DESCRIPTION

SECTICN ii0A - 1MJA 5315P1

"F'' Model, Super Pumper & Trailer

BELT, Altermator & Fan
LINK, Alternator Adj
Att Parts:
SCREW, 1/2-20 NF
WASHER, 1/2 1D
SCREW, 3/8-16 NC
WASHER, 3/8 ID
WASHER,
SPACER
BRACKET, Adj Lnk Mtg
Att Parts:
SCREW, 3/8-16 NC {2)
WASHER, 3/8 1D {2)
REGULATOR, Voltage (See Comp)
ALTERNATOR, (See Comp)
PULLEY, Alt Drv
FAN, Alternator Cooling
Att Parts:
SCREW, #10-32 NF ()
WASHER, #10 ID (u)
BRACKET, Alternator Mtg Up
Att Parts:
SCREW, 3/8-16 NC {2)
WASHER, 3/8 1D
BRACKET, Alternator Mtg Low
Att Parts:
SCREW, 3/8-16 NC (3}
SCREW, 3/8-15 NC

10/26/65 ko-tg

KEY PART RUMBER

X 36AX 3
Y 1AX 115
Z 1AX 115

LA 21AX 317
AB 37AX 473

AC 3MJ 3122
AD hAX 4

AE 36A% Yy

AF 37AX 256

A 88GB 354P9
B 4MJ 1101
C YAX 3

D 36AX 3

E LAX 16

G 37AX 366
G-1 C35AX 1124
H )

Thru) Omit

K o)

i 9MJ 237P1
M 2MJ 260PL
N 302GC 2172
1D-116-1

GROUP 1D SECTiON 110

DESCRIPTION

WASHER, Lock (%)
SCREW, Alternator Mtg 5/8-18 NF
rt
SCREW, Alternator Mtg 5/8-18 NF
x 2 Rr
Att Parts:
NUT (2)
WASHER, Flat (4)
BRACKET, Altermator Supt
Att Parts:
SCREW, 7/16-14 NC (3)
WASHER, 7/16 ID {3)
WASHER, Flat {3)

SECTION 110B - 1¥J 5339
Model B8i
Same as Section 110A except

BELT, Altermator & Fan (?)
LINK, Alternator Adj
SCREW, 3/8-16 NC
WASHER, 3/8 ID
SCREW, 3/8-16 NC
WASHER, Flat
SPACER

REGULATOR, Voltage (See Comp)
ALTERNATOR, (See Comp)
PULLEY, Alternator Drv

CHASSIS NUMBER must always be given with PART NUMBER when erdering




KEY

I e e LD

AA
AB
AC
AD
AE
AF

"
£
Ilzmk TRUCK-TRACTOR PARTS BOOK
TITLE ALTERNATOR MOUNTING ARRANGEMENT

PART HUMBER

23MJ
4AX
23MJ
4AX
4AX

4AX

Omit
36AX
3MJ
LAX
36AK
37AX

Quantity used is ] unless otherwise specified in brackets { ).

359
17
356
58
25

25

382
656

10

DESCRIFTION KEY PART NUMBER

SECTION 1108 - 1MJ 5339 (lent)

BRACKET, Alternator Mig Up
SCREW, 3/8-16 KC (2}

BRACKET, Alternator Mtg Low
SCREW, 3/8-16 NC (4)

SCREW, 1/2-13 NC Alternator *
Mtg (Frt)

SCREW, 1/2-13 NC Alternator Mtg
(Rr)

WASHER, 1/2 ID (2)
BRACKET, Alternator Supt
SCREW, 1/9-13 NC (3)
WASHER, 1/2 ID (3)
WASHER, Flat (3)

PAGE 1D-110-2

GROUP 11 SECTION [0

(Continued)

DESCRIPTION

ko-tg 10/26/65

CHASSIS NUIMBER must always be given with PART NUMBER when erdering, \




- MACK TRUCK-TRACTOR PARTS BOOK

GROUP #1F - ENGINE FRAME SUPPORT ARRANGEMENT

SECTION 3

NOTE: Key Letteré Indicated on Illustration #22-1712-1.

KEY PART NUMBER DESCRIPTION R“E%;
SECTION 3A - 22QLA 42P1
A 199L 323PL BRACKET, Tow Clevis 1
Attaching Parts:
B 1AX 501 BOLT, Finished Hexagon (Front Bracket) 2
c 21AX 360 NUT, Lock : 2
D 354X 1367 WASHER, Flat 2
E 1AX 9k BOLT, Finished Hexagon (Rear Bracket) 1
F NUT, Hex. finished 1/2-20 NF (20AX 5) 1
el WASI[EB Lock, medium 1/2 I.D. (36AX 5) 1
il Not Used WASHER, Flat (Under Bolt Head) :
J T2RU 1957 BRACKET, Hose Support Clamp 1
K 10QLA 2110P2 SUPPORT Engine Front 1
K-1 12Q1, 210A Bﬁ ﬁ%ngine Support 1
L 6AX 949 socm Head Cap Screw 2
M Not Used WASHER, Flat
N WASHER Lock, medium 5/8 I.D. (36AX 7) 2
: Attaching Parte:
P SCREW, Cap, Hex. hd. 5/8-18 NF x 2-3/4%
(1- 1/2" thd.) (1AX ho5) L
Q 21AX 360 NUT, Lock N
R 35A% 1367 WASHER, Flat : 8
T 3AX 1649 CAPSCREW, ’ shoulder Type, R.H. Front Spring
' Front Bracket 2
Attaching Parts:
U 21AX 360 NUT, Lock 2
\ 354X 1367 WASHER, Flat 1
W ‘358X 1269 WASHER, Flat 2
X 3AX 1650 CAPSCREW, Shoulder Type, Rear L.H. Fromt
. Spring Front Bracket 10
Attaching Parts:
Y 21AX 360 NUT, Lock 1
Z Not Used WASHER, Flat
AA 34X 1646 CAPSCREW, Shoulder Type, Front Spring Rear
Bracket 4
) Attaching Parts:
AB 21AX 360 NUT, Lock L
AC 35AX 1367 WASHER, Flat 8
AD 11QL  4288p2 BRACKET, Engine Rear, R.H. 1
f Attaching Parts:
AR 34X 1684 CAPSCREW, Shoulder Type 3
AF 21AX 360 NUT, Lock L
Ag 35AX 1367 WASHER, Flat 8
AH 11QrA L4288p1 BRACKET, Engine Rear, L.H. 1
; Attaching Parts:
AJ 3A% 1684 CAPSCREW, Shoulder Type L
AK 21AX 360 NUT, Lock b
AL 358X 1367 WASHER, Flat 8
1/16/64 cp-mes © PAGE #1Fw3-1

WACK CHASSIS NUMBER must always be given with PART NUMBER when ordering,




MACK TRUCK- TRACTOR 'PARTS BOOK

GmmP#m ENGINE FRAME SUPPORT ARRANGEMENT
SECTION 3 - (Continued)

c NO.
KEY PART NUMBER DESCRIPTION REQ-
SECTION 3B - 22QLA 42p2
Same as 22QLA 42PL (Section 3A) Except
AD 11qQL  hk288p1 BRACKET, Engine Rear, R.H. 1
AX 11qL  h288p2 BRACKET, Engine Rear, L.H. 1
SECTTION 3C - 22GLA 42P3
Same as 22qLA 42PL (Section 3A) Except
K 10QLA  2110P3 SUPPORT, Engine Front 1
P : scREw Cap, Hex. hd, 5/8-18 NF x 2-3/k
. (1~ 1/2" thd.)} (1AX 405) 7.
Q 21AX 360 NUT, Lock 7
R 358X 1367 WASHER, Flat 13
T 30X 16h5 CAPSCREW, Shoulder Type, R.H. Front Sprlng
Front Bracket o
X SCREW, Cap, Hex. hd. 5/8-18 NF x 4-1/4
(1-3/4" thd.) {1ax 131) 1
AD 11QL  4288P1 BRACKET, Engine Rear, R.H. 1
AH 11Q1, 4288p2 BRACKET, Engine Rear, L.H. 1
SECTION 3D - 22QLA L42Ph
Same as PoQLA 42PL (Section 3A) Except
K 10QLA 2110P3 SUPPORT, Engine Front | 1
P SCREW Cap, Hex. hd. 5/8-18 WF x 2-3/4
(1- 1/2" thd.) (1aX Lo5) 7
Q 218X 360 NUT, Lock 7
R 358X 1367 WASHER, Flat 13
T A% 1645 CAPSCREW, Shoulder Type, R.H. Front Spring
Front Bracket 13
X SCREW, Cap, Hex. hd. 5/8-18 NF x 4-1/4
(1- 3/8" thd.) (1AX 131) 1
SECTION 3E - 22QLA 42P5 _
Same a8 22qiA 42PL (Section 3A) Except
H IAX hTh WASHER, Flat (Under Bolthead) 1
K 10QLA  2110P1k SUPPORT, Engine Front 1
AD 111 4283p2 BRACKET, Engine Rear, R.H. 1
AH 11QL.  4263P1 BRACKET, Engine Rear, L.H. 1
SECTION 3F ~ 22QLA  42P6
Same aB 22QLA  L42P1 (oection 3A) Except
H 37AX 47k WASHER, Flat (Under Bolthead) 1
X 10QLA  2110P1k SUPPORT, Engine Front 1
AD 11qL  h283p1 BRACKET, Engine Rear, R.H. 1
AH 11QL.  4283p2 BRACKET, FEngine Rear, L.H. 1

PAGE £7p-3.2 ee fwe
WACK CHASSIS NUMBER must always be given with PART NUMBER when ordering,




.4

MACK TRUCK-TRACTOR PARTS BOOK GROUP 1F  SECTION 3

TITLE  ENGINE FRAME SUPPORT ARRANGEMENT ( Continued)
" KEY PART NUMBER DESCRIPTION RES.
SEQTICN 3T - 22QrA Li3
Same as 22QTA HPPI{Section 3A)Except
A i9QT, 323P3 BRACKET, Tow Clevis 1
K 10qL4  2117P2 SUPPORT, Engine Front 1
P SCREW, cap, 5/8-18 NF x 2-1/2 (1-1/2"thd.)(1aX 270) 6
qQ 21AX 360 NUT, Lock 6
R - 35AX 1367 VASHER, Flat 12
T " 3AX 1645 CAPSCREW, Shoulder Type R.H.Front Spring Front Bracket 2
7 35A% 1269 WASHER, Flat 1
AD 11QL  2127P2 BRACKET, Fngine Rear R.H. 1
AH 11QL  2127PL BRACKET, Engine Rear L.H. 1
SECITON 3U -~ 22QLA 16
Seme as 22QTA 42Pi{Section 3A)Except
AD |}
Taru| ) Omit
AL )
SECTICN 3V - 2214 18
F Model W/I.C.Reinf. CI50 & ENDG6L
Same as 22QLA L2PL(Section 3A)Except
AD 119L  2127Pk4 BRACKET, Engine Rear R,H. 1
AH 11QL  2127P3 BRACKET, Engine Rear L.H. 1
SECTION 3W - 29QI4 19
F Model W/I.C.Reinf. ENDZ6hL
Same as 22QLA  4OP1(Section 34)Except
AD 11QL,  2127P3 BRACKET, Engine Reer R,H, 1
AH 13QL  2127Ph BRACKET, Engine Rear L.H, . 1
SECTION 3X - 22QLA 23
F Model ENDSOY
Same as 28QLA  L2P1{Section 3A)
NO PART NUMBER CHANGES.
SECTION 3Y - 22QTA 2271
F{15 W/I. C.Reinf.
Same as 22GLA 42P1(Section 3A)Exceps
AD 11QT, 3376 BRACKE T, Engine Rgar R.H. , 1
AH 11QL 3327 BRACKET, Bnglne Rear L.H. 1
SECTION 372 - 22QLA 22P2
FT15 W/0 L.C.Reinf.,
Seme as 22QLA 42P1(Section 3A)Except
AD 1195 3341 BRACKET, Engine Rear R,H. 1
AH 11QL 3342 ERACKET, Engine Rear L.i. 1
SECTION 3AA - 22QLA 20F3
Fr15 W/0 I.C,Reinf,
Same a8 22QLA L2P1{Section 3A)Except
AD 11QL 3326 BRACKET, Engine Rear R.H. 1
AD-1 71RU 12361 GPACER, Engine Rear Bracket R.H. N
}
[l el LA 1r=-3-7
Yyl PAGE

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER WHEN ORDERING




@ TRUCK-TRACTOR PARTS BOOK \ GROUP 1F SECTION 8
TITLE ENGINE PRAME SUPPORT ARRANGEMENT (Co.ntinued‘)
NO,
KEY PART NUMBER DESCRIPTION REQ.
SECTION 3AB - 22QLA 25P1
Same as 22QLA  U42P1 (Section 3A} Except
H A7AX W WASHER, Flat {(Under Bolt Head) 1
K JOQLA 2110P1u SUPPORT, Engine Front 1
AD 11QL . 3326 BRACKET ,Engine Rear, R.H, 1
AD-1 71RU 12361 SPACER, Engine Rear Bracket 1
AH 11QL 3327 BRACKET ,Engine Rear, L.H. 1
AH-1 T1RU 12361 SPACER,Engine Rear Bracket 1

PAGE 1F-3-8
MACK CHASSIS NUMBER wMUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING,

FPB/GE wE-jt




MACK TRUCK-TRACTOR PARTS BOOK GROUP 1G  SECTION 52
TITLE ENGINE MOUNTING ARRANGEMENT
Tllustration #15-1712-68.
KEY PART NUMBER DESCRIPTION RNEDQ'.
SECTTON 524 - 15QLA 160
SUPER PUMPER
A G5RS 1986 PIMP, Fire 1
(See De laval Parte List Furnished with Mack Service Manuajl)
B G2RG 117 SHAFT, Pump Drive 1
(See Wapier Parts List Serviece Mapual to be Furnishet} with
c 111RD 11 ENGINE, Auxiliary Mack Service Manual 1
(See Napier Parts List Service Manuarl {0 be Furnished with
Attaching Parts: Mack Service Manual
n W3RU  1539PL SCREW (3/4-16 WF) 2
E SCREW, Cap, 3/4-16 NF x 3-1/2 (1~3/4" thd.) (14X 178) 14
B-1 218X Bho KUT (3/4 - 16 N¥) 16
B-2 37AX 476 WASHER, Plain 16
F 66RU 1L HOSE, Air Intake Elbow 1
e 92RU 24T CONNECTION, Fngine Air Intake Flexible 1
H 838X 628 CIAMP, Air Intske Elbow Hose 8
H 838X 455 CIAMP, Air Intake Elbow Hose Ly
J 66RU 172 HOSE, Bubterfly Valve (At Air Cleaner} 1
K 93RU 1202 FIANGE, Butterfly Valve Hose 1
Attaching Partst .
L SCREW, Cap, 1/4-28 NF x 1-1/8 (3/%" thd.) (1AX 103} 12
I-1 D1AX b1 nuT {1/4-28 NF) 12
-2 3TAX W71 WASHER, Flain 12
M 838X 628 CLAMP, Bubtterfly Valve Hose 4
M 838X k455 CLAMP, Butterfly Velve Hose 2
N —— VALVE, Butterfly {Furniched with Engine) 1
Attaching Parts:
P SCREW, Cap, 3/6-24 NP x 2-3/4( +tha.) (1AX 93 ) 12
P-1 21AY 313 NUT {3/8-2L4 NF) 12
Pup %ﬁ%{ ggg WASHER, flaiﬂ. nta %2
5-3 AME 27 E%ﬁ%%%tgl%ﬁ% E’iexﬁ]ze%xﬁgust
ching Parts:
R ——— SCREW (5/16-22 BSF thd.) (Furnished with Engine) 18
R-1 WASHER, Lock, 5/16 I.D. (364X 22) 18
8 SCREW, Cap, 3/8-24% NF x 2 (1" thd.) (1AX 34) 18
8-1 SIAX 313 NUT {3/8~2h NF) ‘ 18
5-2 3ITAX b2 WASHER, Plain 18

1/21/65. e Ju-mes "

PAGE FH1G-52~1
MACK CHASSIS NUMBER MusT ALWAYS BE GIVEN ¥ITH PART NUMBER wHEN ORDERING.




MACK TRUCK-TRACTOR PARTS BOOK GROUP 1G SECTION &5

TITLE  gnoINE 2 TRANSMISSION MOUNTING ARRANGEMENT ‘

I1lustration #15-1712-T0.

Kkev | PART NUMBER DESCRIPTICN ey

SECTION 654 ~ 15014 463

A 1OL  kho3 SUPPORT, Engine Rear R.H. 1

B 11QL,  hhoh SUPPORT, Engine Rear L.H. 1
Attaching Parts:

C SCREM, cap, 5/8-11 NC x 1-1/2 {Full thd.}(4AX 70) 8

c-1 WASHER, Iock, 5/8 I.D.{36AX 7 8

D SCREW, cap, 1/2-13 NC x 2.1/4 (1-1/4"thd.)(kAX 220) 6

D-1 WASHER, Lock, 1/2 I.D.(36AX 5) ‘ 6

E TORU 2535 ERACKET, Oil Filter 1
Attaching Parts:

J F SCREW, cap, 1/2-13 NC x 2-1/2 {1-1/h"thd.)(44X 290) 2
F-1 WASHER, Iock, 1/2 I.D.{364X 5) 12
Ga ORI | HOUER el b hnmasion BREL i

tachipg. Parts:
H 3AX 1646 SCREW (’58/8-18 NF) 8
J 21AX 360 wT (5/8-18 WF) i
J-1 WASHER, Lock, 11/16 I.D.(36AX 8) L
J-2 ‘354X 1367 WASHER, Plain 8
K 1oMF 21PiL RUBBER, Engine Mounting {Upper) I
L 10TMF  21F10 RUBBER, Engine Mowunting (Lower) i
° Attaching Parts:
M SCREW, cap, 5/8-18 NFx 3-3/4% (1-3/8"thd.}{(IAX 141) I
N 21AX 360 wur (5/8-18 NF) : I
N-1 37AX 172 WASHER, Flat - b
P T3RU 3473 BRACKET, Outrigger Mounting R.H. 1
Q T3RU 347k BRACKET, Outrigger Mounting L.H, 1
Attaching Parts:
R 3AX 1646 ScrREW {5/8-18 NF) 4
8 21AX 360 NUT (5/8-18 NF) i
8-1 35AX 1367 WASHER, Plain 4
SECTION 65B - 15QLA 473F1
MB505S W/Allison HT70 Transmission
Same as 15QTA 463(Section 654)Except
A 11QT, 56 SUPPORT, Bngine Rear R.H. 1
B 11QL 57 SUPPORT, Engine Rear L.H. : 1
¢ SCREW, cap, 1/2-13 N¢ x 1-1/2 (1-1/4"thd.)(kax 25) 8
c-1 WASHER, Lock {36AX 5) 8
D SCREW, cap, 1/2-13 NCx 2 {1-1/L"thd.)}(4AX 28)) L
D SCREW, cap, 1/2-13 NC x 1-1/2 (1-1/4"thd.)(4AX 25) 4
D=1 WASHER, Look (36AX 5) 8
B
Thru ; Omit
‘F-1 |)
G 11QL 3336 BRACKET, Engine & Transmission Support (Frame) 2

! 6-1 Omit :

H 3AX 1645 SCREW (5/8-18 NF) A
" 3AX 1646 SCREW (5/8-18 §F) 2
H 34X 16hk SCREW (5/8-18 NF) ' : 2
M, ) SCREW, cap, 5/8-18 Nf x 3-1/2 (1-1/2"tnd.){(1AX 170) - 4
P
Thru ; Omit
§-1
SECTION 65C - 15QLA 473P2

MB&O5T W/AT1lison HT7O Transmission

Same as 15QLA h463(Section 654)Except
A 1101 58 SUPPORT, Engine Rear R.H. 1
B 11QL 59 SUPPORT, Engine Rear L.H, : 1
¢ SCREW, cap, 1/2-13 NC x 1-1/2 {1-1/4"thd.)(4AX 25) 8
c-1 WASHER, Lock (36AX 5 : 8
D SCREW, cap, 1/2-13 NC x 2 (1—1/14"thd.)(lm.xk 289) b
D SCREW, cap, 1/2-13 KC x 1-1/2 (1-1/4"thd.)‘hAX 25) I

6/8/65 ep-mes PAGE 16-65-1
* MACK CHASSIS NUMBER MUST ALWAYS 8E GIVEN ¥ITH PART NUMBER WHEN ORDERING,




@ TRUCK-TRACTOR PARTS BOOK

GROUP 1# SECTION 65

TTLE  pyorNg & TRANSMISSION MOUNTING ARRANGEMENT
KEY PART NUMBER DESCRIPTION ot
SECTEON 65C - 15QLA  L473P2(Cont. )
D-1 ) WASHER, Lock (36AX '5) 8
E
Thry ) Omit
F-1] )
o 119L 3336 BRACKET, Engine & Transmission Support (Frame) 2
G-1 71RU 12358 BPACER 2
H 3AY 1645 SCREW (5/8-18 NF) 4
H 34X 1646 SCREW 55/8-18 m«*; 2
H 3AX 1644 SCREW (5/8-18 NP 2
M SCREW, cap, 5/8-18 NF x 3-1/2 (1-1/2"thd.}(1AX 170} b
P .
Thry Omit
s-1

oAGE 1G-65-2 6/8/65 ep-mes

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER wHEN ORDRRING,

e e T

— s




@TRUCK-TRACTOR PARTS BOOK GROUP 1H  SECTION

16
TITLE FRONT ENGINE MOUNTING ARRANGEMENT
NOT: Key Letters Indicated on Illustration #45-1712-20.
KEY PART NUMBER HO.
DESCRIPTION REQ.
SECTION 16A - 45QLA 3101
A 10QLA 3986 BRACKET & CAP ASSY., Engine Front Support 1
Includes:
B SCREW, Cap, Hex. Hd. 1/2-20 NF x 1-3/4 (1-1/4" thd.)}(1AX 108) 2
c WASHER, Lock, Medium 1/2 I.D. (36A%X 5) 2
Attaching Parts:
D SCREW, Cap, Hex. Hd. 5/8-18 NF x 4-31/2 (3-1/2" thd.)}
(1AX 225) 2
F 21A% 360 NUT, 5/8-18 2
F 35AX 682 WASHER, (21/32 1.D. )Upper 2
G 35AX 682 WASHER, (21/32 1.D, )Lower 2
H 20QL 235 INSULATOR, Engine Front Support 2
SECTTON 16B - 45QLA 278Pl
A } BRACKET & CAP ASSY., Engine Front Support
thru| ) (See Group 14)
c )
H 20QL 1119 INSULATOR, Engine Front Support 2
SECTION 16C — #5QLA 278P2
e as UHQLA ,278Pl (Section 25A) Except
ghru } BRACKET ¢ 83@ ASSY. QEngine Frogt Supgort ) P
{See Group 14]
H 200L 1127 INSULATOR, Engine Front Support 2
SECTION 16D - 45QLA 291
A 10QLA  291P3 BRACKET & CAP ASSY., Engine Front Support 1
Includes:
B 6AX B36 SCREW 2
C WASHER, Lock, 5/8 I.D. (3B6AX 7) 2
Attaching Parts:
D SCREW, Cap, 5/8-18 NF x u-3/4 (1-3/8" thd.,}(1AX 358) 2
F 35AX 1252 WASHER, Flat 4
a 44RU 1840 SPACER, Bracket & Cap Assy. 2
H 20QL 1132 INSULATOR, Engine Front Support 1

8/9/65 mk-jt

PAGE 1H-16-1

MACK CHASSIS NUMBER MUST ALWAYS BE SIVEN WiTH PART NUMBER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK GrRouP 19 SECTION

TITLE TACHCMETER ADAPIER MOUNTING ARRANGEMENT
II\I"CI)M# PART NUMBER DESCRIPTION RES.
SECTTON 4A - 62MTA 32
1 93RU 256 FLANGE, Hydraulle Motor Tachometer Adapter Mounting 1
Attaching Parts:
2 SCREW, machine rd, Fhillipshd. #10-32 NF x 5/8{1304X 803) L
3 WASHER, Lock,#10 I.D.(36AX 14) 4
Iy GORU 1188 ADAPTER, Hydraulic Motor Tachometer 1
5 12Qp 1248 BEARING; Hydraulic Motor Tachometer Adapter 1
6 119AX 3616 ADAPTER, Tachometer 1
7 97AX O RING, Retaining (External) 1
8 QTAX 119 RING,Retaining (Internal) 1

2/16/65 ejm-mes

PAGE 173 1

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WITH PART NUMBER WHER ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK GROUP 1K SECTION
TITLE  ENGINE BREATHER TUBE ARRANGEMENT

Tiiustration #238-73-12.

KEY PART NUMBER DESCRIPTION

NG,
REQ.

SEQTTON 254 - 238a0a 453

b=

238ac 276 TUBE, Breather L.H.{Upper)
Attaching Parts:
BUT, hex. 3/8-2 NP (20AX 3)
WASHER, Lock, 3/8 1.D.(36AX 3)
Yhéae 18k SEAL, Breather Tube Upper (T.H. & R.M.)
' HGSH, Neoprene 1" I.D. x 3"T. 3/16-7/32 wall, 2 ply(Engine -
Breather Tbe)(160AX T)
B3ax hse CLAMP, Engine Breather Tube Hose
238ac 277A TURE, Engine Breather Lower (L.H.)
Attaching Parts:
SCREW, cap, 3/8-16 NC % 3/4% (Full thd.)(dAX 17)
WASHRR , Iock, 3/8 I.D.(36a% 3)
238ac 298 TURE, Engine Breather Upper (R.H.)
Attaching Parts:
NUT, hex. 3/8-24 Np (204X 3)
WASHER, Lock, 3/8 I.D.(364% 3)
238ae 297 TUBE, Engine Breather Iower (R.H.)
L8RU 1572 CTAMP, Engine Breather Tube Tower (R.H.Only)
Attaching Parts:
SCREW, machine rd. Phillips hd. #10-32 NF x 3/k
(130a%x 8Ck) '
NUT, hex. stl. #10-32 I (534X 6)
WASEER, Lock, #I10 I.D.(36AX 1h)
37aX 471 WASHER, Flat

Q= HoOw

HEEe mam

HomE O

(PSP

HHERE P& NRR

e

10/2/64 re-mes page TK-25-1

MACK CHASSIS NUMBER mMusT ALWAYS BE GIVEN WITH PART NUMBER WHEM ORDERING.




TRUCK-TRACTOR PARTS BOOK GROUP 14 SECTION 32
TITLE  1oCHOMETER CABLE ARRANGEMENT

Quantity used is T unless otherwise specified in brackets [ }.

KEY PARY NUMBER DESCRIPTION KEY PART NUMBER DESCRIPTION
17-1320-16
E B3AX 625 CLAMP, Tach Cable
A == - F-1 83AX 678 CLAMP, Tie Rod Tach Cable (2)
B F-2  Omit
CBECTION 325 - 17MTA 450P2
Same as Section 324 except
C
B 54MT 315 CABLE ASSY, Tach
C 83AX 68O CLAMP, Tach Cable
E B83AX 625 CLAMP, Tach Cable
F .
Thru Omit
H
SECTION 32A - 17MTA h29P1
A TACHOMETER, (See Grp 15AC)
B 9BAX 1414 CABLE ASSY, Tach 128"L
C 83AX 533 CLAMP, Tach Cable
D BYAY 2 GROMMET, Tach Cable
E 83AX 338 CLAMP, Tach Cable
F 83A¥ 533 CLAMP, Tach Cable
F-1  83AX 575 CLAMP, Tie Rod Tach Cable
F-2 834X bbS CLAMP, Tie Rod Tach Cable
Att Parts:
F-3 14X 126 SCREW, 1/4-28 HF x 1 (2)
F-u4 204X 1 NUT, 1/4-28 NF (2)
F-5  36AN 1 WASHER, 1/4 ID (2)
G 48RU 1102 CLAMP, Tach Cable
H Net Used
SECTTON 32B - 17MTA u429P2
Same as Section 32A except
B 98AX 1411 CABLE ASSY, Tach 118"L
E
Thru Omit
G
H B3AX 625 CLAMP, Tach Cable
SECTION 32C - 17MTA 429P3
Same as Section 32A except
B 9BAX 3905 CABLE ASSY, Tach 108"L
E
Thru Omit
G
H 834X 6725 CLAMP, Tach Cable
SECTION 32D - 17MTA 429P4
Same as Section 32A except
B 98AX 2708 CABLE ASSY, Tach 128"L
SECTION 32E - 17MTA L429P6
Same as Section 324 except
B S8AX 2407 CABLE ASSY, Tach 109"L
E
Thru Omit
G
B 83AX 625 CLAMP, Tach Cable
SECTION 32F - 17MTA 450PL
Same as Section 32A except
B 5uMT 34P128 CABLE ASSY, Tach
C 83AX 680 CLAMP, Tach Cable
12/1/65 vi-tg PAGE 1y-32-1

CHASSIS NUMBER must always be given with PART NUMBER when ordering.



MACK TRUCK-TRACTOR PARTS BOOK . GROUP 1R SECTION. 1
THTLE 'PAN MOUNTING 'ARRANGEMENT R T

Tllustration #1-138-2,

KEY | "PART NUMBER ' o DESCRIPTION L RNEOQ

SECTION 1A - I1MHA 318p1
N6O v/ENTER or N613 w/ENDIGT3 :
SMH  h1hP3l " FAN, Bngine Cooling - : i
Attaching Parts; ' ‘ ;
SCREW, cap, 3/8-16 NC x 7/8 (Full thd. ){lmx 58)
WASIER, Iock, 3/8 I.D.(364X 3) ;

—

jw R B v i
[eaNenY

Not Used

SHCTTON 18 - IMHA 318p2

Same as 31871 Section 1A JExcept
wol w/ Ew r

A L emma 3| FAN, Boglne Conling e ST 1

i SECTION 1c - IMHA 318P3 :

: Some as IMEA 31OPL(Section 1A)Except

G=T5' w/ENDGT3 .

OMEA 3%1a - | TAN, Engilne Cooling

SCREW, cap, 3/8-16 NC % k- 3/1+ (1"tha.) (6Ax 6€2) - -
ohMH  1hl SPACER, Fan

- cwb
O

SECTION 1D - IMHA 318pk
Same ag IMHA 3LOPL(Section lA)Except
: G753 w/ENDI6T3
SAHA 4OAP1S FAN, Engine Cooling
SCREW, cap, 3/8-16 NC x 1-3/% (1"thd.)(6AX 62)
2hwp 1A SPACER, Fan

-
b QN

SECTION 1E - IMHA 113

: ‘. Seme a8 IMAA 310P1( Section m)Except
! ; G753 w/ENDLIOTA ‘
B : SCREW, cap, 3/8-16 NG x 1-3/% (1"thd. }(6AX 62) 6
D © o ohMH 1M1 SPACER, Fan 1

SECTION 1F - IMHA 319
Seme as 1MHA 310P1(Section lA)Except

: : N-k2 Model L
A ‘ oMH  414P53 “FAN, Engine Cooling 1
B b SCREW, cap, 3/8-16 NG x 1 (Full thd. Whax 1) 6

SECTION 1¢ - IMHA 213
Same as IMHA 310PL1(Section 1A)Except
: : 6753 ¥/ENDSGH _
A - oM Bakesh TAN, Engine Cooling - 1
B ‘ SCREW, cap,’ 3/8-16 NC x 1 {Fall thd.)}(iAx 1} 6

SECTION 1K - IMHA 24Pl
Seme ag IMHA 3LOPL{ ectlon 1A Excepl
For ENDGT3, ENDT11l, ENSLO, ENGOTR -
oM 41hPS6 FAN, Fngine Cooling 1
SCREW ‘ :
* . " WASHER

- W -
*

SECTION 1J - 1MEA  21hp2
Same as IMHA _8P1( Section .'LA)Except
For ENDGT3P . :
A 1 2MA 41hpss FAN, Englne Cooling SR : b
B, ‘ * SCREW : '
c ‘ * WASHER

SECTTON 1K - IMHA 21kP3
© .0 .péme a8 IMHA 318Pl( Section lA)Except
: For ENDB6L :
A ; oME M1hpsh FAN, Fngine Cooling 1
B : , SCREW, cap, 3/8-16 N¢ x 3/4 (Full thd.)(kAx 17) 6

*Fa.n Mounting Parts Are Furnished On Engine{Fan Driven Pulley,

ok i See Grou
Wa.ter Fump Section) MufmiﬁﬁgEﬁEme See Cgmmins Parts Book

T/16/6h  pes-gb. ‘ PAGE 1R-1-1
MACK CHASSIS N_UMBER MUST ALWAYS BE GIVEN WITH PART NUMBER WHEN ORDERING. . .



WACK TRUCK-TRACTOR PARTS BOOK GROUP 1R SECTION 1

TITLE ~ ¥AN MOUNTING ARRANGEMENT { continued)
CKEY:-| PART NUMBER DESCRIPTION 'Jg%
f , SECTTON 1T~ IMHA - 214Pl ‘
: Seme as IMBA 310PLl(Section ILA)Except :
For ENDIS6Y, INDIGGS N ;
A SMH 420P5 FAN, Engine Cooling il
B SCREW, cap, 3/6-16 NC x 1-1/4 (1"tha. )(lmx 16) 6
D ShMH  212P7 SPACER, Fan L1
. SEOTION M - IMFA 21hP5 1
Seme as IMHA ~ JIOPL( Sect.:.on lA)Except !
For NH220, NH250 .
A OMH  349P2 FAN, Engine Cooling : i : 1
B GCREW, cap, 3/8-16 NC x 2-1/4 (1"thd.)(lmx 12h) 6
SECTION 1N ~ 1MFA. 2146
: : Same as 1MAA 318PL( Section LA JExcept
: * For NT-6-B, NT-eeoB NHS- 6-3 NRT-6-B, NHRS-6B
A f oMH  418p2 FAYN, Englne Cooling 1
B SCREW
C WASHER
SECTIOK 1P ~ IMHA 214PT
‘ Same as IMAA 31CPL(Section lA)Exr:ept
; For NT335 :
A OMH  L420Ph FAN, Engine Cooling 1
B : SCREW oo
¢ : WASHER
SECTION 1Q - 1A 11k
! Same as IMHA 31BPL{Section 14)Except
1  For ENDTOT4
B 1 SCREW
C WASHER
SECTION 1R ~ IMHA 214¥0
f ; Same as IMHA 31001{Sectlon lA)Except
\ ! R . . For Cummins V-8-265
A 2ME  b1bkps8 FAN, Engine Cooling ; 1
: \ B SCREW, cap, 3/8-16 NU x 1-1/2 (1"thd.){hax 19h) 6
. D ohMH 15k SPACER; Fan 1
SECTTON 1g - IMHA 216 :
. Game” &5 IMHA 3l6P1(Sect:Lon 1A )Except
B515 ‘
A oME L2l FAN, Engine Cooling 1
B SOREW, cap, 3/8-2k NP x 1-1/4 (1"thd.)(1AX 24) il
D 101RD 112 RETAINER, Fen .. il
SECTION 1T ~ IMAA 217 :
Same as IMHA 310P1(Section lA)Except
MBHOL :
A oMHE  H14P59 FAN, Engine (ooling 1
B 8183 153791 SCREW 4
¢ 8183 803068 WASHER, Lock A
D GORU 1173 ADAPTER, Fan R
‘ SECTION 1U - 1mA 212
' Same as IMHA 315pl{Sectlon lA)Except .
_ R621. ‘
A oME hlhpsk FAN, Engine Cooling 1
B . SCREW, cap, 3/8-24 NF x 1-1/h (1"thd. )(lAX 2h) 6
D 101RD 112 RETAINER, Fan 1
_¥Fan Mounting Parte Are Furnlshed on Engine(Fan Driven Pulley,
Water Pump Section) Mack Engine See Group 1
. Cumins Engine See Cumming Parts Book

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING.

1R-1-2 T/16/6h

PAGE mes~gb




MACK TRUCK-TRACTOR PARTS BOOK

GROUP #1P ~ DIESEL ENGINE STARTING MOTOR MOUNTING ARRANGEMENT

SECTION 75
LINE -
NO. - PART HUMBER DESCRIPTION
SECOTTON [5A - GNJA  254PL
1 8My k107 MOTOR, Starting (2b Volt)
(For Components, see back of Group)
' Attaching Parts:
2 | SCREW, cap, hex.hd. 5/8-11 N¢ x 1-3/k
(1-1/2"thd. J(4AX 172) 3
3 35AX 921 WASHER, Shakeproof 3
Ly Not Used
SECTION 75B ~ SMJA 25hp2
dame a8 OWJA  25HDPL{Section [5A)Except
1 8m7 L4oBp2 MOTOR, Starting {2k Volt) _
' (¥or Components, see back of Group)
SECTION 75C - 8MJA  254P3
seme as OMJA 25hPl(Section 75A JExcept
1 &My  49Bp2 MOTOR, Starting (24 Volt) -
| (For Components, see back of Group)
2 Omit : .
3 Omit
SECPTON 75D - 8MJA  25hPh
Samo as SMJA 25LPI(Section T5A)Except
i1 8My  ho8pl MOTOR, Starting (12 Volt)
‘ ' (For Components, see back of Group)
SECTION T5E - 8MIA 254F5
qome a5 OMIA  Z5hPL(Section T5A)Except
T 8m7 h98pL MOTOR, Starting (12 Volt)
. (For Components, see back of Group)
2 Omit
3 Omit
 SECTION T5F - BMJA 254P6
Same as OMJA  25UPL(Section 754 )Except
1 8My 4105 MOTOR, Starting (24 volt)
(For Components, see back of Group)
2 Omit
3 Omit
2/10/65 sh-mes - PAGE  1p-75-1

WACK CHASSIS NUMBER must always be given with PART NUMBER when ordering.



MACK TRUCK-TRACTOR PARTS BOOK GROUP 1P SECTION 75
TITLE  pIESEL, ENGINE STARTING MOTOR MOUNTING ARRANGEMENT

(Continued)

TN
U,

PART NUMBER

DESCRIPTION

NO.
REQ.

1 SMTA

3 35AX

3 35AX

4 GYRU

1 aMT

Y9

Lh3a

919

h133

916

172

bish

haes

hisg

SROTTON 75G - 8MJA  255F1
Seme =5 OMJA 25hP1{Section 754 )Except

MOTOR, Starting (12 Volt)
{For Components, see back of Group)

SECTION T5H - 8MJA 2552
Same as OMJA  254P1( Sectlon T54)Except

MOTOR, Starting (12 Volt)
(For Components, -see back of Group)
SCREW, cap, 1/2-13 NC x 1-1/L (Full thd.)(kAX 66)
WASBHER, Shakeproof -

SECTTON 750 ~ SMJA  26kP1
Same ag GMJA 254PL(Section T5A)Except ..

MOTOR, Startig {12 Volt)
(For Components, see back of Group)

SCREW, cap, 3/8-16 NCx 1-3/4 (1"thd.){BAX 62)

WASHER, Lock, Shakeproof

SECTTON 75K - SMJA  p5hPy
For ENDTHGH, ENDEOGS W/ok v Starting
Seme as OMJIA 25LP1(Section T5A)Except

GABKET, Starting Motor

SECTION TSL -~ 8MJA  25hp8
For ENDUGHC, END65D W/12 V Starting
Same as S8MIA  25hPL(Section T5A)Exceps

MOTOR, Starting (12 V)
* "{For Components, see back of Group; ‘
SCRIW, cap, 3/8-16 NC x 1-3/% (1"thd.)(62AX 62}
WASHER, Lock, 3/8 I.D.(368X 3)

SECTTOR 75M - BMJA 25479
For ENDG73P, BND+l, BENDIGT3 W/l2 V Starting
Semeas OMJA  254P1(Section T5A)Except

MOTOR, Starting (12 V)
{For Components,see back of Group)

SECTION 75N - SMIA  254P10
For ENDG73P, END7Ll, RNDIG(3 W/2k V Starting
Same as GMIA  254P1(Section 754)Except

MOTOR, Starting (24 V)
(For Components, see back of Group)

) PAGE  1P-75-2 - 2/10/65 ah-mes

MACK CHASSIS NUMBER must ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING,




MACK TRUCK-TRACTOR PARTS BOOK

GROUP #1T - OIL PRESSURE ILINE MOUNTING ARRANGEMENT

SECTION 7
NOTE: Key letters Indicated on Illustration #15-1320-5.
KEY PART NUMBER DESCRIPTION gg%;
SECTION 7A - 15MTA 35PL
A - GAUGE, 0il Pregsure
(See Group 154AC)
B 634X 332 CONNECTOR, 01l Pressure Line At Gauge 1
c 36RUA 38p122 HOSE ASSEMBLY, Oil Pressure 1
Use Units as follows:
c-1 HOSE, medium high pressure 13/64 I.D. x
1/2 0.D. x 120~-21/32"L. (897A%XA) 1
c-2 638X 1717 END, Hose ' 2
D 63AX 330 EILBOW, 90°, 0il Pressure Line (Mack Diesel
& Mack Gas Engine) 1
E Not Used CONNEQTOR, 0il Pressure Line (Cummins Diesel)
£y Not Used | ELBOW, 909, 0il Pressure Line (Mack Turbo
Charger)
G Not Used EIBOW, 90°, 0il Pressure Line (Mack V-8)
H Not Used ELBOW, Oil Pressure Line (Cwmins V-8)
J Kot Used CLAMP, Hose
K ~—— TURBOCHARGER
(See Group 1)
SECTION 7B - 15MTA 35P2
Same as 15MTA  35P1(Section TA)Except
D Omit
B 63AX 332 CONNECTOR, 01l fressuré ILine (Cumins Diesel)|l
SECTTON 7¢ - 15MTA  35P3
Same as 16MTA 35PL(Section T7A)Except
¢ 36RUA.  38P1hk HOSE ASSEMBLY, Oil Pressure 1
c-1 HOSE, medium high pressure 13/64 T.De x
1/2°0.D. x 142-31/32"L. (897AXA) 1
D Omit
F 63AX 330 ELBOW, 90°, 0il Pressure Line (Mack Turbo
Charger) 1
SECTION 7D - 15MTA  35Ph4
Seme as L5MIA 35P1(section TA)Except
c 36RUA  38pRiH HOSE ASSEMBLY, Oil Pressurc 1
¢-1 HOSE, medium high pressure 13/64 I.D. x
1/2 0.D. x 142-21/32"L. (897AXA) 1
D Omit
G 63AX 330 ELBOW, 900, 0il Pressure Iine (Mack V-8) 1
H 83ax 118 CLAMP, Hose 2
- PAGE #lT"‘ T-l ‘ .

tq iy [ AT
lg/l&’%%(ﬁ?dﬁﬁ%srs NUMBER wust always be give

n with PART NUNBER when ordering. \




'MACK TRUCK-TRACTOR PARTS BOOK GROUP . SECTION
OIYL PRESSURE LINE MOUNTING ARRANGEMENT . { Continued)

TITLE
i

MACK CHASSIS NUMBER MUST ALWAYS aé GIVEN WITH PART NUMBER WHEN ORDERING.

KEY PART NUMlBER DESCRIPTION RNEOd.
SECTION 7E - 15MTA  35P5
Same ags 15MTA ™ 35PI(Sectlon A Except
G 36RUA  38P135 HOSE ASSEMELY, 01l Pressure 1
Use Units ag follows:
¢-1 HOSE, medium high pressure 13/64% I.D. x 1/2 0.D. x
133-21/32"L. (897AZA) 1
D omit
H 63A% 330 ELBOW, §0°, 011 Pressure Line (Cummins y-8) 1
SECTTON TF - ISMTA 35FG
Seme as 15MTA- 35P1( Section TA)Except
B 638X 336 CONNECTOR, 011 Pressure Line (At Gauge) 1
o} 36RUA  38PL3S HOSE ASSEMH. Y, 0il Presaure Line 1
Use Unlts as follows:
¢-1 HOSE, medium high pressure 13/6% I.D. x 1/2 0.D. x 135"L.
(8o7AXA) 1
c-2 63AX 1717 END, Hose 2
SECTTON TG - 1SMTA  35P7
Same as 1SMTA  35P1( Section TA)Except
B 63AX 336 CONNECTOR, Oil Pressure Lire (At Gauge) 1
o 36RUA  38P136 HOSE ASSEMBLY, Oil Pressure Line 1
Use Unite as follows: ;
c-1 HOSE, medium high pressure 13/6% T.D. x 1/2 0.D. x 135"L. |
{897A%A) i
Cw2 63AX 1717 “END, Hose 2
D Omit
SRCTION TH - 15MTA  35P8
Bame as 15MTA 35P1(Section 7A)Except
B 63AX 336 CONNECTOR, Oil Pressure Line {At Gauge) 1
¢ 36RUA 38p158 HOSE ASSEMBLY, Oil Pressure Line 1
Use Units as follows:
=1 HOSE, medium high pressure 13/64 I.D. x 1/2 0.D. x 157"L,
- (8o7AxA) 1
-2 63AX 1717 END, Hose 2
D Omit :
F 63AX 330 ELBOW, 90°, 0il Pressure Line {Mack Turbo.) 1
SECTION TJ - 15MTA  35P9
Seme as IOMIA 3oFPl(gection [A)Except
B 638X 336 CONNECTOR, Oil Pressure Iine At Gauge 1
c 36RUA 38P165 HOSE ASSEMBLY, 01l Pressure Line 1
Use Units as follows:
c-1 HOSE, medium high pressure 13/64 I.D. x 1/2 0.D. x163 "L,
{897A%A) 1
-2 635X 1717 END, Hose 2
D omit
G 63AX 330 EIBOW, 0il Pressure Line 1
H 83ax 118 CLAMP, Hose 2
SECTION TX ~ 15MTA 35P10
Same as 1GMIA  3BFL(gection TA)Except
B 63AX 336 CONNECTCR, 0il Pressure Line At Gawe 1
C 36RUL 38P149 HOSE ASSEMBLY, 0il Presmure Line 1
Use Unlts as follows:
-1 HOSE, medium high pressure 13/64 I.D. x 1/2 0.D. x 1k8'L,
{897A%A) : 1
c-2 634X L7LY END, Hose 2
72
pAGE 11T T 12/18/63 ah-mes




MACK TRUCK-TRACTOR PARTS BOOK
TITLE  TRANSMISSION OILFILLER TUBE ARRANGEMENT

Illustration #15-1320-11.

GROUP 1T  SECTION 12

KEY PART NUMBER DESCRIPTION s
SROTION 194 -~ 15MTA 315
A Wot TUsed
B . Not Tsed
c IMT 226P3 INDICATOR, 011 Ievel 1
D 27RO 239 spoUT, 0il Filler (Usper) 1
B Not Used )
Attaching Paxrts:
E-1 SCREW,machine truss Phillips hd.1/h-28x3/4{130AX 1284) o
E-2 BOLT, Carriage rd. hd. 3/8-16 x 1-1/2 (11AX 171) 2
F 160AX Lok HOSE, . . Fillsr Spout 1
G 834% L5z CLAMP, 0il Filler Spout )
H 27RO 236 SPOUT, Oil Filler (Lower) 1
’ Attaching Parts:
J SCOREW, ecap, 5/16-~2h NF x 1 (7/8"thd.){1AX 114) 2
J-1 WASHER, Iock, 5/16 T.D.(36AX 22) 2
J=2 564X 5 GASKET 2
6/14/ 65 ejm~mes PAGE 1T-12-1

MACK CHASSIS NUMBER MUST ALWAYS 8E GIVEN WiITH PART NUMBER WHEM ORDERING.




P

@TRUCK-TRACTOR PARTS BOOK _ GROUP 1y  SECTION g
HYDRAULIC CONTROL VALVE & PIPING MOUNTING ARRANGEMENT

TITLE
. ILLUSTRATION #101-172-14.

36RUA

316P60

Use Units as follows:

KEY | . PART NUMBER DESCRIPTION REQ.
SECTION 6A - 101QBA 52
A 63AX 2051 ELBOW, Hydraulic Fluid Feed Line (At Motor) 1
B 36RUA 3178P118 HGSE ASSY., Fluid Feed Line 1
- Use Units as follows:
HOSE, Medium HIgh Pressure 7/16 1.D. x 3/% Q. D. x 116-1/8" L}
{ 900AXA) 1
c 63AX 2224 END, Hose (Female) 2
D 63AX 2050 ELBOW, Fluid Feed Line 1
E 63AX 2011 CONNECTOR, Fluid Return Line 1
F 36RUA  3178P60 HOSE ASSY., Fluid Return Line 1
Use Units as Follows:
- HOSE, Medium HIgh Pressure 7/16 I.D. x 3/4% 0.D. x 58-1/8"
(900AXA) 1
G 63AX 2224 END, Hose (Female) 2
H 534X 2010 CONNECTOR, Fluid Return Line 1
F 63AX 537 REDUCER, Fluid Return LIne 1
K 92RO 1313P2 CROSS, Fluid REturn Line 1
L 63AX 2017 CONNECTOR, Fluid Return Line 1
M 3BRUA 331P20 HOSE ASSY,, Fluid Return LIne 1
Use Units as follows: :
- HOSE, Medium HIgh Pressure 7/8 I.D, x 1-1/4 0,D, x 18-1/8"
(903AXA) 1
N. B3AX 2227 END, Hose (Female) 2
P B3AX 2057 ELBOW, Fluid Return Line 1
Q 63AX 393 REDUCER, Fluid Return Line 1
R 63AX 2014 CONNECTOR, Fluid Return Line 1
S 36RUA 3182P58 HOSE ASSY., Fluid REturn Line 1
Use Units as follows:
- HOSE, Medium HIgh Pressure 5/8 I.D, x 1-1/16 C,D, x 56" L.
(9024XA) : i
T 63AX 2226 END, Hose (Female) 2
u 63AX 2054 ELBOW, Fluid Return Line 1,
v 101QB 129 VALVE, Cutrigger Control 1i
: {For Components, See Back of Group) )
Attaching Parts:
W SCREW, Cap, 3/8-24 NT = u- 1/2 (1" thd.)(1AX 210) 3
W-1 21AX 313 NUT(3/8 24 NI') 3
W-2 35AX 472 WASHER 3
X 63AX 3933 REDUCER, Fluid REturn Line 1
Y 63AX 2054 ELBOW, Fluid Return LIne 1
Z . 63AX 2014 CONNECTOR, Fluid Return Line 1
AA 36RUA 3182P20 HOSE ASSY., Fluid Return Line 1
Use Units as Follows:
- HOSE, Medium HIgh Pressure 5/8 I.D, x 1-1/16 C.D, x 18" L.
902AKA) 1
AB B3AX 2226 END, Hose (Female) 2
AC 92RU 1328P1 TEE, Fluid Return Line 2
AD 63AX 385 NIPPLE, Fluid Return Line 1
AE 63AX 2011 CONNECTOR, Fluid REturn Line 1
AE, 36RUA 3178P54 HOSE ASSY., Fluid REturn Line 1
Use Units as follows:
- HOSE, Medium HIgh Presure 7/1% I,D. x 3/4 0.D. x 52- 1/8" L.
(8004XA)
AG B3AX 2224 FND, HOse (Female) 2
AH 63AX 2051 BLBOW, Fluid REturn Line 1
AJ 63AX 2011 CONNECTOR, Fluid Return Line 1
AK 36RUA 3178P56 HOSE ASSY,, Fluid REturn Line 1
Use Units as follows:
- HOSE, Medium HIgh Pressure 7/16 I.D. x 3/4 0.D. % 5u4-1/8"
L. (90CAXA) 1
AL 63AX 2224 END,  HOse (Female}) 2
AM B3AX 2080 ELBOW, Fluid REturn Line 1
AN HOSE ASSY., Fluid Return Line 1

8/18/65 em-tt

PAGE 1U- 6-1

MACK CHASSIS NUMBER wusT ALwAYS BE 6IvEN wiITH PART NUMBER wHEN ORDERING,




@TRUCK.TRACTOR PARTS. BOOK GROUP 1U  SECTION 6

»
|
.

TITLE

i HYDRAULIC CONTROL VALVE & PIPING MOUNTING ARRANGEMENT (_Contlnued)

: NO,

: KEY PART NUMBER . DESCRIPTION REQ.

SECTION 6A - 1010BA 52 (Cont.) ;

_ HOSE, Medium HIgh Pressure 5/16" I.D. x 11/16" 0.D. % 58- !
5/8" L, (899AXA) 1
fap B3AX 1719 END, HOse (Female) )

- AG B3AX 1725 END, HOse (Male) 1

- AR 63AX 482 TEE, Fluid REturn Line L

AS B3AX 79 REDUCER, Fluid Return Line Tee 1

AT 36RUA 316P40 HOSE ASSY., Fluid Return Line 1

Use units as follows:
- HOSE, Medium HIgh Pressure 5/16 I D, = 11/16 0.D. x 38-5/8"
L. (899A¥A) 1
AU 63AX 1719 END, HOse (Female) 1.

- AV 63AX 1725 END, Hose (Male) 1
AY 93RU 1206 FLANGE, Hydraulic Pump 2
AX 36RUA 329P50 HOSE ASSY., Fluid Feed Line ‘ 1

Use Units as follows: i
- HOSE, Medium HIgh Prassure 7/8 I.D. x 1-1/4 0.D. x 48-9/32" |
L. (903AXA) L1
AY B3AX 1729 END, HOse (Male) 1
AY, B3AX 2227 END, HOse (Female) 1
BA 63AX 2057 ELBOW, Fluid Feed Line 1
BB 20D 1233P1 REDUCER, Fluid Feed LIne 1
BC 12QD 1233P2 REDUCER, Fluid Feed Line 1
BD 63AX 2014 CONNECTOR, Fluid Feed Line 2
BE 36RUA 3182Pu4k HGSE ASSY.,, Fluid Feed Line 1
Use Units as follows:
- HOSE, Medium HIgh Pressure §/8 I.D. x 1-1/16 0.D. x 42" L.
{902AKA) 1
BF 63AX 2226 FND, HOse (Female) 2
BG 92RU 1328P1 TEE, Fluid Feed Line 1
BH B3AX 2011 CONNECTQR, Fluid Feed Line 1
BJ 36RUA 3178P36 HOSE ASSY., Fluid TFeed Line 1
: Use Units as follows:
- HOSE, Medium HTgh Pressure 7/16 I.D. x 3/4 0.D. x 34-1/8" L,

, {900AXA) Tl
BK 63AX 2204 END, Hose {Female) 2
BL 63AX 2050 ELBOW, Fluid Feed Line 1
BM G3AX 2014 CONNECTOR, Fluid Feed Line 1
BN 36RUA 3182P32 HOSE ASSY., Fluid Feed Line 1

‘ Use Units as follows: A
- HOSE, Medium HIgh Pressure 5/8 I.D. x 1- 1/16 0.D. x 30"

(5024%A) 1

- BP B3AX 2228 END, HOse (FPemale) 2
BQ 63AX 2054 . BLBOW, Fluid Feed Line 1
BR B3AX 2011 CONNECTOR, Fluid Feed Line 1.
BS 36RUA 3178P30 HOSE ASSY., Fluid Feed Line I

Use Units as follows: ;
- HOSE, Medium HIgh Pressure 7/16 1. D' 4 3/4 0.D. x 28- 1/8"

. L. (900AXA) . 1
BT 63AX 2224 END, Hose {Female) 2
BU 63AX 2010 CONNECTGR, Fluid Feed Line 1

page  1U-6-2

MACK CHASSIS. NUMBER #usT ALWAYS BE GIVEN-WITH PART NUMBER WHEN ORDERING.

8/18/65 em~it




@TRUCK-TRACTOR PARTS BOOK GROUP 1y SECTION 3
TITLE  ATR COMPRESSOR £ PTPING MOUNTING ARRANGEMENT S
ILLUSTRATION #303—?2-5?.

KEY. . PART NUMBER . DESCRIPTION o RNE%
SECTION 3A - 303GBA. 564
A 303GRB 387 COMPRESSOR, Air ’ : 1
(FPor Components,See Back of .Group)
Attaching Parts:
. B SCREW, Cap, 1/2-20 NF x 1-1/2 {(1- 1/4" thd, (14X 60) 4
) c 21AX 4975 NUT, (1/2 20 NF) 4
c-1 37AX 4y WASHER Plain L
D 73RU 3496 BRACKET, Air Compresscr Mounting 1
Attaching Parts;
E SCREW, Cap, 1/2-20 NF x 1-1/4 (Full thd,)(1AX 42) n
P 214X 475 NUT, (1/2-20 KF) 4
F-1 37AX 474 WASHER, Plain 4
G 95RS 218 . MOTOR, Hydraullc 1
‘ (For Components, See Back of Group)
H TiRG 12280 BRACKET, Hydraulic Motor Adjusting - 1
Attaching Parts: )
J SCREW, Cap, 3/8-24 NF x 1- 1/4 (1" thd. )(lAX on) 2
K 21AX 313 NUT, (3/8 24 NF) 2
K-1 37AX 472 WASHER, Plain 2
L - SCREW, Cap, 3/4-16 NF x 1-3/4% (Full thd. )(lAX 83) 1
M 21AX 1340 NOT (3/4 16 NF) 1
M-1 374X u7B WASHER, Plain 1
N 73RU 21731  BRACKET COMPLETE, Hydraulic Motor Ad]ustlng 1
Attaching Parts:
P SCREW ,Cap, 1/2-20 NF % 1-1/4 (Fuil thd.){1lAX u2) 2
Q 21AX WIS NUT(1/2-20 NF) 2
\ Q-1 37A% 474 . WASHER, Plain 2
A R 73RU 11935 BRACKET, Hydraulic Motor Mounting 1
Attaching Parts:
S SCREW, Cap, 1/2-20 NP x 1-1/4 (Fuil thd, (14X u2) 2
T 21AK 475 NUT, (1/2 20 NF) 2
T-1 378X 47y WASHER Plain 2t
U 310G6C 337 PULLEY, Hydraulic Motor 1t
= Attaching Parts:
v TAX 209 SCREW,Set (1/4-28 NF) 1
W u2ax 73 KEY 1
X 88GB 354P33 BELT, Compressor Driving AR
Y. 71RU 12379 BRACKET, Hydraulic Motor Mountlng 1
Attaching Parts:
% SCREW, Cap 1/4-28 NF x 1 (3/4" thd.)}{1AX 126} 1
AA. . 218X uul NUT(1/%-28 NF) 1
AA- 374X W71 WASHER, Plain ) 1
AB 92RU  1323P1 ELBOW, $0°, Compressor OUtlet Line- i3
AC 63AX 3108 NIPPLE, Cecmpresscy Outlet Line 1
AD 92RU  1326F1 TEE, Compressor Outlet- Line (At Relief Valve) 1
AR 30RS 1385 VALVE, Compresscor Relief 1
: (Yor Cowmponentsz, See Back of Group)
AF 63AX 169 - NIPPLE, Compressor OUtlet Line Tee ’ 1
AG 92RU  1323PL ELBOW, 90°, Compressor OUtlel Line Tee 1
AH 63AX 1321 NIPPLE, Compressor Outlet LIne Tee Elbow 1
AJ 92RU 1326P1 TEE ,Compressor Outlet Line HOse Assy. 1
AK B63AX 169 NIPPLE, Cutlet LIne HOse Assy., Tee 1
AL 20QF 1156 VALVE, Air (300 pound) 1
AM 63AX 131 NIPPLE, Alr Valve 1
AN 160AX L492P16 HOSE, Air Valve 1
AP 83AX U451 CLAMP, Air Valve Hose 1
AQ 63AX 2008 CONNECTOR, Compressor OUtlet LIne Hose Assy. 2
AR 36RUA 1195 HOSE ASSY., Compressor (QUtlet LIne 1
AS 20QE 1168 VALVE, Compressor OUtlet Line Check 1
) AT 63AX 258 NIPPLE, Check Valve 1
AU 30RS 1398P1 VALVE, 'Gate 1
AV B3IAX 258 NIPPLE, Gate Valve : 1
AW 34RUA 3174 GUARD, Compressor QUtlet Line 1
AX 92RU  1323P2 ELBOW, 909 s Street Compressor OUtlet Line i
AY B3AX 395 REDUCER, Compressor Outlet Line . 1
8/19/65 ew-jt . PAGE 1HW-3-1

MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING.




@TRUCK-TRACTUR PARTS BOOK GROUP 1  SECTION 3

?
?
)
|
1

TITLE ATIR COMPRESSOR & PIPING MOUNTING ARRANGEMENT (Continued
KEY PART NUMBER N
"} R DESCRIPTION REQ.
SECTION 3A - 303GBA 564 (Cont.)
AZ, 92RU 1326P2 TEE, Compressor Outlet Line 6
BA 63AX 1047 NIPPLE, Compressor OUtlet Line 1l
BB 117RS 332748 PIPE, Compressor Outlet Line (6-1/8" Lg.} 1
BC 92RU  1347PL UNION, Compressor OUtlet Line &
BD B3AX 1812 NIPPLE, Compressor Outlet Line 3
BE 92RU  1324P2 ELBOW, 90°, Compressor QUtlet LIne 7
BF 63AX 35 NIPPLE, Compressor CUtlet LIne 3
BG 117RS 332P51 PIPE, Compressor OUtlet Line (5-1/2" Lg.) 4
BH 117RS 332P49 PIPE, Compressor Qutlet Line (4-5/8" Lg.) 2
BJ 117RS 332P50 PIPE, Compressor Qutlet Line (18-1/2" Lg.) 2
BK 117RS  332Py7 PIPE, Compressor OUtlet Line (29-3/8" Lg.) 1
BL 92RU  1320P1 COUPLING, Compressor OUtlet Line Pipe 1
BM 92RU 134571 CROSS, Compressor Outlet Line 1
BN 63AX 1507 REDUCER,Gate Valve 1
BF 30RS  1398P2° VALVE, Gate 1
BQ 638X 32 NIPPLE, Gate Valve 1
BR 92RU  1346P1 COUPLING Reducer, Gate Valve Nlpple 1
BS 63AX 185 NIPPLE, Compresszor Outlet Line 1
BT 92RU  1324P3 ELBOW, Hose Assy. 1
BU 36RUA  3HOPLO4 HOSE ASSY., Compressor Cutlet Llne 1
Use Units as follows:
- HOSE, Medium High Pressure 1-3/8" I.D. x 1-3/4 0.D. x 101-
15/16" Lg.(9054XA) 1
BY B3AX 1731 END, Hose (Male) 2
" BW 59QE 133 COUPLING, Hose 1
BX 32R8A 21 HOLDER ASSY., Hose 1
Attaching Parts:
BY SCREW, Machine Rd. Phillips Bd., 1/4-20 NC x 1 (130AX260) 2
BY -1 NUT, Hex. 1/u4-20 NC (22AX 19} 2
BY-2 WASHER, Lock 1/4 I.D, (36AX 1) 2
BZ 378X 479 WASHER, Plain 1
CA 72RU 1816 BRACKET, Hose Spring 1
cB 5BAX 24u SPRING, Hose 1
ce SLAX  u52 CLAMP, Hose Spring 1
Ch 83AX 603 REDUCER ,Compressor OUtlet Line Cross 1
CE 53AX 1920 ELBOW ASSY., Compressor OUtlet Llne 1
CF 634X 1847 ELBOW, Compressor Outlet LIne 1
CG B3AX 567 REDUCER, Tank Cutlet LIne 2
CH 63AX 1083 CONNECTOR ASSY., Tank Qutlet Line 2
cJ 63AX 1105 TEE ASSY., Tank OUtlet Line 2
CK 63AX 1u58 ELBOW ASSY., Tank Outlet LIne 1
CL 63AX 923 REDUCER,Tank Outlet Line 3
CcH 63AX 1102 TEE ASSY., Tank Outlet Line 3
CK 63AX 1084 CONNECTOR ASSY. , Tank Qutlet Line 1
cp 20QE 1156 VALVE, Air (300 Pound} 1
CQ 63AX 1356 NIPPLE, Air Valve 1
BULK TUBING _
100AX  BUFTS0 TUBING, Copper 1/4 0.D,
100AX GGFTE0 TUBING, Copper 3/8 0.D.
PAGE ]j.3-2 8/19/865 f-,%m—jt

MACK CHASSIS-NUMBER MUST ALWAYS BE GIVEN WITH PART NUMEER WHEN ORDERING,




THIS REPLACES ALL COPIES DATED PRIOR TO APRIL 2, 1957.
HACK CHASSIS NUMBER must always be given with PART NUMBER when ordering.
COMPONENT PARTS
7 221 GB 12y
CRANKCASE BREATHER CAP

221-72-2

. NO.
KEY PART NUMBER _ DESCRIPTION REQ'D.
A 36  BOHA-14O BODY
B 36 BOH-07 ELEMENT, Filter
c 36 DOH-18 HOOD, Top
D 36 30350-C NUT, Self-Locking .
E 36 A15281 PLATE, Name
F

o e

36 A17045-810 STEM & WING NUT ASSEMBLY

L/2/57 mg : 1-1




COMPONENT PARTS
30368 387
COMERRESSOR

303-72-58

KEY PART NUMBER DESCRIPTION RNEod.
. A | k326 NPN TUBE & NUT ASSY, Copper (3/8" 0.D.)(State ILength) 1
- | 4326 3W39988TA VALVE COMPLETE, Pilot 1
Consists of:
B | 4326 X1506-IE6 ELBOW,Tube 1
¢ | 4326 3W39986 BODY 1
D | 4326 3W562T9 - - SEAT 1
E | 4326 w5157k PLATE 1
F | 4326 prhee SPRING 1
G | bh326 xlo26r32 WASHER, Copper 2
H | 4326 363627 PIN, Thrust 1
Inciudes:
J | 4326 X1514T006C "0" RING 1
X | 4326 NPN TUBE & WUT ASSY, Steel (5/16 0.D.)(Siate Length) 1
T | 4326 X1506-TIC5 CONNEGTOR, Tube 1
M | k326 wPw PIUG, Pipe (1/2" NPT)(Brass) 1
¥ | k326 3w2is18 GAUGE, 04il 1
P | 4326 x1s1hrersc GASKET, 01l Gauge L
9 | 4326 3w3936 PLATE, Neme (Includes Rivets) 1
R | 4326 3HA314PL COVER CRANKCASE END 1
Attaching Parts:
5 | 4326 3m8342 GASKET i
T | k326 WEN SCREW, Caep Hex. Hd. (3/8"-16 x 7/8") 8
U | 4326 X1016T3h WASHER, Flat Stl. 8
- | 4326 3W21456T CAP COMPFLETE, Crankpin L
Conslats of:
v | k326 3W21hs5T PLUNGER, Unloader 1
W | 4326 PP566 SPRING, Plunger 1
" 14-/5/65 sr=Jt pace L or 4
__ MACK CHASSIS NUMBER uust ALWAYS 32 GIVEN WITH PART NUMBER WHEN ORDERING.




COMPONENT pARTsf'

303eB - 387
comssora (Cont )

L DESCRIPTION |0 i O

KEY PART NUMBER
X 4326  3W1198h PIN, Weight. ..
¥ | 4326 3W21458 WEIGHT, Unloader
7 k326 3WRlL56 CAP, Crankpin . -
Ah } L326 3W21297 SCREW, Cap, Hex. Hd.
AB | 4326 3HA3LT WHEEL, Belty. v

]:n.cludes
AC | h326 WDRFH2L S KEE
AD | 4326 3uW21912Pl ‘;covm, Shaft End

“Tncludes:
AR | 4326 X1220T67  RETATNER, 04l

- Attaching Parts

AP | 4326 3Welol3 CASKET -
Ac | h326 mPN SCREW; Ca.;p, Hex.. hd.. (3/8-16 x 7/8 P e ]
AH | k386 X1016T3h . WASHER, Flat Stl1. e
AT | 4326 3R339T SHAFT, Complete,’ crank'

Inciudes: ..
- ' SPACER - )NOI‘ SERVICED EPARATELY) I
- RETATNER ROt R
AC | 4326 WDRF #21 KEY, Belt Wheel
AK | 4326 3w2l91h NUT, Belt Wheel
AL | 4326 WEW o WASHER: .~ - S
AM | 4326 3w2l353° DECAL, Instruction. - D
AN | 4326 NEW _CUBE’ & NUT ASSY: §1%. (5/16" o D. )(State
AP | 4326 X1506-1C5%k CONNECTOR, Tube . - _ _
AG | 4326 3F56T1 _GRANKCASE A :
AR | 4326 3ml2kes . PULLEY ; ;
AS | 4326 B0 - BELI;: Motor Pulley
- | 4326 X1h53ThT

' "KIT, Compress’ Gasket

(chludes Key Le’c.ters J,P,S & AF._ i

MACK CHASSIS NUMB ER MUST ALWAYS az s:vm m'm PART NUMBER wn:u 'ORDERING;

PAGE 2 OF ’+




COMPONENT PARTS
30368 387
COMPRESSOR {Cont.)

303-72-59

BC

KEY PART NUMBER DESCRIPTION REO.
BA | 4326 3w6158 . HEAD, Air {Low Pressure) 1
Includes:
BB 326 3w2lhk8e GASKET )
Attaching Parts:
BC | 4326 NPW SUREW, Hex, Hd. (1/2"<3 x 3"} 6
BD [ 4326 3IwW21lk3T VALVE COMPLETE, Inlet & Discharge (Low Pressure) 1
’ Tneludes:
BE | 4326 3W2l751 NUT, Acorn, Valve Bolt 1
BF | %326 X1016131 WASHER, Fliat, Stl. i
BE | 4326 x1302Th2 NUT, lock L
BH | 4326 3W21453 BOLT, Valve L
BF , 4326 3u2Lhhk PLATE, Stop 1
BK | 4326 3w2lk48 SPRTNG, Discharge 1
BL | b326  3w2l7 PIATE, Discharge 1
BM | 4326 3WR14h5 PLATE, Inlet 1
BN | 4326 3W21MhE SFRING, Inlet 1
BP | 4326  3walihs SEAT, Valve 1
- | 4326 3WA1S5TT PISTON COMPLETE, Low Pressure 1
Includes:
BR | 4326 306157 PISTON, Low Pressure 1
Includes;
BR | 4326 3W11869 PIN 1

b/5/65 sr=jt
MACK CHASSIS NUMBER MusT ALWAYS BN GIVEN WiTH PART NUMBER wisiN oRDERING.

page 3 oF b




+ COMPONEN
303GB 3087

~COMPRESSOR- (Cont

T PARTS

PART NUMBER'

BESCRIPTION 7o 0 i o

KEY
BS k326  3wil870 RING, Lock
BT 4326 X1MLOTETB RING, Piston, Compression
BU 4326 X1H4OTETM RING, Piston, 0il Wiper:
BY 4326 XAUHOTETH RING, Piston, 0il Wiper
BW | 4326 3361611. CYLINDER, Low Pressure ' '~
Attaching Parta: :
BX | 4326 3w211;81 GASKET, Cylinder Fla.nge
BY | 4326 WNPN.: SCREW, Hex. Hd. (1/2% =13 x 1-1/15)
BZ | 4326 xlOlG'I‘35 " WASHER, Flat, Stl, . - :
CA | 4326 3R8166 - ROD; Low Pressure Piston’ Con_necting
¢B | 4326 3R8358 HEAD, Alr (High Pressure) R
Includes: _
oc 4326 3W2lghy GASKET. SRS RO TN
Attaching Parts i : :
cp | 4326 wew " 'SCREW, Hex: Ha. (1/2"-'- 13 %z 3/1#') S
CE | 4326 3W21936T VALVE COMPLETE, Tnlet & Diseharge (ngh Pressure)
’ N Includes: : :
CF 4326 INLLTS0 " WUT, Acorn, Valve Bol‘b
oG 4326 .X1016036. T WASHER;' Flat; 8tl. -
CH | 4326 3%13027:05. NUT; Lock:
oF | 4326 3w2lghe BOLIL; Valye! il
UK | 4326 3921937 PLATE, Stopi i
cL 4326 IW2LGHL SPRING, Discharge
cM 4326  3W2i1gko PLATE, Discharge -
CN 4326 3W21938, PLATE, Inlet:
CP | 4326 3We1939 SPRING, Inlet
(o] 4326 3W2L936 SEAT, Valve - S
- h3g6  3R15833T PISTON, COMPLETE; High Pressurei BRI
Includes: .
CR 4326 3R15833 CPISTON ASSEMBLY -
: Includes
s L4326  3W1186T S PIN
cr | 4326 3W1l870 7 RING, Lock' S
cU | h326 XI1WWOT31B RING;: Piston;: Compression' _
CV j 4326 X1hhoT3dH RING, Piston, 01X Wiper .- o il oaioed
oW k326 3RB330 ROD, High Pressure Comnecting o 0.0 )
cx | k326 3HL2076 CYLINDER, High Pressure. =©o 00 ool 0ol
) A‘tt&chlﬂg Parts' B ST PR
cY | 4326 3w2nh83 GASKET - -, o S
cZ | 4326 NPN. : .- BCREW, Cap, Trox- Hd. (1/2"-13 ¢
DA 3867 3HA163 T T GROSSHEAD; Cylinder
e o AR Attaching Parts
DE ) 4326 3wR1h8L o - GABKET -
Dc | k326 NPW SCREW, Cap, Hexs Hd (1/2"-13 x 1=
DD | h326. x1016T35 . WASHER, Flat, StI:
- 4326  FU3hok3r CIEANER COMPIETE, Air Inlet
IR : Includes :
DE  [4326 NPN . NUT, Wing (1/4-20
DF | 4326 3w34037 211 HEAD: TOp
G | 4326 s3welkto PAD
DH [.4326 3w21h76 SCREEN, Outer i
DI | k326 3u3h04o SCREEN, Inher
‘DK | 4326  3m3bob3 HEAD, Bottom .
- 4326  3W39899T1 VALVE COMPLETE, Cylintier Relief
’ Tncludes; : S
DL 4326  3W39899 BODY. -
DM | B326 3W39900 SEAT-
DN | k326 3039901 PLIATE
DP 4326 PP336 SPRING _ _
Dy | 4326 3Wl1365 CONNECTOR - - ' .0. R
DR 4326 NEW TUBE & NUT ASSEMBLY, (5/16" o.n-._)(s_tate Tenght )

’ PAGE

1!-0!‘-'1#




THIS REPLACES ALL COPIES DATED PRTOR TO Novem’ber 1, 1962,
NACK CHASSIS NUNBER must always be given with PAR’I’ NUNBER when ordering.

COMPONENT PARTS
303GB hioupl, P2, P3, Ph & PS5

ATR COMPRESSOR

303-12 -47

11/1/62 ee sr # -5




THIS REPLACES ALL COPIES DATED FRIOR: TO i
WACK CHASSTS NUMBER must afways Ee g?ve§°$f‘£‘)iera

. COMPONENT PARTS
303GB hlohpl, PE, P3, Pl» & P'”

o AI:R comsson



1K

THIS REPLACES ALL COPIES DATED PRIOR TC Noyember 1
HACE CHASSIS NUMBER must always be given with PART

COMPONENT PARTS
303GB  4104P1, P2, P3, P4 & P5

ATR COMPRESSOR

, 1262. .
NUHBER when ordering

KO,
KEY PART NUMBER DESCRIPTION REQ.
30308 4104P1

A Ths 236215 NUT, Discharge Velve Cap 2

B 5 210468 SPRING, Discharge Valve 2

c T45 230935 VALVE, Diacharge ‘ o

D Ths 226315 BODY COMPIETE, Cylinder Head 1
Includes:

E 745 237291 SEAT, Discharge Valve 2

- 745 2hkolke SEAT, Inlet Valve Spring 2

- 745 240143 INSERT, Inlet Valve Bpring 2
Atteching Parts:

F 45 238634 GASKET 1

G The 237696 SCREW, Cap, Hex. hd. 5/16 - 18 10

H 45 204820 GASKET, Cylinder Head Fitting 1

J T45 233057 PLUG, Cylinder Head 3/8" Pipe 2

11/1/62 ee sr



THIS REPLACES ALL COPIES DATED PRIOR TO November l,~l962.~- B
HACK CHASSIS NUHBER must ‘always be g;ven wuth PART NUMBER when order1ng

COMPONENT PARTS

303GB ulohPl Pe, P3, Pu & P5
ATR GOMTRESSOR -

KEY|  PART.NUMBER B AN 1 DESCRIPTIOH

“EE EBEE LB

Hinyd oR=E=2B R

-EE%%EEN“N“:‘ =

1=
&

a-]

£

303GB HthPl (Continued)h

5 236126 - l|8mRme, Inlet valve
745 239395 - |GUIDE; Inlet valve

745 236125 : VALVE, “Inlet
Ths  2ho022 GUIDE, Uhloader Plun er
745 240023 PLUNGER Unloader:
Th5 229875 PISTON COMPLETE Unloade
Rach Includes
745 238144 RING, Back-Up
Th5 238143 GROMMET E
T45 275575 BODY COMPLETE, Cyilnder Block.~
Tneludes: -« oo
Ths 238586 BUSHING 0 - -;:fi E)
TH5 236118 _ SEAT, Inlet Valve
; 'Attaching “Pa; 5 :
745 20738 GASKET = : 0 o oo ;
45 210897 | SCREW, Cap; Hex. hd._3/8 - 16 o
. WASHER ‘Lock, medium 3/8 T. D.:(36KXE
T45 233057 _PLUG Cylinder Block 3/8" Pipe _,r;
745 238491 SEAT, Unlosder: spring S
™H5 239972 SPRING Unloader: .=
745 24002k ~ |SADDLE, Unloader: Spring i
TH5 230576 . . |PLUG, Cylinder Block 1/ . Pip
s Tootelhy RING SET, Piston. ' ..
45 227252 .. |PISTON & PIN ASSEMBLY
Each Includes
745 236168 s . PIN,:Wrist
745 236169 - WIRE wrist Pin Lo
h5 208189 - ROD & 'CAP: COMPLETE, €0
Lo C Each Includes___ _
Ths 239543
5 238598
H'*Qh Attachlng Parts
The 238597 - o) wASHER Lock;'
Th5 238596
Not Used
S Attachlng Parts
Not Used - .uv - GASKET': L
Not Used CBCREW
hs  2ho7hh COVER, Rear End
Attaching Parts : e
Th5 237687 SCREW, Cap, Hex. hd. 5/16-- 18
45 237648 WASHER Lock Heavy 5/16 L. D.g(___;ij-;




THIS REPLACES ALL COPIES DATED PRIOR TO November 1, 1962.
MACK CHASSIS NUMBER must always be given with PART NUMBER when ordering,

COMPONENT PARTS

30308 M104Pl, P2, P3, Ph & P5
ATR COMPRESSOR

303¢B  h1okph
Same as 303GB  41O04PL

NO PART NUMBER CHANGES

303GB  LioLkps
Same as 303GB L4L104PL

NO PART NUMBER 'CHANGES

KEY PART NUMBER DESCRIPTION lﬂﬂﬁ
30368 4104PL (Continued)
- Th5 239189 GROMMET, Rear End Cover 1
Ths 240576 WASHER, Thrust 1
- 5 240745 BEARING, Crankshaft 1
As | Th5 240739 CRANKSHART 1
Attaching Parts:
AT 745 232013 KEY 1
AU 45 203395 NUT 1
AV 45 240737 CRANKCAST 1
AW | 745 236678 BEARING, Ball, Crankshaft 1
AX Ths  2ho7hl COVER, Crankcase 1
Attaching Parts;
AY ™5  2kOoThO GASKET 1
Az | 745 230815 SCREW, Round head, Machine 1/4 ~ 20 6
BA 745 202981 WASHER, Lock, 1/4 I.D. 6
303GB  41ohp2
game as 303GB L1O4P1 Except
D 745 228173 BODY COMPLETE, Cylinder Head 1
G 745 237936 SCREW, Cap, Hex. hd, 10
- hs 232850 WASHER 10
303GB  4104P3
Same as 303GE  L1O04P1 Except
- 13158 18 GOVERNOR ASSEMBLY 1
. (For Componente, Sce Back of Group)
Attaching Parts:
- Ths 236577 GASKET 1
- Ths 203847 SCREW 2

11/1/62 ee sr PAGE Ji5 of 5




IK

THIS REPTACES ALL COPIES DATED PRIOR M0 MARCH 8, 1965.

COMPONENT PARTS

4B3GB 334 & 335P1, P2, APl & AP?
FUEL QI1, FILTER

483-72-14

KEY PART NUMBER DESCRIPTION e
A 6432 6662579 COVER ASSEMBIY 2For 334 Only) 1
A 6432 6663751 COVER ASSEMBLY (For 335P1, P2, APl & AP2 Only) 1
Attaching Parts: .
B 6lg32 199545 GASKET 2For 33k Only) 1
B 6h32  20509-5 GASKET (For 335P1, P2, APl & AP2 Only) 1
c 6h32 6662577 CASE ASSEMBLY EFor 334 only) 1
¢ 6432 6663753 CASE ASSEMBLY (For 335P1, P2, APl & AP2 Only) 1
D 237GB 16 ELRMENT ASSEMBLY iFor 33& 1
D 2376E DA ELEMENT ASSEMBIX (For 335?1 pe, APl & AP2 Omly) 1
B L322 20380 BRACKET, Body EFor 334 OnJ,y') 1
b 6432 6662021 BRAchT, Body {For 335P2 & AP2 Only) 1
i3 Gh32 7600 PLiG, Body {For 334 only) 2
F 6k32 35788-1 FLUG, Body (For 335F1, P2, AP1 & AP2 Only) 2
3/0/ J?

- Sr=nes

" pack 1 9F 4

: Group 1
MACK CHASSIS NUMBER MusY ALVAYS BE oiviN WiTH PART NUMBER yHER oRDERING, '




THIS COPY REPLACES ALL COPIES PREVIOUS TO s+ . MAY 5, 1965.
NACK CHASSIS NUMBER must always be given with PART NUMBER when ordering.

COMPONENT PARTS
485G k192, A,B,C,D,EPL & P2 &FPL-3
OIL FILTER (FULL FLOW)

A ' | 485-72-90

T
B
S
I o
R
Q\S‘. t
d
[ -1}
» [ 4 ﬂ'
Cl|d
‘. 2
€ J
p e
P s ”0 )
of . D
Wi
il
o
ol
N —]l] '
E
G
F

1K

5/ 5165 vn-mes 1.2



COMPONENT PARTS e
485GB - 4192, A,B,C,D,EPL & PP & FPl 3 s
- QIL FILTER (FULL FLOW)(Cont )

KEY PART NUMBER : DESCRIPTION
A 9000 FP-263 VALVE ASSEMBLY, Relief. (For 1:85(;13. L192 & A)
A 9000 FP-263A VALVE ASSEMBLY; Relief (For 485GB . k192B)
A 9000 FP-263B VALVE ASSEMBLY, Relief (For 485GB" 4192¢).:
A 9000 FP-263D VALVE ASSEMBLY, Relief (Fow L85GB . 4192D)
A 9000 FP-263E VALVE ASSEMBLY, Rellef (For_hsscm;':_ 1!-192E Pl & P2 FP 3
B 9000 FP-220 ©PLWY, Vent: B T '
c 9000 FP-214 " COVER For 485GB 4192) : vl
c 9000 FP-21h4M COVER (For 485GB 41gza; B & c) s
c 9000 FP-21hA COVER (For 485GB lt192D & EPL & P2 g FPI-3) 7
D 9000 EB-95 'BRACKET, Mounting (For 485GB: 4124, D %E P1'g 7P & 3)
D 9000 EB-95M BRACKRT, Mounting (For: h85GB h19213 & c Epa& FPl)
- 5000 FP-289M - VAIME ASSEMZBLY Check g
iy Conislets ofn B

r 9000 FP-288 L GUPy Sprlng Retainlng
F 9000 FP-19h : SPRING -
G Q000 FpP-286 DIse ASSEMBLY Va.lve v
H Q000 FP-287 - HOUSING, Valve G ol
J 2000 Fp-282 ' SPRING, Safety : v b
J~1| 9000 FP-290 [ RING, Snap o B
b 9000 FP-98 RING : L
L 9000 MFP-80 BUSHING, Pljpe 3 A S1e
M 9000 FP-264 VALVE ASSEMBLY Check : o Sl
N 30188 18 PLUG, Drain’ ARt 210
P G000 FP-250 BODY Clarofier (For 1!-85GB 1+192 A & B) i : e
P G000 FP-250MA : IBODY, Clarcfier (For 4B5GR: h1920) i
P 9000 FP-250B BODY, Clarorier (For LB50B. 4192D & EPl & P2 & FP1—3) T3
o] 9000 FP-150 ' RING,' Cover {For 485GB° k192 & D) IR
Q 9000 FP-150M RING; Cover {For h85GB: h192A B &, c)
R 9000 GA-38 . "o" RING, cover Seal :
5 236GB 311 (:ARTRIDGE S
S-1 9000 FP-255 SUPPORT, Cartridge S
5-2 9000 GA-173 SEAL, Cartridge Rub'ber DR
T 9000 FP-238 POST,. Center - :
- 9000 FP-294 SCREW;. cdp (For l+85GB h192 & A)
- 9000 FP-297 'SCREW; cap (For L85GB’ 41928 Only). .
- 9000 FP-298 TUBING, Steel (For 485GB .~ 4192B Only):
- 000 FP-296 PIPE, Stand (For 485G hkigoc On_’].y)
- 2TRU  152LF2 DECAL, (Fi]ling Instructions)
- 27RU 1504 -_DECAL EMack) -

2YRU  1524PY DECAL Important Warning)

27RU 1570

DECAL ( Starting Instructions)

2"- 2




TH1S REPTACES ALL COPTES DATED PRIOR TO OCTOBER 3, 1963.

COMPONENT PARTS

T36GB  22TP1 g p2
_NOPZLE HOLDER

A | 736-72-8
B —_/—\—” Te

NOTE: SPRING SETTING ONLY DIFFERENCE IN "P" NUMBERS.

KEY PART RUMBER DESCRIPTIOR RNEOd.
A 36588 83 SCREW, Retaining 1
B 12185 22 GASKET, Retaining Screw 2
¢ hosp g1 CAP, Protection 1
D 1228 151 GASKET, Protection Cap 1
E 26188 4o NUT, Spring Adjusting Retaining Cap 1
B 36258 133 SPRING, Pressure Adjusting 1
G 380SE 29 SPINDLE ASSEMBLY (With Lower Spring Seat) 1
B 2158 40 BODY, Nozzle Holder 1
Includes:
J 315 39 PIN, Dowel a
K 26188 33 NUT, Nozzle Cap 1
L 5906B 1127 GABKET, Nozzle 1

10/3/63 mes-sr

oF 1

PAGE 1 Group 1

MACK CHASSIS NUMBER MusT ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING.




COMPONENT PARTS

313GC 4151CP1 thru CPS, CPll & (P12
FUEL INJECTION PUMP

KEY PART HUMBER DESCRIPTION RNEO_Q'.
- 3128p 18 PUMP ASSBEMBLY, Primer 1
Includes:
A - SCREW, Thumb 1
B _— PIN 1
C 2888 W1 ERACKET, Retainer (Includes Key Letters A & B) 1
D Not WUsed KNOB, Hand Primer
E khisp 77 0 * WASHER, Sealing 1
F 5858 13 BARREL, Hand Primer 1
G 3118B 3 PIN, Fluger 1
H 30988 45 - PLUNGER 1
J 34358 31 * "0" RING, Plunger & Rod Assembly . 1
K 1e288 11k % GASKET, Hand Primer ’ 1
L 3688% 50 SCREW, Leaf-Qff i 1
M 36258 123 SPRING, Relief Valve 1
N hoisB 13 VALVE, Relief 1
P 34388 64 * "o" RING, Check Valve 2
Q hohsp 38 VALVE, Check (Small Hole Outward) b
R Lohsp 38 VALVE, Check (Large Hole Outward) 1
8 h2sp 98 COVER, Supply Pump : 1
Attaching Farts:
T 12088 1hh ¥ GASEET 1
U 3615Z 511 SCREW 2
v 36152 290 SCREW 1
W 4h15Z 365 - WASHER, ILock 3
X 12588 30 GEAR, Idler 1
Y 1258B 31 GEAR, Drive 1
7 16388 15 INSERT, Supply Pump 1
Attaching Parts:
AA 36182 513 SCREW & LOCK WASHER 5
AB 3118E 59 PIN, Idler Gear 1
AC 36hsz 177 ¥ SFAL, Governor Shaft 011 1
AD 13088 18 GUIDE, Outer Spring 1
AR 36288 140 SPRING, Outer 1
AF 36658 1971 SPACER, Adjusting (Outer)(.017-.023) AR
AF 366SB  19P2 SPACER, Adjusting {Outer){.038-.046 AR
AF 366SB 19P3 SPACER,Adjusting (Outer){.053~4063 AR
AT 36G6SE  19Ph SPACER, Adjusting (Outer){.077~.089 AR
AF " 3665B 19F5 SPACER, Adjusting (Outer ){.151-,161 AR
AR 3665B  19F6 SPACER, AdJusting (Outer)(.027-.033 AR
AF 36688 19PT SPACER,Adjusting (Outer)(.008~.012 AR
Ag 13088 20 GUIDE, Inner Spring 1
AH 3668 1TF1 SPACER, Adjusting {Toner X .017~.023 AR
AH 3668B  17R2 SPACER, Ad justing (Inner)(.038-.046 AR
AY 36658 17P3 SPACER, Adjusting (Inner)(.053~.063 AR
AH 3665B  17Pk SPACER,Adjusting (Inner){.D77-.089 AR
AH 36588 17P5 SPACER, AdJusting (Inner \172-.182) AR
AR 3665B 17P5 SPACER, AdJusting EInner .271-.281; : AR
AH 366SB  1TPT SPACER,Adjusting {Inner){.008-.012 ! AR
AT 3625B 1o SFRING, Tnner (For CPL thru CP5 Only) i 1
A 3625 139 SPRING, Inner %For CF1l Only i 1
A 36288 147 SPRING, Inner (For CFi2 Only ' 1
AK 26188 37 NUT, Cap, Set Serew 2
AL 12288 145 * GASKET, Set Screw 2
AM 22182 19 NUT, hex. Set Screw 2
AN 36582 161 SCREW, Set 1
AP 3055B 60 NAME PLATE 1
Attaching Parts:
AQ 36182 284 SCREW, Drive 2
AR 30588 61 PLATE, Bridge Stop (For 3136C 4151CP1 thru CP5 Only) 1
AR 30558 8L PLATE, Bridge Stop (For 313GC L4151CP11 & CP12 Only) 1
Attaching Parte:
AS 2618 28 NUT, Jam 2
AT Lhaisp ke WASHER, ILock 2

1/12/65 sr-mes

PAGE 1 OF 6

MACK CHASSIS NUMBER uUST ALWAYS 8% Givan mTH PART NUMBER WHEN oRDERING,




:ftCOMPQNENT PARTS
S 31300 4151CP1 thru CP5, CPLL
FUEL INJECTION. PUME. (Cont‘ :

KEY " PART NUMBER RS
AU 2588 19 BRIDGE, Btop P]nte.

" : Attaching Parts
AV 36182 5hs SCREW ;
AW 22182 19 WASHER, Lock -
AX hpse 88 COVER, Gwernor Hous:l.ns

: ) Attachiug Pa.rts S
AY 12288 16 # GASKET' - :
Az, 3618B 552 BCREW -
BA 36188 553 SCREW.
EB 12288 - 1h5 U GASKET 0D
BC 3118860 - .:PIN, Operating ‘Laver: Bpira
BD hi2sz  bso WASHER, Operating lever
BE 22388 b2 LEVER ASERMBLY," Operating
BF 36288 126

SPRINQ, _Qperating Lave

MACK Cﬂuﬂi NUHB!I mm mrm L] Wﬂl Il'rll PART'NUHDII mu




COMPONENT PARTS

313GC 4151CP1 thru C€P5, CPll & CPl2
FUEL INJECTION PUMP {Cout.)

313-73-26 (2)

2B o3 BN B 6D A v O

S

GV

IK

1/12/65 sr-mes pagg 3 BF 4
MACK CHASSIS NUMBER uust ALwaYs o oivaw wivH PART NUMBER wien ororaie,




COMPON ENT PARTS

3136C: 4151CPL thru CP5,- CPll & CP12
FUEL DTJECTION PUMP (Cont.)-__.- SRS

KEY PART NUMBER S B DESCR[PT!ON

BG hoss 15 CLAMP ASSEMBLY, Operating Lever
Attaching Parts.
BH 36187 293 o BCREW . . - :
BJ 26158 28 - RUT:
BK khisz 365 . WASHER, Lock - SRRRRR T
BL 34358 51 * "o" RING, Governor Operating Shaft
BM 36h5B 51 SHAFT, Governor Operating’ - _' i
EN 14458 4o HOUSJI\IG Assma:&LY,Gw ernor:
Includes: : SRR

BP 302828 by " PIN; Dowel BT A R

...t Attaching Parts. L RS
B 12258 154 % " GASKET : B
ER g 3618Z 566 E SCREW, Governor Mounting
BT hhigz 365 . | WASI{ER Lock A
BU 22388 43 - | LEVER ASSEMBLY,Shut SOPF Lo

_ Atta.ching Parts.. L

BV 36187 293 _ SCREW e
BW 2618B 28 - WUT T
BX hisy 365 WASIIER Tock - - ' : : :
BY 22358 bk IEVER Assmmm,rulcrum 2For 313GC 1;1510?1 hru CP5- Only).
BY 2238 51 IEVER ASSEMIBLY,Fulcrm For 313GC- hlslcrll & CP12. Only)

: "Inéludes:

BZ 36182 519 - - " SCREW, Droop gFor 313GC 1;15101’1 e cP5 OnJy)
B 3615Z Sh6 . °  SCEEW, Droop {For 313GC hlslcrll & CP12 Only) -
CA 2615B 3L : _ NUT,Droop Screw. .
CB 31158 61 PIN, Piyot .- - - i0k
oo 343688 52 RING, Retaining - -~ "
CD 31188 62 - . PIN,Bracket i
CE -228B 38 BRACKET Fulerum:
cP 36187 299 : SCREW CAm Securing .- : :
oG . B1SB 16 . - CAM, Smoke Limit EFor 313GC hlslcPl thru Py Only)
li:6) . 518B 26 .5 CAM Smoke Limit{For 31300 415101911 & 0912 om,y}
CH hhigy 365 WASHER Lock, Cam’ Securing_. gt - .
oJ {:-. 26I8B° 28 NuUT, Cam Becuring: :
i CK “ 3438B 67 RING, Control Rod Retaining
t CL - 34288 30 " ROD AssmBLY, fontrol; i
™ 34358 51 * - "0'" RING, Governor Shut Off 'Shaft
CN 364sB 52, ' SHAFT ASSEMBLY, Governor Shut~0£f
P 22388 b5 . - LEVER, Governor Stop:
0 S 3058B 62 L PIA.'T_‘E ASSEMBLY, Spring
CR o 3658Z 162 SCREW,Spring Plate’ Assembly Se
c8 . 36288 85000000 | SPRING; Opérating’ Bhaftii’
cr C37hsB. 32 o | SLEEVE ASSEMBLY,Governor
cu Yhass! o -.-'WASB:E:R,Governor ']Lhrust
oV, "308B. 23 .00 | BEARING, Tovust SH
oW 3648B° 53 .o | SHAFT,Governor Drive S
CX' | - 73668B: 25Pl‘ "'} SPACER, Governor Shaft: .,995;
" CX Sn3668B 7 REP2 i | 'SPACER; Governor  Shaft (,010)
cx 3668 25P3 . |+ SPACHER, Governor Shaft (,015).
- CX 36688 25Ph - E SPACER,Governor Shaft: (1020)
(64 36688 25P5 ;.0 | SPACER; Govérnor Shaft {.035)
1454 - 36683 25F60 .- SPACER Goveérnor Shaft {.002)
cY 6358 13- ... | DISG, Spring (Outer; R
C2 S 6388 1k 'DISC,Spring ( Toner S
DA | Mi3sp 18- WETGHT Assmmy,aovemor
C e : - Bach! Includes' RS
DB . 24SB 41 y o BUSHING L
e 31188 63 _ PIN,Friction’ Drive Sp:l.der Weig;ht
D 37388 koo SPLDER, Friction Drive R
" DE cohsp bl IBUSHING,ZBear:Lng S g
IoF " '398B. 2f:i-c-i [ BEARING, Support: Plate Ball
n 30588 63.- | FLATE, Bearing Support
Lo : NS I Attaching Parts' .
IH 3618z "520 - .| SCREW :
DJ Whasr 3650 WASHER, Lock

1/12/65 T-mes

FAGE | _lf-'fj:cn%:' i 6 S

MACK CHASSIS NUMBER uus-r AL\m(s aa s:vzu \\'lTH PART NUMBER wuen o' znmc




COMPONENT PARTS
'3136C ha51CP1 thru CF5, CP11 & CP12
FUEL INJECTION PIMP {Cont.)

KEY

PART NUMBER

DESCRIPTION

REQ.
IK 1258B 32 GEAR,Governor Drive 1
L hh1se 66 WASHER, Lock, Drive Gear 1
M ) 26158 38 NUT, Drive Gear 1
DN
DP | 31188A Th PIN & SPRING ASSEMBLY 1
jy2) 34358 53 RING, Retaining 1
DR 126SB 33 GEAR, Camshaft 1
Ds 3055B 6k PIATE, Retaining 1

Attaching Parts:
or 361SZ 521 SCREW y
U Lhysz 365 WASHER, Lock L
ov 3058B 65 PLATE ASSEMBLY, Bearing 1
Includes:
oW ohSB 43 BUSHING 1
X L41SB 67PL WASHER, Thrust 5.093—.094) AR
DX WhisB  67P2 WASHER, Thrust ( .096~.097) AR
DY 51SB 25 CAMSHAYT 1
Attaching Parts:
% 20187 73 XEY 1
EA - hosp 89 . COVER, Control Unit 1
Attaching Parts:
EB 12088 147 * GASKET 1
EC 36182 522 SCREW k
ED 30558 88 PIATE, Control Unit 1
Attaching Parts:
EE 36187 522 SCREW 2
- Yipgz 16 WIRE, Lock AR
EF 3665B 26 SPACER, Control. Unit Plate 2
EG 3438B 52 RING,Retaining 2
EH 22388 56 CONTROL UNIT ASSEMBLY,R.H. 1
EF 311SB 65 PIN, Plunger Sleeve 1
EK 34388 54 * "o" RING, Control Unlt 1
EL 36588 79 SCREW, Head Locating i
Attaching Parts:
B 12288 149 ¥ GASKET 1
BN 34%7SB 15 ROLIER, Tappet 1.
EP 13088 19 GUIDE, Tappet 1
EQ 34388 55 RING, Spring 1
ER 38088 33 BUTTON, Plunger 1
BS 3778B 32 SEAT, Lower Spring i3
ET 36288 128 SPRING, Tappet 1
BU Not Used
BV 41158 68 WASHER, Thrust 1
EW 3h35B 56 RING, Snap 1
BX 34338 57 * o' RDNG - 2

. EY 31188 66 PIN, Plunger Iwrive 1

hiv 14888 20 HEAD ASSEMYELY, Hydraulic (Includes Key Ietters EQ to BY, FA to

FG % ch 1
TA 36552 163 SCREW, Set 1
FB 2357 27 BALL 1

- FC 1018B 1T FITTING, Discharge 8
FD hohsp ko VALVE ASSEMBLY,Delivery 1
FE agsSE 15 HOLDER, Delivery Valve 1
TF 36288 134 SPRING, Delivery Valve 1
" FG 36588 B7- . BCREW, Delivery Valve 1
¥H 3058B 67 PLATE, ' Head Retaining 1
7 36182 523 SCREW, Head Retaining Plate L
K 634X 889 ELBOW, Street 90°, 1/b NPT,Fuel Inlet OverXlow Valve 2
FL 697GC 113 VALVE ASSEMBLY, Overflow 1

o Includes:
™ kohsp 30 VALVE, Overflow 1
FN 36288 129 SPRING, Overflow Valve b3
FP 36588 81 SCREVW, Overflow Valve 1

1/12/65 sr-mes

PAGE 7 OF 6

MACK‘CHA_SSIS NUMBER MUST ALWAYS BE GIVEN WiTH PART NUMBER WHEN ORDERING.




=COMPONENT PARTS

o 1731366 Ji51CPL thru CP5;- CPll & CPl :
S FUEL ]:NJECTION PUME (Con'b )

... DESCRIPTION

KEY PART NUMBER |
FQ 14hse 58 HOUSING, Pump
Inclu&es‘ . -
- 3115B 75 PIN, Face Gear Locating
FR 2hsy k3 BUSHING, Camshaft . i w0
Attaching Parts.'{ PRI
FS 26187 322 NUT s
T hh1sz b5y WASHER, Tock .
FU 34388 58 * 0" RING, Pump Housing.. G- 0%
FY 1ihsBa 51 HOUSING, Timing Device T
Includes..- o
W 3708B 20 STUD- -
FX 3105B 13 POINTER: . . -« 00 b
FY hosp 90 COVER, Timing Window " ..
- Attaching Parts:
7. 12288 150 * GASKET 0ol i
GA 36187 524 SCREW Co :
GB 373SBA 15 SPIDER ASSIMBLY, 'l‘imin,g Dev1ce 5
" Includesw: .. - - . L
GC 31188 69 FIN, Welght
GD 30558 68 PIATE, Timing
GE 36182 525 SCREW ‘Plate
GF bh3sp 19 WEIGHT -
ae W1sB 69 WASHER, Thrust
GH 12588 35 GEAR, Slidlng - o
aJ 36288 137 SPRING Timing Device '_ _
GK 1h78RA 1k HUB ASSEMBLE{ Tming Dev1ce
Includest: ;
GL 2Lsp ki BUSHING ' SR
Attaching Parts‘
GM 36187 526 SCREW - . . ‘0
GN hhlsz 452 WASHER; Lock -
GP khasz  hs3 WASHER, Flat @ .~
GQ 50SB 14 COUPLING,Timing Device
GR Lit1sp 70 WASHER, Thrust:
GS Eh1SB 71 WASHER, Timing
GT 26158 39 NUT, Camshaft’ >
GU 365588 82 SCREW, Camshaft Nut. Set.
Gv hrac 12k DISC ASSEMBLY, Intermediat
B ) + Includesy :
GW 183GC 149 . PIM,bisc i
GX 375588 23 SHIM, Supply Pump: Cmrer S
oY Lilse 73FL WASHER Shim Control Rod (.017=,019. thick)
GY s 73P2 WASHER Shim Control Rod (.0115+,0195 thick).
GY Whase 73P3 WASHE}R, Shift Control Rod: (0075 .
GY 4hase T34 WASHER, Shim Coritrol Rod. (.0035-.0045 thilck)
G7% - 3668 85F5 ... . | SPACER;: Irmer_&. Cuter: Spr:. (035 thick):
HA 17sE 15 - HUB,Face Cedr
HB 12588 36 GEAR, Face /0 :
HC 13088 21F1 GUIDE Delivery Va.lve Spring 058°Y
HC 13088 212 GUIDE Delivery Valve Spring. ( 061;--
HC 13088 21P3 GUIDE ,Delivery’ Valve Spring:'( .07 -._0711- Blue :
- 2098B 1% * KIT, Ga.sket Repair '

*Included in Gasket*Repajr Kit

NO‘JIE:' Difference between PY thruPy’ are the Fuel Rack: Setting,

MACK CHASSiS NUMBER MI.IST Aur.ws BE GIVEN wml PART NUMBER WHEN onbenms. 8

1/12/65 sr-mes

-/ PAGE "




WACK CHASSIS NUMBER must always be given with PART NUMBER when ordering.

COMPONENT PARTS

315GCA 370
OIL PUMP ASSEMBLY (FRONT)

315-73-12

: NO.
KEY  PART NUMBER DESCRIPTTION REQ'D.
A 7676GB 43k "~ HOUSING, Oil Pump 1
B 270GB 182 PLATE, 0il Pump Locating 1
Attaching Parts:
c 6ax 1146 SCREW 2
D ITAX 435 WASHER, .2656 P
B 6AX 1146 SCREW, 011 Pump Positioning 1
F 35AX 1360 WASHER, 0il Pump Positioning 1
G 314X 558 PIN, Oil Pump Guide fAt Locating Plate) 1
H 31AX 55k PIN, Oil Pump Guide (At Locating Plate) 2
J 6836B 224 GEAR, 0il Pump Driven Shaft 1
Attaching Parts:
K hoax 511 KEY 1
L 21AX 338 NUT, 0il Pump Gear Lock 1
M 259GC 133 PLUG, 0il Pump Housing 1

10/15/62 ee sr ' ' #1-2




MACK CHASSIS HUHBER must always be: given wuth PART NUMBER when ordbrzng,

OIL PUMP ASSEMBLY (mom) (Cont )

COMPONENT pAnTs:’”

315GCA 370

PART NUMBER .

*7&#@&“@5”

: PLUNGER, 0:11 Pressure_ Safety valve pring

KEY
N hozge 236 " SHIELD 011 Pump Screen
_ Attaching Partgs
P 590GB 1198 "7- GASKET EAt 011 Pump Housing) .
Q 590GB 1199 - GASKET (At Oil Pump Housing Cover)
R 6AX 1146 * SCREW - R
8 7116C 168 : WASHZE{R _ S
iy ko7eB 253 ' FITTING 011 Pump In_'_l.et'
' Attaching Parts-
U 6AX 1151 " SCREW
v 388ac 21k SCREEN COMPLETE, 011 Pu.mp
W Lhegc 18k SEAL, 01l Pump Discharge. Tube
X hEhGCA 133 SHAPT ASSEMBLY, 0il: Pump Idler.
Includes._;;i;_
250GC 133 PLUG," 01l Pump 'Idler Sha.f_t
683GBA 18k GEAR ASSEMBLY ;- Main 011 Pumping Tdler
Includes SR o
AA 1866B 162 " BUSHING, 0il Pumplng Tdler Gear
AB h636c 234 SHAPFT, 01l Pump Driven -
AC T6T7GB 232 3 HOUSING 011 Pump (Scavenge Section)
AD 318X 555 " DOWEL; Oil Pump Scavenge H 'Bing
AE 683GB 191 GEAR, Oil Pumping Drive (S
AF 6830RA 190 GEAR ASSEMBLY, o:ué‘ Pumping I
: . Include5°'?“"
A 186GB 163 - BUSHING L
AH 3506B 229 - COVER, 0il Pump Housing
G _ - S Attaching Parts::
AJ 6AX 1156 - | scBEw :
AK | 7 31AX 532 07| DOWEL, _
AL 97AX 10k RETA]J\]ER, 011 Pressure Safety Valve Spring- cu
AM T116C - 176 © CUP, 01l Pressure Safety Valve §
AN 5726C 19, - SEFRING, Oil Pressure Safety Valve (Outer
AP 296ac 118 -




COMPONENT PARTS

24D 395
AIR CLEANER

Quantity used Is 1 unless otherwise specified in brackets [ }.

KEY PART HUMBER

2—-134-55

A 2191 P10-3496
B 2191 P10-3925

TMD 2136
7MD 2135

[l w ]

2191 P5345
2191 P5320
3638D 15

G mom

- 2191 P2274
H 2191 PLO-2972

dJ 2191 PRI4031
- B3AX L

11/17/65 sr-jd

DESCRIPTION

2MD 395

BODY ASSY
BOLT ASSY {(3)
Each Includes:
NUT, Wing {(3)
BAND ASSY, (Upper)
BAND ASSY, (Lowen)
Each Includes:
BOLT
NUT, Hex.
TLEMENT ASSY
Att Parts:
NUT, Wing (2)
CUP ASSY
Att Parts:
GASKET
PLUG, Body Assy

CHASSIS NUMBER must always be given with PART NUMBER when

KEY

PAGE ] of 1

PART HUMBER

DESCRIPTION

ordering.



THIS REPTACES ALL COPIES DATED PRIOR TO MARCH 5, 1963.
NACK CHASSIS NUMBER must always be given with PART NUWBER when ordering.

COMPONENT PARTS

25MF 310P1, P2 &
25MF 311
WATER FILTER

25-136-5

3/5/63. mes~dw.



THTS REPIACES ALL COPIES DA'IED PRIO
HACK CHASSIS NUMBER must al_ways be. guren wlj e"i" P%dl}\’rv?lﬁ ER

o WA'I'ER FILTER (Cont

KEY PART NUMBER m-:scnwrlon
. BN 25MF 310P1 & P2

A 6351 132718 'COVER, Filter R

Attaching Parts D
B 6351 901lA . 'SCREW, Cover: (Includes Washer-)
C 6351 14003 GASKET, Cover :
D 6351 holl PLATE Upper e
E 818F 11 EI.EMENT . Replacement Foz:-_; Pl;
B 8igr 12 ELEMENT, Replacement Ft_‘.)x"_-i--”PE
F 6351  L4ook PLATE, Lower VR
el 6351 h2l15 SPRING 5
H 6351 132717 BODY, Filter (Casting)
J 6351 10266 PLUG, Sump Drain - -
K 6351 10298 % 'INDICATOR Flow & Condition (Trans_ rent)

25ME' 31.1

A 6351 10352 = (‘!OVER, Filte

Atta.ch:lng Parts- i :
B 6351 90114 * SCREW, Cover: ( Includes Washer)
¢ | 94rU 196 - GASKET, Cover _
D T3RU 11761 PLATE, - Upper G
E O5MF  212PL k EIMNT, Replacement (For Wa'i:er
E | 25MF 212P2 . | ELEMEI\IT, Replacement (For ‘Permanent-Type Anti-

SR _ PR | . Freeze M:Lx'l:ure)

F |.7IRU 12046 . _PIATE, Lowe
G 57, 181~ - . . | SPRING
H | 6351 10351 . - { BODY, Filter (casting)
J el NOT LSED e g
K { 6351 10298 . % . "DTDICATOR, Flow & Condition (Tra.nsparent)-

Group b

e PAGE #2 of o




MACK CHASSIS NUMBER rust always be given with PART NUNBER when ordering.

COMPONENT PARTS

eMJ  280P1
ALTERNATOR

2-1310-51I

I
a1
o
g
o
p 2
< .
. Z
<
&} = /
I
L4
-
g
o H
1
T 4;5@
5
]
fae) Y
I
la o
N N T
(8] L <
a” \ w
N
. I o
a
4
<
i e B
o i ' <
) . i I
'(-' ] V]
~N - . <
o
" X
<
u w
- g
o
D (]
* Py N
> A ‘? 3 <
2 ) <
W
[+9] <€ >
(™ [ 1] fa) <
1]
[:1]
-4
—— - w
> < <

1/27/65 sr-mes #1-2



COMPONENT PARTs:"“ :

o BB
é}_._______ TERNATOR: (Con't-'); : : :_..;_:

U DESCRIPTION

KEY PART NUMBER Sl
A 5034 58500 STATOR ASSEMBLY, =~ ..
B 5034 32058 # |ROTOR ASSEMBLY
Includess - -0
c 5034 8-32260 RING ASBEMBLY,SJ:LP ST R
D 5034 32056 WASHER, Insuk tor e o
E 5034 29659 - RING; Snap DI
¥ 5034 30300 WEDGE, SLot, 0l
G 5034 skg72 NUT, Rotor Lock i
H 5034 S-24859 COTL, ASSEMBI.Y R i
J 503% 20655 HUB:. : B
K 5034 28843 m,Shaft e
L 5034 29658 RING, Snap (At Rotor)
M 503k 32055 SHAYT - :
N 5034 32054 BEARTNG - ' '
P 503k 58501 HOUSING ASSEMBLY, Sl:i_p Ring
Includes: : :
Q 5034 57584 . LEAD ASSEMBIY
R 5034 58370 INSOLATOR .-
5 5034 13984 WASHER Inaulatiou e
T 5034 58371 - - - INSUTA!
U T 503k 26141 WASEER Gunrd - SRR
v 503 L3ko _ - Nur, #ho-2k Hex.
W 5034 2h3k. ASHER, Tock - A
X 5034% 57577 - | BRACKET “Brush’ Terminal - B
Y 5034 58513 0  BCREW, Terminal #,10-21; x 2"Ipng
z '503k 2523 " WASHER, ILock:
AA 5034 58514 oo {0 SEUD, Center 1/4-20 X 3"Lg
AB 503% 13792 oo | BURHING o .
AC 5034 7O " WASHER, Insulator :
AD 5034 13928 i .. BCREW, #10..32 Hex hd._std.
- 5034k 529300 - WASHER,Guard "'
AR 5034 58517 PIATE & STUD: ASSEMBIX,A o Connector A
AT 5034 58519 INSULATOR, A, C. Terminal ETOP)' S
AG 5034 58518 - INSULATOR, A: c ‘I‘erminal Bottom) '
AN 5034 58508 - HOUSING, End.. L
AJ 5034 58441 ... MOUNT, Rect:l.fier BRI
- 5034 2h7h7 L smEVE,Rectiﬂer ‘Movmt.. Scre
AR 5034 59087 SCREW, Rectifler Mount:
AT, 5034 28456 HOLDER & STUD ABSEMBLY Brush
- : SR TIneludedi o :
| A 5034 2871%: - BRUSH & SPRING ASSE:MBL
| AN 5034 58502 HOUSING ASSEM'BLY,Drive Fnd”
: : . e : 'Includes.--.
AP | 5034 29662 © BEARING .00
AQ 5034 296630 in : RETAINER, Bearing
AR 5034 51797 - | SCREW, Retainer: :
A8 5034 243k . b WASHER, Lock, Retainer Screw :
AT 5034 1633300 o [L0 PIN, Housdng o : S
AU 503% 58s0k.. oo CO‘JER,Recti:E’ier
AV 503% 28707 PLATE,  Name - SE
oo Attaching Pa.rts..
AW 5034 6810  SCREW; Drive #6 .
AX 503k 20652 COLLAR, Rotor Shaft
AY 503% 57579 - | pusHmd: (ave, )i
AZ 503k 13626 - | WASHER, Guard - "
BA 503% 31173 WASHER, Tnsulator - ©
BB 503k 58784 BUSHING, Speer. -7
BC 5034 59067 INSULATOR . o s
BD 5034 26228 WASHER Guard "
BE 5034 59098 BUSHING Spacer
BF 5034 58371 INSUTATOR
- 5034 31097 WASEER Lock, Sha.f’b
BG 5034 18930 NUT, Bebring Retainer
oH 5034 28885° WASHER, Guard .- o
| BT 503% 58505 % | SCREW; Drive End Houﬂ -.
NOTE: ROTOR™ IRQ

) \ \‘h"hl: l-mﬂle}h‘ll.l




THIS REPLACES ALL COPIES DATED PRIOR TG OCTOBER 14, 1965,

COMPONENT PARTS 8MJ 107P1, Ul07P2 & 4108
STARTCR MOTOR

Quentity used is | unless otherwise specified in brackets ( ).
KEY PART NUMBER DESCRIPTION KEY PART NUMBER DESCRIPTION
8-1310-109 3 B B—1310-110

O\

B
H 2
g @!ES\F!B@/ ‘G

~
£ o™

A 2132 1945514 FRAME, (C.E.) F 2132 1905014 WASHER, Thrust (C.E.)
Includes: G 2132 1945479 INSULATOR, Field Coil (C.E.)
- 2132 38273 BUSHING, {(C.E.) (BMJ ULLO7P1 & 4107P2)
- 2132 103893 PLUG, Expansion (8MJ 4107P1 § G 2132 1915179 INSULATOR, Field Coil (C.E.)
4108 only) (8MJ 4108)
- 2132 1945687 SEAL, 0il (8MJ 4107P2 Only) H 2132 1945478 PLATE, Brush Cov
- 2132 125947 PLUG, Pipe (8MJ 4107P1 & 4108 Attaching Parts:
only) J 2132 1915477 GASKET (2)
- 2132 453465 PLUG, Pipe (8MJ 4107P2 only) X 2132 9414397 SCREW, Cov PL (4)
- 23327 1916439 WICK(C.E.) L 2132 1934478 SHOR, Pole (U)
Attaching Parts: Attaching Parts:
B 2132 191148639 SCREW, (4) M 2132 1913960 SCREW(8)
¢ 2132 131098 WASHER(8MJ 4107P1 & 4108)(u) N 1sG 27 ARMATURE (8HJ 410751 )
o oseaXl WASHER, Lk 1/4 ID (8MJ 4167P2) 2139 1051320 ARMATURE(BMJ 4107P2 & 4108)
(%) P 2132 1937116 BUSHING, Term Stud
D 2132 1916272 ng® RING, (C.E.){8MJ 4107P1) a 2137 1945489 BGASKET. Teym Stud
E 2132 1945470 LEAD ASSEMBLY !
10/14/65 rs-it PAGE 1 of 2
CHASSIS NUMBER mmst ahways be given with PART NUMBER when ordering.




REY

3
AP
A0
AR
AR
AS
AT
AU

AV
AW
AX
AY
AZ
34

BB

PART BUMBER

213z
2137
2132
2132
2132
2132

@
3 :‘h\ N )
M} COMPONEMT B ARTS

Yuontity vsed is § unless ath

IR T
211912
120238
1845468
21427
120238

36256 501

2132

2132
2132
2132
2132
2132

2132

2132
2132
4553
2132

1119879:"

1930611
1945480
13u547y
1942257
1942258
1942260
1942282
9415235
16

1949109

d625Z 83

2132
2132
2132
2132
2132
2132

2132
2132
2132
2132
2132

2132
2132

ST 0.
2132
2132

1950561
1936466
1916272
191353h
1868835
1945510

125947
H$53u65

1916439 .
1923u8t.
1918047

1914869

131098

1
1911644
195356

1218G 31

2132
2132
2132
2132

2132
2132
2132
2132
2132
2132
2132

2132
2132
2132
2132

2132

2132
2132
2132
2132
2132
2132

2132
2132

1964857

1921805,
1945484

1945875

9412305
1945472
1914372
3415235
1945476
1345u87
1957847

1916439
1942258
273913
125947

453465

1948536
1948537
120378
921427
120238
811812

1918637
1918690

PTG BLPLACES ALL COPTTA DATED PRIOE

DESCRIPTION

WASHER, Insui Tevrwm Stud (2)
WASBER, Term Strud {C.E.ED.E.}I(2)
NUT, Term Stud :
CONNECTCR, Term to Sw

WASHER, Lk Term Stud

HUT, Term Stud
SWITCH, Solenoid (8MJ ui0YP1)

- SWITCH, Solénoid(8MJ 4107P1 & 4108)

© Attaching Farts: -

SCREW, & LOCK WASHER ASSY (u)

PLUNGER

WASHER, Retg Sprg

BOOT, Pngr

RETAINER, Sprg

SPRING, Shft Lvr Retg

RETAINER, Sprg-

SNAP, RING, Shft Lvr Retg

COIL AS8SY,Field (8MJ B107P1)

COIL ASSY,Tield (BMJ LIOT7P? & 45108)
Includes:
STUD, Term (8MJ L4107P1 £ u4108)
STUD, Term (B8MJ 4107F2 )

WASHER, Space

"G" RING, Lvr Hsng

INSULATOR; Field Coii{8MJ u4io7P1)

INSULATOR, Fiald Coil (81HJ 3102

HOUSING, Lvr :
Inciudes:

- PLUG, Pipe {8KJ ul07P1 §
PLUG, Pipe (8MJ 4107P2)
WICK, 0il
BUSHING, Lvr Hsng
SEAL, 0I1
Attaching Parts:
SCREW(5)

WASHER, Lk (8MJ L107P1g 4108)
(5)
WASHER, Lk(BM.I 4107P2)(%)
WASHER, Brk
FLUG, Lvr Hsng .
CASKET{8MJ u107PL & HlDB)
GASKET, (8MJ 4107P2) :
"g" RING, Shft Lvr (1/2" Dla)
LEVER; Shft. ...
GUIDE, Pngs Rod (8MJ 410791 &
; 4108)
NUT, Prgr Rod
LEVER, Shft - . PR
"o RING, thhm(lw&+ma)
SNAP, RING, Lvr Shft Retg L
GASKET, Lvr Drv Hsng .
DRIVE ASSY :
HOUSTNG, Drv:.

. Includes .
WICK, (DLE.).

< BUSHING, (D.E.}-

PLUG, Pipe (D.E. 11/ dla) .
PLUG, Pipe (D.E.)(11/32 dia)
(BMJ H107P1 E 4108)- - i
PLUG, Pipe (D.E,)(11/32 dla)
(BMJ 4107P2).
Attaching Parts
SCREW(S)
SCREW{5) .- .
NUT, Term Stud (C.E.)
WASHER Lk Term.Stud (C.E. )(2)
NUT, Term Stud {(C.E.}.:~
UASHER Term Stud (C.E. )(BMJ
HlOTPl) .
INSULATOR, Térm Stud (C E. )
BUSHING, Term Stud (C.E,) .

4108)

Lo : : PAGE 2 of 2 : ;
CHASQSNUMBER:mw!aMmysbcgwenwuhPARTN MBERumenOMenn

Bl ULO7EL,
STARTER MOTOR

410TR2 auioa

za specilied in Brackets { }

CKey

BL

Bid

:2132-186;7911-"
BN

© 2132 1874847

ST 2132 18748uR

'2132 uuesuﬁ

2189 153266

L2132

2356
2132

. 2132

S 19es

TG OCTHEDE 10

(Cont.) Lil:fin

PART HUMBER - BESTRIBTION
2132 1906531

2132 1945517

TInc]udes
'_“ PLATEY Support :
o  TNSULTATOR Bpuuh Pl
”f_IHSULAFOR BPU:h HoldeP (2)
U PLATE} Brust:Tnsul’ Sgep (2)0
PLATE Brush HOlder Gnd Spcr (2
SPRING,: Hrash' (8)57 iy
L HOLBER Brush b )
szUSHING Brush: Holder. Scr ( :
'SCREW ”Gnd Brush Holder (Long)

21321909523
2132 18748645

2132 187u851
2132 1861785
2132° 19069521
21321913080. -
2132.199&933-9'

2132 196ﬁ982fﬁ:-;

Gnd Brush Ho]de
(2)(8MJ 4107P2}

36167 587_

2132 1914642

51372 u53n
21232

2132
3132

BRUSH, (SMJ:QlO
CBRUSE;: (BMI ¥107P2
“Attaching Parts
2 SCREW{8)::

- WASHER e (8)(

2132”

MBSHER, Lic (8)(8ii) 10702




I«

NACK CHASSIS NUMBER rmust always be given with PART NUHBER when ordering.

COMPONENT PARTS
OMJ 255P1 {14 Volts)

VOLTAGE REGULATOR

9—-1310-6!

-
%
W
KEY PART HUMBER DESCRIPTION ﬁ‘é’q‘,
A { 503k 32297 RESTSTOR (20 OHMS) T
B 5034 29325 COI. & YOKE ASSEMBLY 1
c 5034 56880 ARMATURE ASSEMELY 1
D 5034 30437 SPRING & SCREW ASSEMBLY, Adjusting 1
E | 5034 53123 COIT. ASSEMBLY 1
F | 503k 32719 ARM ASSEMBLY 1
¢ | 5034 8hes NUT, Adjusting 3
H 503% 31520 SPRING & SCREW ASSEMBLY,Adjusting 2
J | 503+ 32718 ARMATURE 1
K 5034 13700 WASHEER, Insulating 3
L 5034 8342 BUSHING, Insulating 9
M | 503k 7885 PIATE ASSEMBLY, Contact 1
N 503% 7873 INSULATOR 6
P | 503k 31173 WASHER, Insulating 3
Q 5034 4488 BUSHING, Insulating 6
R 5034 29320 JUMPER ASSEMBLY 1
8 | 503k 28504 RESISTOR (15 OHMS) 1
T { 5034 31667 BIOCK, Carrier 1
U | 5034 31508 RESISTOR (330 OHMS) 1
v 5034 31668 CARRIFR ASSEMBLY 2
W 5034 31669 CARRIER ASSEMBLY 1
3 5034 35617 COTI, ASSEMBLY 1
- 5034 54195 ELEMENT ASSEMBLY 1

5

JT976 BT ~5es

-

FI=T




WACK CHASSIS NUMBER must always be given with PART NUMBER when ordering.

COMPONENT PARTS

101QB 129
OUIRIGGER CONTROL VALVE

( HYDRAULIC)

101-172-15

av

LA

2/9/65 sr-mes




COMPONENT PARTS

Ca 10198 129 .
OU']IRIGGEB CON’I‘ROL VALVE (HYDRAULIC)(Cont )

KBY PART NUMBER
A 9225  151-270484-1 BODY,Valve ' S
B 9225 POTTL-211 "0" RING,Spool
¢ 9225 1512701k WASHER, Body .- © '
D 9225 151-27013-1 | SPOOL, lst & 2nd . ..
E 9225 151-27018 COLIAR, 18t and 2nd Bpooli. .. ..
F geas  151-27019 SPRING, let ard. ond. Spool: Centering
a 9225 29650-13 RING, let. & 2ndy Spool Retaeintng
H 9225 151-27020 CAP, 11st. & 2nd.. Spool’ Return Spring
Attaching Parts' o L
J - SCREW, f111. hd. 1/u-eo NG x 1/2 (6Ax 6)-;
K 9225 151-27009-1 PIsmN, Check Valve: -
L 9225 ; 151-27008 SPRING, Check Valve: :
M 9225 29791-112 "o" RING Check Valve
N 9225 151-27017 PLUG,Check Valve ' o
b 9225 29691-~112 RING,Check Valve Back-Up
Q 9225 152-27T000 CARTRIDGE ASSEMBI.Y,Relief Valve
R 9225 151-27003~2 | OUTLET SECTION: . R R
Attaching Pe.rts: s B
g SCREW, cep, 3/8-16 ch 1-3/1; 6Ax 62).'-'
T SCREW, ' cap; 3/8-16 NCx' 1-1/2 by 3)
U WASHER; Locls, 3/8 I.D.(36AX 3):
v 9205  29701-3 'PIUG, Body' - . ¥
- 9225 29T01-k PLUG, Outlet Section.
W 9205 29791-128 "o" RD\IG Outlet Section
X 9225 29791-115 "0" RING, Outlet Section
¥ 9225 27036-2 LEVER & KNOB ASSEMBLY.
o - Bath Inclur‘eal S
7 9205 27035 KNOB - o
AA 9205  26728-1 © BRACKET, Mounting
AB 0225 26729 1N, C1evia
- 9225  29660-1 PIN, Cotter -
AC o

9225

29521-41 .

MACK CHASSIS NUMBER ST AL\I’AYSEBE aweu m‘m PART NUMB

PAGE U OF o

5;(9./..,2;.;

~HEE
DERING




THTS REPLACHS ALY, COPTES DATHD PRTOR 70 MARCH 25, 1963.
HACK CHASSIS NUMBER must always be given with PART NUMBER when ordering.

COMPONENT PARTS

38qc  414P1,P2 & P3
HYDRAULIC STEFRING PUMP

38-173-49

W
: NO.
KEY PART NUMBER DESCRIPTION REQ'D.
A 8813 229687 RESERVOIR ASSEMBLY 1
B 8813 70996 NUT, Tank Stud 1
c 8813 213584 ELEMENT , Filter 1
8813 213982 RETATINER, Element 1
E ——— % (GASKET, Cover L
F 8813 212683 SPRING, Cover 1
G 8813 220029 BAFFLE 1
Attaching Parts:
H 8813 174601 SCREW 2
J 8813 220678 . 9TUD, Tank 1
Attaching Parts:
K 8813 1866 COTTER PIN 1
L 8813 1586 WASHER, Tank Stud Nut 1
3/25/63 mes-sr #1-2




THIS REPLACES ALL COPIES DATED PRIOR TO MAROH 25, 1963; R
: . COMPONENT" PARTS
~3tqe haker, P26 T3
mRAULm smmrm PUMP ( Continued)

KEY PART NUMBER C T eI "nés_t‘:ﬁ_l'éi"_lpn_'__'.'.---;.'."'-" :

M 8613 229679 COVER ASSRMBLY, an -
: Attaching P&rta: R FS TR LR :
N 8813 15370 WABHER SIRARIEEE A
P 8813 109609 ©. NUT Win.g :
Q 8813 220682 DIPSTICK ASSEMBLY. .- @ . .00
R 8913 172376 RING, Snap (Outer) :
8 8813 250455 " BHAFT L
o Atts.ching P&rte- :
T 8813 1606 KEY- B
U 8813 1hgh23 BEARING, Shest Ball
v 8813 1066H1L RING, Snap (Imler) :
W — * BEAT, 011 - . R
X 8813 222440 BEARING, Shaft Roller ;
Y 8813 622869 | voDY ASPEMBLY
z - : * 9" RING;: Body
AA ——— * "0“ RING, :Boa;v N
AB 8613 213860 ROTOR; (For P1 Only) _
AB 8813 213858 ROTYR (For P2 & P3 only)
AC 8813 912139 KIT; Rotor Vane 510 Vanes; ?For Pl Only)
Ao 8813 922593 KIT, Rotor Vane (10 Vanes)(For P2’ & P‘5 an],y
AD 18813 213933 RING, Rotor sFor 1 only)
-1 Ap 8813 - 213934 RING, Rotor (For P2 & P3 Onlly)
AR 8813 217308 PIN, Rotor Ring EFor PL Only)
+ AE 8813 217307 - PIN, Rotor Ring (For P2 & P3 Only
f AP 8813 213988 PLATE) Pressuxd - ol :
Ag 8813 245507 SPRING, Pregstre Plate - SR
1 AR 8813 1750&91.._ PLUG, Control Valve Cover = -
_ AT - S M0 RING,. Control Valve
L AK 8813 232795 CH L VATVE ASSEMBLY;  Control spor Pl & 113
' AK 8813 232797 © VALVE ASSEMBLY, Control (For P2 only)
AL 8813 1fooT2 SPRING; COntrol velve &« o ot
AM _.__' i ::_._ * - .ﬂoll RING co.var A .
AN —— ¥ {. "o"'RIng, cover . oo
Ap 8813 217987 COVER ASSEMBLY~ © 7
_ . Attaching Parf:.ss
AR 8813 32559 Tl PING 7 e
AR | 8813 1278 L BOREW § _ i
- 8813 92263k KI'Ty Cartridga EIncludesa K AB, AC & Angsnfor P1 Only)
- 8813 213934 i KIT, cartrmge Tneludes: Key Le te_ AR, A & AD)(For PR &
- 8613

i-"*%s'er%r.i:c'e&..dhi&'}-iii’caské_t pe

Vo , : R PAGE 2 _' oF 2 R
1 Y ' MACK CHASSIS NUMBER MUST ALWAYS BE GIVEN wrm PART NUMBER vmsn oan;nm



NACK CHASSIS NUNBER must always be given with PART NUMBER when ordering,

COMPONENT PARTS

; 30RS 1385
; RELIFF VALVE
i _
X 3018191 G
E F !
D iy
c |
0
W H
KEY PART MUMBER ‘ DESCRIPT!ON ;ié)d.
A 1841 10580 END, Valve 1
B 1841 516 POPPET 1
C 1841 5303 "0"RING, Dynemic 1
D 1841 517 NUT, Poppet ' L
E 1841 518 EQUALIZER 1
F 1841 515 SPRING 1
G 1841 514 GUIDE, Spring
H

1841 10537 HOUSING

2/9/65 sr-mes #1-1




HACK CHASSIS NUMBER must always be given with PART NUMBER when ordering.

COMPONENT PARTS

95RS 218
HYDRAULIC MOTOR

951819131

o
2
Z
A\
N
%\f
T

O &)

IK
AA
U
K
Pj
s

10/19/64 sr-mes #1-2




COMPONENT PARTS

95RS 218.

HYDRAULIC MOTOR (Cont )-vf

KEY

PART NUMBER

PESCRIPTION .

EggggwmMa<cemm@szHxamm%H caw P

9225

9225
9225
9225

9225
9225
9223
9225
9225
gees
9P2s
9225
9225
9225
9225
9225
9225
9225
9225
9225
9223
9225
9225
g225
9225
9225
9225
9225
9225

150-16751-19

151-30621
150-16E7T7-8
150-16865-4

15126813
151.-20359-6
151-20357
29650-17
29620-10
151~-23609
15120354 =k
151-23359-2
151-24286
151-17665
151~30623
29602-132
29650-3
151.-12555-19
29771-138
151-22105-1
15122105
29701-1
257014
295491
20520-33
29530-35
29530-21
20601~11
2960112

COVER ASSEMBLY
Includes:
BEARING, Reedle
BODY ASSEMBLY
PIATE ASSEMBLY, Pllot
Includes::
SEATL, 011
GEAR, Tdler
SHAFT, Tdler
RING, Retaining :
KEY, Idler Shaft Woodruff
HAFT, Drive
PIATE, Gear
GEAR, Drive
NAMEPLATE
KEY, Drive Shaft :
BEARING, BALL, Drive Shaft
WASHER, Drive Shaft B ring S:pe.ce

RING, Drive Shelt Baring Retaining e

PIN, Gear Plate Dowel - .

no” RING, Pilot Plate ‘Adsenb]
PIATE, Wear §0pen Bnd of" Pump
PIATE, Wear (Closed End of Pump)
PLUG Cover - -

PLUG, Cover {Side of Cover)
SCREW, Nameplate Drive

SCREW, Pilot Plate flat Hd. Machine

SCREW, Cover Hex. hd. Cap ... -
SCREW, Cover Hex. hd, Cap .
WASHER, Lock, Cover Screw
WASHER, Lock, Cover Screw

.

T e e Tl e e

PAGE 2 0F2

_ e '...'?10/19/6h sr-mes
MACK CHASSIS NUMBER MUST ALWAYS BE swan wmi PART NUMBER WHEN ounanms, ;




wack PARTS BOOK

TNDEX

GROUP #2 - FUEL

SPECIAL EQUIPMENT

16MB 48PL4 GAUGE, Fuel (Tank Unit) (For Tractor)

COMPONENTS

483GB 332

y2u84 12/8/65 ejm-jd PAGE #2-1
@ CHASSIS NUMBER must always be given with PART NUMBER when ordering




@\ [[e0a0t a=b wms BoveD
N
Q). 7

FUEL TANK MOUNTING ARRANGEMENT

1-132-183 -



ININIONVHYEY HNILNNOW MNVL F3nd

|-i32-216

IK

ISSUE 2



b 3

P
-

3-132-234

ISSYE 2

FUEL PIPING ARRANGEMENT

1119



b

ovre—Eel—¢

FUEL LINE ARRANGEMENT




MACK TRUCK-TRACTOR PARTS BOOK GROUP o  SECTION

TITLE 2h8
= FUEL TANK MOUNTING ARRANGEMENT
Illustration #1-132-183.
KEY PART NUMBER DESCRIPTION RNEOd
_ SECTTON 248A - IMBA h5S54PL
A oMB  WihTP3 TANK, Fuel (Steel 51 Gal.) 1
Includes:
B 16MFA  2h2 CAP, . Fuel Tenk i
o 5MB  klhapl SUPFORT Fuel Tank Front 1
D 5MB  kbipl SUPPORT, Fuel Tank Rear 1
Attaching Parts:
E SCREW, cap, 5/8-18 NF x 1-3/h (1-1/2"thd.)(1AX 50) 2
F SCREW, cap, 5/8-18 NF x 1-3/4% (1-1/2"thd.){1AX 50) o
G NUT, hex. 5/8-18 nF (204X 7) L
H : WASHER, Lock, 5/8 I.D.(368X 7) N
J 37AX 382 WASHER, Flat ?2" I.D.) - L
J-1 37AX 93 WASHER, Fiat (1-1/4 I.D.) A
K 8MB 279P2 STRAP, Fuel Tank 2
Attaching Parts:
I 2IAX 350 wuT, 5/8-18 g
M 378X 171 WASHER  Flat L
L} J12A¥A  109F51 ANTE-SQUEAK, 2-1/4 x 51"IFucl Tank Support 2
P 1P8%4  101PIh ANTE-SQUEAK, 2" x 14"L, Fuel Tank Strap g
SECTTON 248B - 1MBA h55hee
Same as IMBA 4554PL( fectlon 2LOA )Except
A oMB  hhR1P3 PANK, Fuel (Alumimam 51 Gal.) 1
) Ineludes:
B 16MFA 235 CAP, Fuel Tank 1
SEOTTON 2k8¢ - I1MBA hsshE3
Same as IMBA L4550PL{Sectlon 2404 )Excepnt
D 5MB  Ah1rk SUPPORT, Fuel Tank Rear 1
SECTTON 248D - IMBA  hs55kph
Same as IMBA G554PL{ gectlon 2h8A)Except
A 2MB  hh2lP3  TANK, Fueel (51 Gal, Aluminu